
T503ST

Parts Catalog

- 1 -



목 차

1. ENGINE GN65914U  PART NO. GN65914U
FIG 101 CYLINDER BLOCK ASSEMBLY 9
FIG 101-1 CYLINDER BLOCK ASSEMBLY 11
FIG 102 Crankshaft, Pistons & Connecting Rods 13
FIG 102-1 Crankshaft, Pistons & Connecting Rods 15
FIG 103 Rear End Oil Seal 17
FIG 104 Cylinder Head 19
FIG 104-1 Cylinder Head 21
FIG 104-2 Cylinder Head 23
FIG 105 Rocker Shaft Assembly 25
FIG 106 Oil Pump 27
FIG 107 Pipes 29
FIG 108 Relief Valve 31
FIG 109 Timing Case 33
FIG 109-1 Timing Case 35
FIG 109-2 Timing Case 37
FIG 109-3 Timing Case 39
FIG 109-4 Timing Case 41
FIG 110 Miscellaneous 43
FIG 111 Camshaft & Gears 45
FIG 112 Fuel Injection Pump 47
FIG 113 High Pressure Fuel Pipes 49
FIG 114 Atomisers 51
FIG 115 Fuel Leak-Off Pipe 53
FIG 116 Flywheel Housing 55
FIG 117 Flywheel & Starter Ring 57
FIG 118 STARTER MOTOR 59
FIG 119 Pulleys 61
FIG 120 Dipstick & Tube 63
FIG 121 Lubricating Oil Sump 65
FIG 122 Sump 67
FIG 123 Filler 69

- 2 -



FIG 123-1 Filler 71
FIG 124 Oil Filter 73
FIG 124-1 Oil Filter 75
FIG 125 Front End Drive Input 77
FIG 126 Front End Drive Output 79
FIG 127 Water Pump 81
FIG 128 Thermostat & Housing 83
FIG 129 Water Outlet & Inlet 85
FIG 130 Fan Drive 87
FIG 131 Alternator 89
FIG 132 Drive Belt & Tensioner 91
FIG 133 Front End Drive Output 93
FIG 134 Cylinder Head Cover 95
FIG 135 Feed Pipes 97
FIG 136 Cylinder Head Cover 99
FIG 137 Exhaust Manifold 101
FIG 137-1 Exhaust Manifold 103
FIG 138 Lift Pump 105
FIG 139 Fuel Filter 107
FIG 140 Low Pressure Fuel Pipes 109
FIG 141 Cold Start System 111
FIG 142 Engine Lifting Eyes 113
FIG 143 Throttle & Stop Controls 115
FIG 144 Instrumentation 117
FIG 145 Miscellaneous 119
FIG 146 Instumentation 121
FIG 147 Electrical Wiring & Fittings 123
FIG 148 Electrical 125

2. ENGINE ACCESSORIES & CONTROL  PART NO.
T503ST-E-C2
FIG 201 AIR  CLEANER 128
FIG 202 RADIATOR 130
FIG 203 MUFFLER 132
FIG 204 FUEL HOSE & FILTER 134
FIG 205 FUEL TANK 136
FIG 206 ACCELERATOR 138

3. CLUTCH, BRAKE, STEERING  PART NO. T503ST-E-C3
FIG 301 CLUTCH 141

- 3 -



FIG 302 CLUTCH PEDAL 143
FIG 303 BRAKE 146
FIG 304 BRAKE PEDAL & LINKAGE 148
FIG 305B FRONT WHEEL 150
FIG 305C FRONT WHEEL-R4(OPTION) 152
FIG 306A REAR WHEEL 154
FIG 306C REAR WHEEL-R4(OPTION) 156
FIG 307 POWER STEERING WHEEL 158
FIG 308 POWER STEERING VALVE 160
FIG 309 POWER STEERING CYLINDER 162
FIG 310 HAND BRAKE 164

4. TRANSMISSION & REAR AXLE  PART NO. T503ST-E-C4
FIG 401 TRANSMISSION FRONT CASE 167
FIG 402 FORWARD & BACKWARD GEARS 169
FIG 403 IDLE & COUNTER GEARS 171
FIG 404 MAIN SHIFT GEARS 173
FIG 405 P.T.O DRIVE SHAFT 175
FIG 406 MAIN CHANGE LEVER 177
FIG 407 REVERSE CHANGE LEVER 179
FIG 408 TRANSMISSION MID CASE 181
FIG 409 TRANSMISSION REAR CASE 183
FIG 410 SUB CHANGE GEARS 185
FIG 411 SUB CHANGE SHIFTER 187
FIG 413 DRIVE GEARS 189
FIG 414 4WD CHANGE LEVER 191
FIG 415A P.T.O CHANGE GEARS 193
FIG 415B P.T.O CHANGE GEARS 195
FIG 416 P.T.O CHANGE SHIFTER 197
FIG 417 REAR DIFFERENTIAL GEARS 199
FIG 418 REAR AXLE & HOUSINGS 202

5. FRONT AXLE, SUPPORTER & DRIVE SHAFT  PART NO.
T503ST-E-C5
FIG 501 FRONT AXLE SUPPORT 205
FIG 502 FRONT DRIVE SHAFT 207
FIG 503 FRONT AXLE HOUSING 209

- 4 -



FIG 504 FRONT DIFFRENTIAL GEARS 211
FIG 505 FRONT GEAR CASE(1) 213
FIG 506 FRONT GEAR CASE(2) 215
FIG 507 FRONT GEAR CASE(3) 217

6. HYDRAULICS & 3P-LINK  PART NO. T503ST-E-C6
FIG 601 CYLINDER CASE 220
FIG 602 LIFT ARM 222
FIG 603 CYLINDER 224
FIG 604 POSITION LINK 226
FIG 605 CONTROL VALVE 228
FIG 606 DRAFT LINK 230
FIG 607 POSITION & DRAFT LEVER 232
FIG 608 EXTERIOR HYD. VALVE 234
FIG 609 HYDRAULIC PIPE 236
FIG 610 JOYSTICK 238
FIG 611 HYDRAULIC HOSE 240
FIG 612 HITCH & 3-POINT LINK 242
FIG 613 LOWER LINK & LIFT ROD 245

7. SHEET, METAL & CABIN  PART NO. T503ST-E-C7
FIG 701 HOOD(1) 248
FIG 702 HOOD(2) 250
FIG 704A LEVER COVER & STEP 252
FIG 704B LEVER COVER & STEP-Non CAB 254
FIG 705 FRONT & REAR MOUNTING 256
FIG 706 SEAT & MAT 258
FIG 709 DOOR 260
FIG 710A FRONT GLASS 263
FIG 711 SIDE GLASS 265
FIG 712 REAR GLASS 267
FIG 713A SUB FENDER & COVER 269
FIG 713B SUB FENDER & COVER-Non CAB 271
FIG 714A MIRROR 273
FIG 715A HEATER & AIR-CON 275
FIG 715B HEATER & AIR-CON 277

- 5 -



FIG 716 FENDER COVER 279
FIG 717 ROOF 281
FIG 718 CABIN INTERIOR 283

8. ELECTRICALS & HARNESS  PART NO. T503ST-E-C8
FIG 801 BATTRY & MOUNTING 286
FIG 802 LIGHT & BACK LAMP 288
FIG 803 INSTRUMENT PANEL 290
FIG 804 ELECTRIC SYSTEM(1) 292
FIG 805A ELECTRIC SYSTEM(2) 294

9. WEIGHT, LABEL & TOOLS  PART NO. T503ST-E-C9
FIG 901 TOOL & ACCESSORY 297
FIG 902 WEIGHT 299
FIG 903A LABEL 301
FIG 903B LABEL 303

- 6 -



1. ENGINE GN65914U  PART NO. GN65914U
FIG 101 CYLINDER BLOCK ASSEMBLY 9
FIG 101-1 CYLINDER BLOCK ASSEMBLY 11
FIG 102 Crankshaft, Pistons & Connecting Rods 13
FIG 102-1 Crankshaft, Pistons & Connecting Rods 15
FIG 103 Rear End Oil Seal 17
FIG 104 Cylinder Head 19
FIG 104-1 Cylinder Head 21
FIG 104-2 Cylinder Head 23
FIG 105 Rocker Shaft Assembly 25
FIG 106 Oil Pump 27
FIG 107 Pipes 29
FIG 108 Relief Valve 31
FIG 109 Timing Case 33
FIG 109-1 Timing Case 35
FIG 109-2 Timing Case 37
FIG 109-3 Timing Case 39
FIG 109-4 Timing Case 41
FIG 110 Miscellaneous 43
FIG 111 Camshaft & Gears 45
FIG 112 Fuel Injection Pump 47
FIG 113 High Pressure Fuel Pipes 49
FIG 114 Atomisers 51
FIG 115 Fuel Leak-Off Pipe 53
FIG 116 Flywheel Housing 55
FIG 117 Flywheel & Starter Ring 57
FIG 118 STARTER MOTOR 59
FIG 119 Pulleys 61
FIG 120 Dipstick & Tube 63
FIG 121 Lubricating Oil Sump 65
FIG 122 Sump 67
FIG 123 Filler 69
FIG 123-1 Filler 71
FIG 124 Oil Filter 73
FIG 124-1 Oil Filter 75
FIG 125 Front End Drive Input 77
FIG 126 Front End Drive Output 79
FIG 127 Water Pump 81
FIG 128 Thermostat & Housing 83

- 7 -



FIG 129 Water Outlet & Inlet 85
FIG 130 Fan Drive 87
FIG 131 Alternator 89
FIG 132 Drive Belt & Tensioner 91
FIG 133 Front End Drive Output 93
FIG 134 Cylinder Head Cover 95
FIG 135 Feed Pipes 97
FIG 136 Cylinder Head Cover 99
FIG 137 Exhaust Manifold 101
FIG 137-1 Exhaust Manifold 103
FIG 138 Lift Pump 105
FIG 139 Fuel Filter 107
FIG 140 Low Pressure Fuel Pipes 109
FIG 141 Cold Start System 111
FIG 142 Engine Lifting Eyes 113
FIG 143 Throttle & Stop Controls 115
FIG 144 Instrumentation 117
FIG 145 Miscellaneous 119
FIG 146 Instumentation 121
FIG 147 Electrical Wiring & Fittings 123
FIG 148 Electrical 125

- 8 -



FIG 101
T503ST

CYLINDER BLOCK ASSEMBLY
년/월

Year/Month

2020.07

NOTE

0

1

2
3

4

5

6

7

8

9
10

1112

13
14

15

1617

18 19

20

21

- 9 -



FIG 101
T503ST

CYLINDER BLOCK ASSEMBLY
년/월

Year/Month

2020.07

NOTE

KEY NO PART NO DESCRIPTION SPEC QTY REPAIR EFFECTIVE
DATE REMARKS

101 1 198466940 PLUG 4
101 2 198466010 PLUG 3
101 3 198466020 PLUG 2
101 4 064210025 PLUG 2
101 5 064210025 PLUG 3
101 6 064210025 PLUG 1
101 7 064210025 PLUG 1
101 8 198466920 PLUG 3
101 9 198517222 BUSH 1
101 10 042309017 NEEDLE BEARING 1
101 11 042309018 NEEDLE BEARING 1
101 12 040106203 BALL BEARING 1
101 13 064100045 PLUG 1
101 14 165296220 SHAFT 1
101 15 012110635 STUD 1
101 16 012110660 STUD 1
101 17 010109441 STUD 3
101 18 030500612 DOWEL 2
101 19 030500616 DOWEL 2
101 20 030501025 DOWEL 2
101 21 030309005 PIN 2

- 10 -



FIG 101-1
T503ST

CYLINDER BLOCK ASSEMBLY
년/월

Year/Month

2020.07

NOTE

- 11 -



FIG 101-1
T503ST

CYLINDER BLOCK ASSEMBLY
년/월

Year/Month

2020.07

NOTE

KEY NO PART NO DESCRIPTION SPEC QTY REPAIR EFFECTIVE
DATE REMARKS

101-1 1 165996590 GASKET - TIMING CASE 1
101-1 2 011310612 SCREW 2

- 12 -



FIG 102
T503ST

Crankshaft, Pistons & Connecting Rods
년/월

Year/Month

2020.07

NOTE

1

2

4

5

6
7

8
9

10

11

12

13

14
15

16

17

18

19

20
21

22

23

24

25

26
27

28

29

30

31

32

33

- 13 -



FIG 102
T503ST

Crankshaft, Pistons & Connecting Rods
년/월

Year/Month

2020.07

NOTE

KEY NO PART NO DESCRIPTION SPEC QTY REPAIR EFFECTIVE
DATE REMARKS

102 1 115256990 CRANKSHAFT ASSEMBLY 1
102 2 -- Not seviced separately 1
102 3 115276270 CRANKSHAFT GEAR 1
102 4 030509020 KEY 1
102 5 199266210 THRUST WASHER 1
102 6 199266200 THRUST WASHER 1
102 7 199266200 THRUST WASHER 1
102 8 110156360 HOLDER 1
102 9 -- Not seviced separately 1
102 10 -- Not seviced separately 1
102 11 030500612 DOWEL 2
102 12 010109406 SCREW 2
102 13 011511070 SCREW 1
102 14 110156370 HOLDER 1
102 15 -- Not seviced separately 1
102 16 -- Not seviced separately 1
102 17 030500612 DOWEL 2
102 18 010109406 SCREW 2
102 19 011511070 SCREW 1
102 20 110156380 HOLDER 1
102 21 -- Not seviced separately 1
102 22 -- Not seviced separately 1
102 23 030500612 DOWEL 2
102 24 010109406 SCREW 2
102 25 011511070 SCREW 1
102 26 110156390 HOLDER 1
102 27 -- Not seviced separately 1
102 28 -- Not seviced separately 1
102 29 030500612 DOWEL 2
102 30 010109406 SCREW 2
102 31 010700860 BOLT 2
102 32 U5MB0025 MAIN BEARING KIT 1
102 33 U5ME0030 BIG END BEARING KIT 1
102 34 U5MB0025A MAIN BEARING KIT 1

- 14 -



FIG 102-1
T503ST

Crankshaft, Pistons & Connecting Rods
년/월

Year/Month

2020.07

NOTE

1
23

4
5

6

7
8

9

10
11

12

- 15 -



FIG 102-1
T503ST

Crankshaft, Pistons & Connecting Rods
년/월

Year/Month

2020.07

NOTE

KEY NO PART NO DESCRIPTION SPEC QTY REPAIR EFFECTIVE
DATE REMARKS

102-1 1 115017491 PISTON AND RING KIT 4
102-1 2 -- Not seviced separately 1
102-1 3 115107970 PISTON RING KIT 1
102-1 4 115026330 CON ROD ASSEMBLY 4
102-1 5 -- Not seviced separately 1
102-1 6 -- Not seviced separately 1
102-1 7 198517265 SMALL END BUSH 1
102-1 8 115176140 CON ROD BOLT 2
102-1 9 020109120 CON ROD NUT 2
102-1 10 115326220 GUDGEON PIN 4
102-1 11 036500028 CIRCLIP 4
102-1 12 036500028 CIRCLIP 4

- 16 -



FIG 103
T503ST

Rear End Oil Seal
년/월

Year/Month

2020.07

NOTE

0

- 17 -



FIG 103
T503ST

Rear End Oil Seal
년/월

Year/Month

2020.07

NOTE

KEY NO PART NO DESCRIPTION SPEC QTY REPAIR EFFECTIVE
DATE REMARKS

103 001 050209083 SEAL-REAR END OIL 1

- 18 -



FIG 104
T503ST

Cylinder Head
년/월

Year/Month

2020.07

NOTE

1
2

3

4

5

6

7

8

9

10

11

12

13
14

15

16

17
18

19
20

21 22

- 19 -



FIG 104
T503ST

Cylinder Head
년/월

Year/Month

2020.07

NOTE

KEY NO PART NO DESCRIPTION SPEC QTY REPAIR EFFECTIVE
DATE REMARKS

104 1 111011030 CYLINDER HEAD ASSEMBLY 1
104 2 -- Not seviced separately 1
104 3 064210010 PLUG 3
104 4 064210018 CAP 7
104 5 064210025 PLUG 3
104 6 064210025 PLUG 3
104 7 064210030 CAP 1
104 8 064210030 CAP 1
104 9 120166380 INTAKE VALVE 4
104 10 TPN646 VALVE SEAT INSERT 4
104 11 120406070 SEAL - VALVE STEM 4
104 12 198216700 VALVE SPRING 4
104 13 120186080 CAP 4
104 14 120226070 VALVE COLLET 4
104 15 120176380 EXHAUST VALVE 4
104 16 TPN645 VALVE SEAT INSERT 4
104 17 120406050 SEAL - VALVE STEM 4
104 18 198216700 VALVE SPRING 4
104 19 120186080 CAP 4
104 20 120226070 VALVE COLLET 4
104 21 120216041 VALVE SPRING CAP 4
104 22 120216041 VALVE SPRING CAP 4

- 20 -



FIG 104-1
T503ST

Cylinder Head
년/월

Year/Month

2020.07

NOTE

1

2

3

4

5

- 21 -



FIG 104-1
T503ST

Cylinder Head
년/월

Year/Month

2020.07

NOTE

KEY NO PART NO DESCRIPTION SPEC QTY REPAIR EFFECTIVE
DATE REMARKS

104-1 1 -- Not seviced separately 1
104-1 2 111136480 SCREW 14
104-1 3 111136490 SCREW 4
104-1 4 012110655 STUD 2
104-1 5 012110860 STUD 2

- 22 -



FIG 104-2
T503ST

Cylinder Head
년/월

Year/Month

2020.07

NOTE

1

2

3

4

5

- 23 -



FIG 104-2
T503ST

Cylinder Head
년/월

Year/Month

2020.07

NOTE

KEY NO PART NO DESCRIPTION SPEC QTY REPAIR EFFECTIVE
DATE REMARKS

104-2 1 -- Not seviced separately 1
104-2 2 11136480 SCREW 14
104-2 3 11136490 SCREW 4
104-2 4 012110655 STUD 2
104-2 5 012110860 STUD 2

- 24 -



FIG 105
T503ST

Rocker Shaft Assembly
년/월

Year/Month

2020.07

NOTE

1

2

3

4

5 6

78

9
10

11

12

13

14

15

16

- 25 -



FIG 105
T503ST

Rocker Shaft Assembly
년/월

Year/Month

2020.07

NOTE

KEY NO PART NO DESCRIPTION SPEC QTY REPAIR EFFECTIVE
DATE REMARKS

105 1 120036821 ROCKER BOX 1
105 2 -- Not seviced separately 1
105 3 120316201 ROCKER SHAFT 1
105 4 052109076 SEAL - O RING 1
105 5 120356131 ROCKER ARM ASSEMBLY 4
105 6 120356141 ROCKER ARM ASSEMBLY 4
105 7 198217170 ROCKER SHAFT SPRING 3
105 8 199486220 ADJUSTING SCREW 8
105 9 020109076 NUT 8
105 10 199280300 WASHER 6
105 11 120996130 SEAL - ROCKER BOX 1
105 12 120456310 PUSHROD 8
105 13 120116160 TAPPET 8
105 14 012109044 STUD 4
105 15 023100010 NUT 4
105 16 011310635 SCREW 2

- 26 -



FIG 106
T503ST

Oil Pump
년/월

Year/Month

2020.07

NOTE

1

2

3

4

5
6

7

8
9

10
11

12

14

- 27 -



FIG 106
T503ST

Oil Pump
년/월

Year/Month

2020.07

NOTE

KEY NO PART NO DESCRIPTION SPEC QTY REPAIR EFFECTIVE
DATE REMARKS

106 1 165026270 IDLER GEAR 1
106 2 -- Not seviced separately 1
106 3 -- Not seviced separately 1
106 4 -- Not seviced separately 1
106 5 198517290 BUSH 3
106 6 030509018 DOWEL 3
106 7 198217760 SPRING 1
106 8 140116220 COVER 1
106 9 -- Not seviced separately 1
106 10 198216720 SPRING 1
106 11 199236540 COLLAR 1
106 12 036800010 CIRCLIP 1
106 14 199266270 THRUST WASHER 1

- 28 -



FIG 107
T503ST

Pipes
년/월

Year/Month

2020.07

NOTE

1

2
3

4

- 29 -



FIG 107
T503ST

Pipes
년/월

Year/Month

2020.07

NOTE

KEY NO PART NO DESCRIPTION SPEC QTY REPAIR EFFECTIVE
DATE REMARKS

107 1 140607020 OIL PIPE 1
107 2 198486780 BOLT 1
107 3 140996260 WASHER 1
107 4 140996260 WASHER 1

- 30 -



FIG 108
T503ST

Relief Valve
년/월

Year/Month

2020.07

NOTE

1

2

- 31 -



FIG 108
T503ST

Relief Valve
년/월

Year/Month

2020.07

NOTE

KEY NO PART NO DESCRIPTION SPEC QTY REPAIR EFFECTIVE
DATE REMARKS

108 1 140036220 RELIEF VALVE 1
108 2 052109078 SEAL - O RING 1

- 32 -



FIG 109
T503ST

Timing Case
년/월

Year/Month

2020.07

NOTE

1

2

3

4

5

- 33 -



FIG 109
T503ST

Timing Case
년/월

Year/Month

2020.07

NOTE

KEY NO PART NO DESCRIPTION SPEC QTY REPAIR EFFECTIVE
DATE REMARKS

109 1 -- Not seviced separately 1
109 2 165996630 GASKET - TIMING CASE 1
109 3 011310640 SCREW 7
109 4 011310660 SCREW 4
109 5 023100006 NUT 1

- 34 -



FIG 109-1
T503ST

Timing Case
년/월

Year/Month

2020.07

NOTE

1

2

3

- 35 -



FIG 109-1
T503ST

Timing Case
년/월

Year/Month

2020.07

NOTE

KEY NO PART NO DESCRIPTION SPEC QTY REPAIR EFFECTIVE
DATE REMARKS

109-1 1 U65116570 TIMING CASE 1
109-1 2 030300414 PIN 1
109-1 3 198636160 SEAL - FRONT END OIL 1

- 36 -



FIG 109-2
T503ST

Timing Case
년/월

Year/Month

2020.07

NOTE

1
2

3

4

5
67

8

9

10

11
12

13

- 37 -



FIG 109-2
T503ST

Timing Case
년/월

Year/Month

2020.07

NOTE

KEY NO PART NO DESCRIPTION SPEC QTY REPAIR EFFECTIVE
DATE REMARKS

109-2 1 125616120 BRACKET 1
109-2 2 165996640 GASKET 1
109-2 3 125156263 ARM 1
109-2 4 198217842 SPRING 1
109-2 5 052100070 SEAL - O RING 1
109-2 6 198217750 SPRING 1
109-2 7 023100008 NUT 1
109-2 8 2315C039 SCREW 1
109-2 9 2648A120 NUT 1
109-2 10 26420462 ANTI-TAMPER CAP 1
109-2 11 2315C039 SCREW 1
109-2 12 2318A207 NUT 1
109-2 13 011310614 SCREW 4

- 38 -



FIG 109-3
T503ST

Timing Case
년/월

Year/Month

2020.07

NOTE

1

2

3

4

5

6

7

8
9

10
11

12

- 39 -



FIG 109-3
T503ST

Timing Case
년/월

Year/Month

2020.07

NOTE

KEY NO PART NO DESCRIPTION SPEC QTY REPAIR EFFECTIVE
DATE REMARKS

109-3 1 125046613 CONTROL LEVER 1
109-3 2 125116221 SHAFT 1
109-3 3 052100080 SEAL - O RING 1
109-3 4 131046531 SPEED SENSOR 1
109-3 5 020800010 NUT 1
109-3 6 125306151 CONTROL LEVER 1
109-3 7 125116211 SHAFT 1
109-3 8 025100006 WASHER 1
109-3 9 024500006 NUT 1
109-3 10 198217880 SPRING 1
109-3 11 U98466960 PLUG 1
109-3 12 031100004 PIN 1

- 40 -



FIG 109-4
T503ST

Timing Case
년/월

Year/Month

2020.07

NOTE

1
2

3
4

5

6

7

8

910
11

12

- 41 -



FIG 109-4
T503ST

Timing Case
년/월

Year/Month

2020.07

NOTE

KEY NO PART NO DESCRIPTION SPEC QTY REPAIR EFFECTIVE
DATE REMARKS

109-4 1 131046640 SCREW 1
109-4 2 -- Not seviced separately 1
109-4 3 020109177 NUT 1
109-4 4 025100010 WASHER 1
109-4 5 198217900 SPRING 1
109-4 6 198346160 RING 1
109-4 7 131276440 ANTI-TAMPER CAP 1
109-4 8 131466251 BOLT 1
109-4 9 025100006 WASHER 1
109-4 10 020109239 NUT 1
109-4 11 198346160 RING 1
109-4 12 131466272 ANTI-TAMPER CAP 1
109-4 13 064210012 CAP 1

- 42 -



FIG 110
T503ST

Miscellaneous
년/월

Year/Month

2020.07

NOTE

1

- 43 -



FIG 110
T503ST

Miscellaneous
년/월

Year/Month

2020.07

NOTE

KEY NO PART NO DESCRIPTION SPEC QTY REPAIR EFFECTIVE
DATE REMARKS

110 1 198217970 TOOL 1

- 44 -



FIG 111
T503ST

Camshaft & Gears
년/월

Year/Month

2020.07

NOTE

1
2

3

4

5

6

7

8

9

- 45 -



FIG 111
T503ST

Camshaft & Gears
년/월

Year/Month

2020.07

NOTE

KEY NO PART NO DESCRIPTION SPEC QTY REPAIR EFFECTIVE
DATE REMARKS

111 1 120026880 CAMSHAFT 1
111 2 -- Not seviced separately 1
111 3 034100508 WOODRUFF KEY 1
111 4 120016210 CAMSHAFT GEAR 1
111 5 040109057 BALL BEARING 1
111 6 199216320 SPACER 1
111 7 125256220 SLIDER 1
111 8 199566750 PLATE 1
111 9 011310612 SCREW 2

- 46 -



FIG 112
T503ST

Fuel Injection Pump
년/월

Year/Month

2020.07

NOTE

1

2

3

4

5

6

- 47 -



FIG 112
T503ST

Fuel Injection Pump
년/월

Year/Month

2020.07

NOTE

KEY NO PART NO DESCRIPTION SPEC QTY REPAIR EFFECTIVE
DATE REMARKS

112 1 131011011 FUEL INJECTION PUMP 1
112 2 -- Not seviced separately 1
112 3 010700820 SCREW 1
112 4 027100008 WASHER 1
112 5 010800820 SCREW 2
112 6 023100008 NUT 3

- 48 -



FIG 113
T503ST

High Pressure Fuel Pipes
년/월

Year/Month

2020.07

NOTE

1

2

3

4

5

6

7

8

- 49 -



FIG 113
T503ST

High Pressure Fuel Pipes
년/월

Year/Month

2020.07

NOTE

KEY NO PART NO DESCRIPTION SPEC QTY REPAIR EFFECTIVE
DATE REMARKS

113 1 131507700 PIPE - FUEL INJ NO 1 CYL 1
113 2 131507710 PIPE - FUEL INJ NO 2 CYL 1
113 3 131507720 PIPE - FUEL INJ NO 3 CYL 1
113 4 131507730 PIPE - FUEL INJ NO 4 CYL 1
113 5 199106021 CLAMP 3
113 6 199106021 CLAMP 3
113 7 010110625 SCREW 3
113 8 023100006 NUT 3

- 50 -



FIG 114
T503ST

Atomisers
년/월

Year/Month

2020.07

NOTE

1

2

- 51 -



FIG 114
T503ST

Atomisers
년/월

Year/Month

2020.07

NOTE

KEY NO PART NO DESCRIPTION SPEC QTY REPAIR EFFECTIVE
DATE REMARKS

114 1 131406360 INJECTOR 4
114 2 131426200 SEAL - INJECTOR 4

- 52 -



FIG 115
T503ST

Fuel Leak-Off Pipe
년/월

Year/Month

2020.07

NOTE

1

2
3

4

- 53 -



FIG 115
T503ST

Fuel Leak-Off Pipe
년/월

Year/Month

2020.07

NOTE

KEY NO PART NO DESCRIPTION SPEC QTY REPAIR EFFECTIVE
DATE REMARKS

115 1 U31607080 PIPE - FUEL INJ LEAK OFF 1
115 2 198487450 BOLT 1
115 3 025100008 WASHER 1
115 4 025100008 WASHER 1
115 5 -- Not seviced separately 1

- 54 -



FIG 116
T503ST

Flywheel Housing
년/월

Year/Month

2020.07

NOTE

1

3

4

5 6 7

- 55 -



FIG 116
T503ST

Flywheel Housing
년/월

Year/Month

2020.07

NOTE

KEY NO PART NO DESCRIPTION SPEC QTY REPAIR EFFECTIVE
DATE REMARKS

116 1 110367570 BACKPLATE 1
116 2 011510816 SCREW 10
116 3 011511220 SCREW 2
116 4 010111030 BOLT 2
116 5 020900010 NUT 2
116 6 026200010 WASHER 2
116 7 027100010 WASHER 2

- 56 -



FIG 117
T503ST

Flywheel & Starter Ring
년/월

Year/Month

2020.07

NOTE

1

- 57 -



FIG 117
T503ST

Flywheel & Starter Ring
년/월

Year/Month

2020.07

NOTE

KEY NO PART NO DESCRIPTION SPEC QTY REPAIR EFFECTIVE
DATE REMARKS

117 1 010109341 BOLT 6

- 58 -



FIG 118
T503ST

STARTER MOTOR
년/월

Year/Month

2020.07

NOTE

1

- 59 -



FIG 118
T503ST

STARTER MOTOR
년/월

Year/Month

2020.07

NOTE

KEY NO PART NO DESCRIPTION SPEC QTY REPAIR EFFECTIVE
DATE REMARKS

118 1 14521009400 STARTER ASSY 1X1X1 1 20081101

- 60 -



FIG 119
T503ST

Pulleys
년/월

Year/Month

2020.07

NOTE

1

- 61 -



FIG 119
T503ST

Pulleys
년/월

Year/Month

2020.07

NOTE

KEY NO PART NO DESCRIPTION SPEC QTY REPAIR EFFECTIVE
DATE REMARKS

119 1 145336620 WATER PUMP PULLEY 1

- 62 -



FIG 120
T503ST

Dipstick & Tube
년/월

Year/Month

2020.07

NOTE

1

2

3

4

5
6

7

- 63 -



FIG 120
T503ST

Dipstick & Tube
년/월

Year/Month

2020.07

NOTE

KEY NO PART NO DESCRIPTION SPEC QTY REPAIR EFFECTIVE
DATE REMARKS

120 1 198416690 DIPSTICK 1
120 2 110756490 DIPSTICK TUBE 1
120 3 010109235 SCREW 1
120 4 052100100 SEAL - O RING 2
120 5 198436290 PLUG 1
120 6 052100100 SEAL - O RING 2
120 7 011310612 SCREW 1

- 64 -



FIG 121
T503ST

Lubricating Oil Sump
년/월

Year/Month

2020.07

NOTE

1

2

3

4
5

6

7

- 65 -



FIG 121
T503ST

Lubricating Oil Sump
년/월

Year/Month

2020.07

NOTE

KEY NO PART NO DESCRIPTION SPEC QTY REPAIR EFFECTIVE
DATE REMARKS

121 1 110706820 SUMP 1
121 2 110996920 GASKET - SUMP 1
121 3 010109235 SCREW 30
121 4 140406650 STRAINER 1
121 5 140986980 OIL PIPE 1
121 6 052109076 SEAL - O RING 1
121 7 011310612 SCREW 2

- 66 -



FIG 122
T503ST

Sump
년/월

Year/Month

2020.07

NOTE

1 2

- 67 -



FIG 122
T503ST

Sump
년/월

Year/Month

2020.07

NOTE

KEY NO PART NO DESCRIPTION SPEC QTY REPAIR EFFECTIVE
DATE REMARKS

122 1 010211216 PLUG 2
122 2 025100012 WASHER 2

- 68 -



FIG 123
T503ST

Filler
년/월

Year/Month

2020.07

NOTE

1
2

3

4

5
6

- 69 -



FIG 123
T503ST

Filler
년/월

Year/Month

2020.07

NOTE

KEY NO PART NO DESCRIPTION SPEC QTY REPAIR EFFECTIVE
DATE REMARKS

123 1 110466210 OIL FILLER 1
123 2 052100400 SEAL - O RING 1
123 3 198436350 OIL FILLER CAP 1
123 4 052400250 SEAL - O RING 1
123 5 026100006 WASHER 2
123 6 011310620 SCREW 2

- 70 -



FIG 123-1
T503ST

Filler
년/월

Year/Month

2020.07

NOTE

1

2

3
4

- 71 -



FIG 123-1
T503ST

Filler
년/월

Year/Month

2020.07

NOTE

KEY NO PART NO DESCRIPTION SPEC QTY REPAIR EFFECTIVE
DATE REMARKS

123-1 1 198436350 OIL FILLER CAP 1
123-1 2 052100400 SEAL - O RING 1
123-1 3 198436390 OIL FILLER CAP 1
123-1 4 052100280 SEAL - O RING 1

- 72 -



FIG 124
T503ST

Oil Filter
년/월

Year/Month

2020.07

NOTE

1

- 73 -



FIG 124
T503ST

Oil Filter
년/월

Year/Month

2020.07

NOTE

KEY NO PART NO DESCRIPTION SPEC QTY REPAIR EFFECTIVE
DATE REMARKS

124 1 140517050 OIL FILTER 1

- 74 -



FIG 124-1
T503ST

Oil Filter
년/월

Year/Month

2020.07

NOTE

1

- 75 -



FIG 124-1
T503ST

Oil Filter
년/월

Year/Month

2020.07

NOTE

KEY NO PART NO DESCRIPTION SPEC QTY REPAIR EFFECTIVE
DATE REMARKS

124-1 1 140546020 CONNECTION 1

- 76 -



FIG 125
T503ST

Front End Drive Input
년/월

Year/Month

2020.07

NOTE

1

2

3

- 77 -



FIG 125
T503ST

Front End Drive Input
년/월

Year/Month

2020.07

NOTE

KEY NO PART NO DESCRIPTION SPEC QTY REPAIR EFFECTIVE
DATE REMARKS

125 1 U15397401 CRANKSHAFT PULLEY 1
125 2 034100508 WOODRUFF KEY 1
125 3 020109086 NUT 1

- 78 -



FIG 126
T503ST

Front End Drive Output
년/월

Year/Month

2020.07

NOTE

1

2

- 79 -



FIG 126
T503ST

Front End Drive Output
년/월

Year/Month

2020.07

NOTE

KEY NO PART NO DESCRIPTION SPEC QTY REPAIR EFFECTIVE
DATE REMARKS

126 1 198686220 AUXILIARY PULLEY 1
126 2 011511235 BOLT 3

- 80 -



FIG 127
T503ST

Water Pump
년/월

Year/Month

2020.07

NOTE

1

2

3

4
5

6

7

- 81 -



FIG 127
T503ST

Water Pump
년/월

Year/Month

2020.07

NOTE

KEY NO PART NO DESCRIPTION SPEC QTY REPAIR EFFECTIVE
DATE REMARKS

127 1 145010060 WATER PUMP 1
127 2 145996921 GASKET 1
127 3 145537300 HOSE 1
127 4 2481877 HOSE CLIP 1
127 5 2481877 HOSE CLIP 1
127 6 011310635 SCREW 4
127 7 023100006 NUT 1

- 82 -



FIG 128
T503ST

Thermostat & Housing
년/월

Year/Month

2020.07

NOTE

1

2

3

4

5

6

7

- 83 -



FIG 128
T503ST

Thermostat & Housing
년/월

Year/Month

2020.07

NOTE

KEY NO PART NO DESCRIPTION SPEC QTY REPAIR EFFECTIVE
DATE REMARKS

128 1 145046110 THERMOSTAT HOUSING 1
128 2 145206230 THERMOSTAT 1
128 3 145996930 GASKET - THERMOSTAT HSG 1
128 4 011310655 BOLT 2
128 5 023100006 NUT 2
128 6 064500030 PLUG 1
128 7 064500060 PLUG 2

- 84 -



FIG 129
T503ST

Water Outlet & Inlet
년/월

Year/Month

2020.07

NOTE

1

2

3

- 85 -



FIG 129
T503ST

Water Outlet & Inlet
년/월

Year/Month

2020.07

NOTE

KEY NO PART NO DESCRIPTION SPEC QTY REPAIR EFFECTIVE
DATE REMARKS

129 1 145226320 CONNECTION 1
129 2 145996051 GASKET - THERMOSTAT HSG 1
129 3 011510825 SCREW 2

- 86 -



FIG 130
T503ST

Fan Drive
년/월

Year/Month

2020.07

NOTE

1

2

- 87 -



FIG 130
T503ST

Fan Drive
년/월

Year/Month

2020.07

NOTE

KEY NO PART NO DESCRIPTION SPEC QTY REPAIR EFFECTIVE
DATE REMARKS

130 1 145386540 FAN EXTENSION 1X1X1 1
130 2 011310645 SCREW 4

- 88 -



FIG 131
T503ST

Alternator
년/월

Year/Month

2020.07

NOTE

1

2

3

4

5

6
7

8 9

10

- 89 -



FIG 131
T503ST

Alternator
년/월

Year/Month

2020.07

NOTE

KEY NO PART NO DESCRIPTION SPEC QTY REPAIR EFFECTIVE
DATE REMARKS

131 1 185046500 ALTERNATOR 1
131 2 TPN744 ALTERNATOR BRACKET 1
131 3 2314H022 SCREW 1
131 4 011510820 SCREW 3
131 5 185727130 LEVER 1
131 6 011510825 SCREW 1
131 7 026100008 WASHER 1
131 8 011510825 SCREW 1
131 9 026109017 WASHER 1
131 10 023100008 NUT 1

- 90 -



FIG 132
T503ST

Drive Belt & Tensioner
년/월

Year/Month

2020.07

NOTE

1

- 91 -



FIG 132
T503ST

Drive Belt & Tensioner
년/월

Year/Month

2020.07

NOTE

KEY NO PART NO DESCRIPTION SPEC QTY REPAIR EFFECTIVE
DATE REMARKS

132 1 080109107 BELT 1

- 92 -



FIG 133
T503ST

Front End Drive Output
년/월

Year/Month

2020.07

NOTE

1

2

3
4

5

6
7

8

9

10

11

12

- 93 -



FIG 133
T503ST

Front End Drive Output
년/월

Year/Month

2020.07

NOTE

KEY NO PART NO DESCRIPTION SPEC QTY REPAIR EFFECTIVE
DATE REMARKS

133 1 U65166580 PLATE 1
133 2 110416290 BEARING HOLDER ASSEMBLY 1
133 3 U65206791 COVER 1
133 4 052300850 SEAL - O RING 1
133 5 052300850 SEAL - O RING 1
133 6 340460260 GEAR 1
133 7 040136005 BALL BEARING 1
133 8 040136005 BALL BEARING 1
133 9 U65206791 COVER 1
133 10 052300850 SEAL - O RING 1
133 11 2314J017 SCREW 2
133 12 2318A604 NUT 2

- 94 -



FIG 134
T503ST

Cylinder Head Cover
년/월

Year/Month

2020.07

NOTE

1

2

3
4

5

6

7

8

9

10
11

- 95 -



FIG 134
T503ST

Cylinder Head Cover
년/월

Year/Month

2020.07

NOTE

KEY NO PART NO DESCRIPTION SPEC QTY REPAIR EFFECTIVE
DATE REMARKS

134 1 111217431 CYLINDER HEAD COVER 1
134 2 111996401 GASKET - CYL. HEAD COVER 1
134 3 110566080 BREATHER VALVE 1
134 4 011100408 METRIC BOLT 4
134 5 110666210 RETAINING PLATE 1
134 6 110666060 GAUZE 1
134 7 015600406 SCREW 6
134 8 011310640 SCREW 2
134 9 011310660 SCREW 3
134 10 024600010 NUT 4
134 11 140996270 WASHER 4

- 96 -



FIG 135
T503ST

Feed Pipes
년/월

Year/Month

2020.07

NOTE

1
2

3

- 97 -



FIG 135
T503ST

Feed Pipes
년/월

Year/Month

2020.07

NOTE

KEY NO PART NO DESCRIPTION SPEC QTY REPAIR EFFECTIVE
DATE REMARKS

135 1 165206810 COVER 1
135 2 3688A035 GASKET 1
135 3 010109600 SCREW 2

- 98 -



FIG 136
T503ST

Cylinder Head Cover
년/월

Year/Month

2020.07

NOTE

1

3

4

- 99 -



FIG 136
T503ST

Cylinder Head Cover
년/월

Year/Month

2020.07

NOTE

KEY NO PART NO DESCRIPTION SPEC QTY REPAIR EFFECTIVE
DATE REMARKS

136 1 135566570 PIPE - AIR 1
136 2 135566460 AIR PIPE 1
136 3 135996950 GASKET 1
136 4 011310620 SCREW 2

- 100 -



FIG 137
T503ST

Exhaust Manifold
년/월

Year/Month

2020.07

NOTE

1

2

3

4

- 101 -



FIG 137
T503ST

Exhaust Manifold
년/월

Year/Month

2020.07

NOTE

KEY NO PART NO DESCRIPTION SPEC QTY REPAIR EFFECTIVE
DATE REMARKS

137 1 135617120 EXHAUST MANIFOLD 1
137 2 135996780 GASKET - EXHAUST

MANIFOLD 1
137 3 011510860 SCREW 6
137 4 023100008 NUT 2

- 102 -



FIG 137-1
T503ST

Exhaust Manifold
년/월

Year/Month

2020.07

NOTE

1

- 103 -



FIG 137-1
T503ST

Exhaust Manifold
년/월

Year/Month

2020.07

NOTE

KEY NO PART NO DESCRIPTION SPEC QTY REPAIR EFFECTIVE
DATE REMARKS

137-1 1 314990013 GASKET - EXHAUST 1

- 104 -



FIG 138
T503ST

Lift Pump
년/월

Year/Month

2020.07

NOTE

1

2

3

4

5

6

7

- 105 -



FIG 138
T503ST

Lift Pump
년/월

Year/Month

2020.07

NOTE

KEY NO PART NO DESCRIPTION SPEC QTY REPAIR EFFECTIVE
DATE REMARKS

138 1 485510011 LIFT PUMP 1
138 2 130306132 FILTER 1
138 3 130976520 BRACKET 1
138 4 011510820 SCREW 1
138 5 023100008 NUT 1
138 6 026100008 WASHER 1
138 7 385620270 CONNECTION 1

- 106 -



FIG 139
T503ST

Fuel Filter
년/월

Year/Month

2020.07

NOTE

1

2

3

4

5

6

7
8

9
10

11

12
13

14
15

16
17

18

19

20

- 107 -



FIG 139
T503ST

Fuel Filter
년/월

Year/Month

2020.07

NOTE

KEY NO PART NO DESCRIPTION SPEC QTY REPAIR EFFECTIVE
DATE REMARKS

139 1 2656613 FUEL FILTER ASSEMBLY 1
139 2 26560014 SEAL - O RING 2
139 3 0920146 WASHER 1
139 4 130976620 BRACKET 1
139 5 010111030 BOLT 2
139 6 026200010 WASHER 2
139 7 020900010 NUT 2
139 8 027100010 WASHER 2
139 9 011510820 SCREW 1
139 10 026100008 WASHER 2
139 11 011510825 SCREW 1
139 12 131246290 PIPE - LOW PRESSURE FUEL 2
139 13 33811114 OLIVE 2
139 14 0650204 PLUG 2
139 15 025109024 WASHER 1
139 16 26560017 FUEL FILTER KIT 1
139 17 -- Not seviced separately 1
139 18 26560014 SEAL - O RING 2
139 19 0490786 SEAL 1
139 20 0490786 SEAL 1

- 108 -



FIG 140
T503ST

Low Pressure Fuel Pipes
년/월

Year/Month

2020.07

NOTE

1

2

3

- 109 -



FIG 140
T503ST

Low Pressure Fuel Pipes
년/월

Year/Month

2020.07

NOTE

KEY NO PART NO DESCRIPTION SPEC QTY REPAIR EFFECTIVE
DATE REMARKS

140 1 068209227 FUEL PIPE 1
140 2 067100015 CLIP 1
140 3 067100015 CLIP 1

- 110 -



FIG 141
T503ST

Cold Start System
년/월

Year/Month

2020.07

NOTE

1

2

3

4

56

- 111 -



FIG 141
T503ST

Cold Start System
년/월

Year/Month

2020.07

NOTE

KEY NO PART NO DESCRIPTION SPEC QTY REPAIR EFFECTIVE
DATE REMARKS

141 1 18536619 GLOWPLUG 4
141 2 -- Not seviced separately 1
141 3 -- Not seviced separately 1
141 4 185376150 BAR 1
141 5 020100004 NUT 1
141 6 027100004 WASHER 1

- 112 -



FIG 142
T503ST

Engine Lifting Eyes
년/월

Year/Month

2020.07

NOTE

1

2
3

4

- 113 -



FIG 142
T503ST

Engine Lifting Eyes
년/월

Year/Month

2020.07

NOTE

KEY NO PART NO DESCRIPTION SPEC QTY REPAIR EFFECTIVE
DATE REMARKS

142 1 195816100 LIFTING EYE 1
142 2 011510820 SCREW 1
142 3 026100008 WASHER 1
142 4 195816100 LIFTING EYE 1

- 114 -



FIG 143
T503ST

Throttle & Stop Controls
년/월

Year/Month

2020.07

NOTE

1

2

3

- 115 -



FIG 143
T503ST

Throttle & Stop Controls
년/월

Year/Month

2020.07

NOTE

KEY NO PART NO DESCRIPTION SPEC QTY REPAIR EFFECTIVE
DATE REMARKS

143 1 125416440 CONTROL LEVER 1
143 2 185206450 SOLENOID 1
143 3 025100016 WASHER 1

- 116 -



FIG 144
T503ST

Instrumentation
년/월

Year/Month

2020.07

NOTE

1

2

3

4

- 117 -



FIG 144
T503ST

Instrumentation
년/월

Year/Month

2020.07

NOTE

KEY NO PART NO DESCRIPTION SPEC QTY REPAIR EFFECTIVE
DATE REMARKS

144 1 185246210 OIL PRESSURE SWITCH 1
144 2 198486780 BOLT 1
144 3 140996260 WASHER 1
144 4 140996260 WASHER 1

- 118 -



FIG 145
T503ST

Miscellaneous
년/월

Year/Month

2020.07

NOTE

1

2

3

- 119 -



FIG 145
T503ST

Miscellaneous
년/월

Year/Month

2020.07

NOTE

KEY NO PART NO DESCRIPTION SPEC QTY REPAIR EFFECTIVE
DATE REMARKS

145 1 145306230 FAN 1X1X1 1 20120516
145 2 314990013 GASKET - EXHAUST 1
145 3 052300700 SEAL - O RING 1

- 120 -



FIG 146
T503ST

Instumentation
년/월

Year/Month

2020.07

NOTE

1
2

- 121 -



FIG 146
T503ST

Instumentation
년/월

Year/Month

2020.07

NOTE

KEY NO PART NO DESCRIPTION SPEC QTY REPAIR EFFECTIVE
DATE REMARKS

146 1 20058 PLUG 1
146 2 052109076 SEAL - O RING 1

- 122 -



FIG 147
T503ST

Electrical Wiring & Fittings
년/월

Year/Month

2020.07

NOTE

1
2

- 123 -



FIG 147
T503ST

Electrical Wiring & Fittings
년/월

Year/Month

2020.07

NOTE

KEY NO PART NO DESCRIPTION SPEC QTY REPAIR EFFECTIVE
DATE REMARKS

147 1 20195 CONNECTION KIT 1
147 2 -- Not seviced separately 3

- 124 -



FIG 148
T503ST

Electrical
년/월

Year/Month

2020.07

NOTE

1

- 125 -



FIG 148
T503ST

Electrical
년/월

Year/Month

2020.07

NOTE

KEY NO PART NO DESCRIPTION SPEC QTY REPAIR EFFECTIVE
DATE REMARKS

148 1 3355A004 CONNECTION 2

- 126 -



2. ENGINE ACCESSORIES & CONTROL  PART NO.
T503ST-E-C2
FIG 201 AIR  CLEANER 128
FIG 202 RADIATOR 130
FIG 203 MUFFLER 132
FIG 204 FUEL HOSE & FILTER 134
FIG 205 FUEL TANK 136
FIG 206 ACCELERATOR 138

- 127 -



FIG 201
T503ST

AIR  CLEANER
년/월

Year/Month

2020.07

NOTE

1

1-01 1-021-03 1-04

1-05

1-06

7
8

9

11
12

12

12

1314

15
16

17

- 128 -



FIG 201
T503ST

AIR  CLEANER
년/월

Year/Month

2020.07

NOTE

KEY NO PART NO DESCRIPTION SPEC QTY REPAIR EFFECTIVE
DATE REMARKS

201 1 FPG068449 CLEANER ASSY, AIR 1X1X1 1 20071203
201 1-01 P827653 ELEMENT ASSY 1X1X1 1
201 1-02 P536121 BODY ASSY 1X1X1 1
201 1-03 P536202 COVER ASSY 1X1X1 1
201 1-04 P522840 PLUG 1X1X1 1
201 1-05 P158914 VALVE 1X1X1 1
201 1-06 P822769 ELEMENT ASSY , INNER 1X1X1 1
201 7 19951035001 BAND , AIRCLEANER 1X1X1 1
201 8 V2183608025 BOLT , HEX/SP M8X25 8 20071001
201 9 14521130010 PIPE , INLET 1
201 11 19951033001 HOSE IN(AIR CLEANER) 1X1X1 1
201 12 15645100100 CLAMP , WORM 89 1X1X1 3
201 13 19951034001 HOSE OUT(AIR CLEANER) 1X1X1 1
201 14 14241010040 CLIP , 45 D=45 4 20100402
201 15 19951132103GB AIR CLEANER BRACKET COMP 1X1X1 1
201 16 V2183608030 BOLT , HEX/SP M8X30 2 20040401
201 17 V2103606016 BOLT , HEX /P M6X16 1

- 129 -



FIG 202
T503ST

RADIATOR
년/월

Year/Month

2020.07

NOTE

1

2

3

4

5

6

7

8
8A

9

9

9

9

9

9

11

11

12

12

14

14

15

16 1718

19
2021

22

2324
24

24

24

25

26

27

27

27

27

28

28

- 130 -



FIG 202
T503ST

RADIATOR
년/월

Year/Month

2020.07

NOTE

KEY NO PART NO DESCRIPTION SPEC QTY REPAIR EFFECTIVE
DATE REMARKS

202 1 12411042100 RADIATOR ASSY 2 20110113
202 2 14521042300GB NET COMP , RADIATOR 1X1X1 1
202 3 14521042202 SHROUD COMP 1
202 4 14521040321 INSULATOR 1
202 5 14521040011 HOSE , RADIATOR INLET 1
202 6 14521040120 HOSE , RADIATOR OUTLET 2 1
202 7 14628202600 PIPE COMP 1X1X1 1
202 8 19951040110 HOSE(RADIATOR/OUTLET) 1X1X1 1
202 8A 14531040110 HOSE(RADIATOR/OUTLET) 1X1X1 -
202 9 14241010040 CLIP , 45 D=45 4 20100402
202 11 V2323606016 BOLT , C/R HEX/SP M6X16 5 20070809
202 12 14526210301 CUSHION RUBBER , RADIATOR 4 20111118
202 14 12411042341 SPONGE , SIDE(460) 1X1X1 2 20110210
202 15 14521042351 SPONGE , UNDER(520) 1X1X1 1
202 16 16003302100 TANK ASSY , RESERVE 1
202 17 36753302201GB HOLDER COMP ,

TANK/RESERVE 1X1X1 1
202 18 V2183608025 BOLT , HEX/SP M8X25 8 20071001
202 19 14521042400GB BREATHER COMP 1X1X1 1
202 20 V5502040093 RIVET , BLIND 4X9.3 1
202 21 V4111600040 WASHER , PLAIN M4 1
202 22 14521040200GB BRACKET COMP , SHELD LH 1X1X1 1
202 23 14521040300GB BRACKET COMP , SHELD RH 1X1X1 1
202 24 V2123606020 BOLT , HEX /SP M6X20 4 20120901
202 25 19951040100GB SHIELD , LH 1X1X1 1
202 26 19951040090GB SHIELD , RH 1X1X1 1
202 27 V2183608012 BOLT , HEX/SP M8X12 4
202 28 12411042360 SPONGE , FRONT 460 1X1X1 1 20110113

- 131 -



FIG 203
T503ST

MUFFLER
년/월

Year/Month

2020.07

NOTE

1

1

2

3

3

4

6
7

8

9

10

12

13

14

14

14

15
16
17

- 132 -



FIG 203
T503ST

MUFFLER
년/월

Year/Month

2020.07

NOTE

KEY NO PART NO DESCRIPTION SPEC QTY REPAIR EFFECTIVE
DATE REMARKS

203 1 19951052003DD MUFFLER COMP 1X1X1 1 20090325
203 2 15151050010DD CONNECTOR, PIPE 1X1X1 -
203 3 V2173608025 BOLT , HEX/S M8X25 6 20080417
203 4 V2173608025 BOLT , HEX/S M8X25 6 20080417
203 6 14521054201DD PIPE EXHAUST COMP 1X1X1 1
203 7 19951030011 GASKET 95X95X1.2 1
203 8 V2173608025 BOLT , HEX/S M8X25 6 20080417
203 9 V2183608016 BOLT , HEX/SP M8X16 2 20091225
203 10 153-7920 METAL GASKET 1 B
203 12 14521043200GB BRACKET COMP , EXHAUST

SHIELD 1X1X1 1
203 13 19941053100GB SHIELD COMP , EXHAUST PIPE 1
203 14 V2183608016 BOLT , HEX/SP M8X16 2 20091225
203 15 V2513408020 BOLT , STUD/2 M8X20 2 20080417
203 16 V4011600080 WASHER , SPRING M8 2 20081201
203 17 V3043600080 NUT , HEX/2 M8 1 20081001

- 133 -



FIG 204
T503ST

FUEL HOSE & FILTER
년/월

Year/Month

2020.07

NOTE

1
2

3

4

6

6

6

6

6

6

6

7

8
9

10

12

13

14

15

16

- 134 -



FIG 204
T503ST

FUEL HOSE & FILTER
년/월

Year/Month

2020.07

NOTE

KEY NO PART NO DESCRIPTION SPEC QTY REPAIR EFFECTIVE
DATE REMARKS

204 1 033-7854 FILTER ASSY , FUEL 1
204 2 V2183608025 BOLT , HEX/SP M8X25 8 20071001
204 3 14521113201 FUEL HOSE , FILTER 1X1X1 1 20120426
204 4 14521113400 FUEL HOSE , INJ PUMP L=1 1
204 6 14171020060 BAND , HOSE(14) D=14 1
204 7 14171020060 BAND , HOSE(14) D=14 1
204 8 19959052300 FUEL PUMP ASSY 1X1X1 1 20090122
204 9 V2193606016 BOLT , HEX/SPL M6X16 7 20040401
204 10 15183110020 HOSE , FUEL/10X15X850 1 20101022
204 12 15721022100 FILTER ASSY , FUEL NC21100A 1
204 13 14521024100 FUEL HOSE L=1 1
204 14 15181024200 FUEL HOSE L=260 1 20080605
204 15 14525154200GB BRACKET COMP , FILTER 1X1X1 1
204 16 V2173608065 BOLT , HEX/S M8X65 1

- 135 -



FIG 205
T503ST

FUEL TANK
년/월

Year/Month

2020.07

NOTE

1

1-01

1-02

1-03

1-04

1-05

1-06
1-07

7

8

8

18

18

21

24

24

25

25

26

26

28

36
37

37
38

41

- 136 -



FIG 205
T503ST

FUEL TANK
년/월

Year/Month

2020.07

NOTE

KEY NO PART NO DESCRIPTION SPEC QTY REPAIR EFFECTIVE
DATE REMARKS

205 1 14521110000 TANK SUB ASSY , FUEL 1X1X1 1
205 1-01 14521112100 TANK , FUEL 1X1X1 1
205 1-02 17686642400 PACKING , RUBBER 1X1X1 0 20100628
205 1-03 14526642301 GAUGE , FUEL 1X1X1 1
205 1-04 16731112130 FILTER 1X1X1 1 20120426
205 1-05 36523102201 CAP ASSY , TANK 1 20031101
205 1-06 V4011600050 WASHER , SPRING M5 0 20081024
205 1-07 V2053605012 BOLT , HEX C/R M5X12 5 20120426
205 7 14521114101 SUPPORT , FR 1X1X1 1 20060801
205 8 V2173610020 BOLT , HEX/S M10X20 7
205 18 V4011600080 WASHER , SPRING M8 2 20081201
205 21 14521114300GB BAND COMP . FR TANK 1X1X1 1
205 24 V2013608065 BOLT , HEX M8X65 1 20080820
205 25 V4111600080 WASHER , PLAIN M8 4 20081201
205 26 V2183608020 BOLT , HEX/SP M8X20 4 20081201
205 28 14521114200GB SUPPORT , RR 1X1X1 1
205 36 17971020020 HOSE , 1400 1X1X1 0 20120426
205 37 14171020060 BAND , HOSE(14) D=14 1
205 38 14521113500 FUEL HOSE, TANK(RETURN) L=1 0 20120601
205 41 14521114400GB BAND COMP . R TANK 1X1X1 1

- 137 -



FIG 206
T503ST

ACCELERATOR
년/월

Year/Month

2020.07

NOTE

11
12

15
1617

18

19 20

2122

23

25

26

27
28

29

30 31

55

55

56

57
58

59 60
61

- 138 -



FIG 206
T503ST

ACCELERATOR
년/월

Year/Month

2020.07

NOTE

KEY NO PART NO DESCRIPTION SPEC QTY REPAIR EFFECTIVE
DATE REMARKS

206 11 14141170050 LINING , 13X50X3 T=3 1
206 12 16701162101GB LEVER COMP , THROTTLE 1X1X1 1
206 15 V4111600100 WASHER , PLAIN M10 0 20081201
206 16 14527060010 WASHER , JERBSI SPRING/10 M10 0
206 17 V4111600100 WASHER , PLAIN M10 0 20081201
206 18 V3342600100 NUT , HEX FINE/2 M10 0 20081201
206 19 14322420040 GRIP , B 1.7X3.8X7.1 1 20100611
206 20 12411162200 CABLE ASSY,ACCEL/H 1X1X1 1
206 21 V4111600060 WASHER , PLAIN M6 3 20090626
206 22 V5001920020 PIN , SPLIT 2X20 1 20040501
206 23 14521162001GB PEDAL COMP,ACCEL 1X1X1 1
206 25 10017592301 LEVER , AUX 1X1X1 3 20100312
206 26 V7081400090 E-RING 9 1 20040501
206 27 14521220120 PEDAL COMP,ACCEL 1X1X1 1
206 28 V3342600100 NUT , HEX FINE/2 M10 0 20081201
206 29 14521162301 CABLE ASSY,ACCEL/F 1X1X1 1
206 30 V4111600060 WASHER , PLAIN M6 3 20090626
206 31 V5001920010 PIN , SPLIT 2X10 1
206 55 14521160090 BOOT , BRAKE ROD 1X1X1 0 20100622
206 56 15151160014 BRACKET  , THROTTLE T=4.0 1 20090212
206 57 V3802600060 NUT , HEX FLANGE M6 2
206 58 39081700200 PIN , SNAP/8 D=1.6 1
206 59 14321200040 SPRING , TENSION 31 D=1.2 0 20101126
206 60 14322420010 PIN D=8 2 20110321
206 61 V4111600080 WASHER , PLAIN M8 4 20081201

- 139 -



3. CLUTCH, BRAKE, STEERING  PART NO. T503ST-E-C3
FIG 301 CLUTCH 141
FIG 302 CLUTCH PEDAL 143
FIG 303 BRAKE 146
FIG 304 BRAKE PEDAL & LINKAGE 148
FIG 305B FRONT WHEEL 150
FIG 305C FRONT WHEEL-R4(OPTION) 152
FIG 306A REAR WHEEL 154
FIG 306C REAR WHEEL-R4(OPTION) 156
FIG 307 POWER STEERING WHEEL 158
FIG 308 POWER STEERING VALVE 160
FIG 309 POWER STEERING CYLINDER 162
FIG 310 HAND BRAKE 164

- 140 -



FIG 301
T503ST

CLUTCH
년/월

Year/Month

2020.07

NOTE

1
1-01

1-02

14 15

21

22
27

28

29

- 141 -



FIG 301
T503ST

CLUTCH
년/월

Year/Month

2020.07

NOTE

KEY NO PART NO DESCRIPTION SPEC QTY REPAIR EFFECTIVE
DATE REMARKS

301 1 14521219000 CLUTCH ASSY , MAIN 1X1X1 1
301 1-01 14521213100 COVER ASSY , CLUTCH 1X1X1 1
301 1-02 14521213201 DISK ASSY , CLUTCH 1X1X1 1
301 14 V2173608025 BOLT , HEX/S M8X25 6 20080417
301 15 V5201010022 PIN , PARALLEL/A 10X22 3
301 21 14521210022M HUB , SLEEVE 1X1X1 1
301 22 V2173608020 BOLT , HEX/S M8X20 1 20120501
301 27 14521200020M SLEEVE 1X1X1 1
301 28 18001200040 BEARING , RELEASE RCT422SA1 1
301 29 14321200040 SPRING , TENSION 31 D=1.2 0 20101126

- 142 -



FIG 302
T503ST

CLUTCH PEDAL
년/월

Year/Month

2020.07

NOTE

1

2

3

3 4

4

5

5

6

7

8

9
1011

12

12

13

14

15

15

16

16

16

17

17

17

18

19

19

19

19

19

19

2021

22

23

24
25

26
2828

29

29
30

30-01

30-02
30-03

34
3536

37

38

38-01
38-0238-03

39

40

41

42

43

44

45

- 143 -



FIG 302
T503ST

CLUTCH PEDAL
년/월

Year/Month

2020.07

NOTE

KEY NO PART NO DESCRIPTION SPEC QTY REPAIR EFFECTIVE
DATE REMARKS

302 1 14526303202GB DASH PANEL COMP 1X1X1 1 20081224
302 2 14326160020 RUBBER , CUSHION 1X1X1 0 20100611
302 3 14216020051 RUBBER , CUSHION B 1X1X1 3 20030901
302 4 V3043600080 NUT , HEX/2 M8 1 20081001
302 5 14041200080 RETURN SPRING , CLUTCH HL2000공용 3
302 6 14724042401GB LEVER COMP , TILT 1X1X1 1 20061101
302 7 16001200080 RETURN SPRING , BRAKE 1X1X1 1
302 8 21615250020 GRIP , LEVER/RED 2 20070121
302 9 15441230050 ROD D=5.25 5.3 1
302 10 V4111600060 WASHER , PLAIN M6 3 20090626
302 11 V5001920020 PIN , SPLIT 2X20 1 20040501
302 12 13016400010 SEAL , BATTERY BRACKET T=0.25 1 20111130
302 13 14527071991 INSULATOR,DASH T=10 1
302 14 14526300011 BOOT,STEERING/HOSE T=1.5 1
302 15 17686040020 RIVET SET , black SV625 0 20080129
302 16 14441010161 CLAMP , RADIATOR HOSE 1X1X1 1 20111221
302 17 V2183608020 BOLT , HEX/SP M8X20 4 20081201
302 18 14523293300GB LEVER COMP,PARKING 1
302 19 V2183608016 BOLT , HEX/SP M8X16 2 20091225
302 20 13016400010 SEAL , BATTERY BRACKET T=0.25 1 20111130
302 21 V7081400150 E-RING 15 1
302 22 14321200040 SPRING , TENSION 31 D=1.2 0 20101126
302 23 21457510041 GRIP , PLANTING CLUTCH 1X1X1 2
302 24 16756214701 SWITCH ASSY , SAFETY 1X1X1 1
302 25 V1222604025 SCREW , C/R PAN/SP M4X25 2
302 26 14571332100GB PEDAL COMP , CLUTCH 1X1X1 1
302 28 V3043600080 NUT , HEX/2 M8 1 20081001
302 29 V2013608030 BOLT , HEX M8X30 2 20081201
302 30 14521330002 ROD SUB , CLUTCH 398*87 1 20100225
302 30-01 14521333103 ROD COMP, CLUTCH 346*87 1 20100225
302 30-02 14521333200 HOOK COMP 1X1X1 1
302 30-03 V2183608020 BOLT , HEX/SP M8X20 4 20081201
302 34 14322420010 PIN D=8 2 20110321
302 35 V4111600080 WASHER , PLAIN M8 4 20081201
302 36 V5001925020 PIN D2.5x20 2.5X20 0 20081201
302 37 14546301230 INSULATOR , CLUTCH PEDAL 1X1X1 1 20100611
302 38 14521302000 BAR SET 1X1X1 1
302 38-01 14521302100 BAR COMP 1
302 38-02 14521300011 FORK , RELEASE 1X1X1 1 20070713
302 38-03 15601300010 PIN , 08X40 1X1X1 1
302 39 V5901012150 WIRE , STEEL 1.2X150 1 20030901
302 40 14521302150 BUSH , BAR COMP 1X1X1 2
302 41 14043120060 PIN , YOKE D=8 2 20100712
302 42 V4111600080 WASHER , PLAIN M8 4 20081201
302 43 V5001920020 PIN , SPLIT 2X20 1 20040501

- 144 -



FIG 302
T503ST

CLUTCH PEDAL
년/월

Year/Month

2020.07

NOTE

KEY NO PART NO DESCRIPTION SPEC QTY REPAIR EFFECTIVE
DATE REMARKS

302 44 V7081400090 E-RING 9 1 20040501
302 45 V4111600080 WASHER , PLAIN M8 4 20081201

- 145 -



FIG 303
T503ST

BRAKE
년/월

Year/Month

2020.07

NOTE

0

0

2

2

2

2 3

3

3

3

4 4

4

4

5

5

5 56

6

7

7

8

8

9

9

10 10

11

11 12

1213

13

15

15

16

16

18

18

19

19

19

1920

20

20

20

23

23

26

26

28

28

30 31

- 146 -



FIG 303
T503ST

BRAKE
년/월

Year/Month

2020.07

NOTE

KEY NO PART NO DESCRIPTION SPEC QTY REPAIR EFFECTIVE
DATE REMARKS

303 2 14523272031 SPRING 22.1*11*11 3 20070701
303 3 V6802000019 BALL , STEEL 19/32 12
303 4 15643102611 DISK COMP , BRAKE 11.3X18.2X1.5 5 20070701
303 5 15133102020 PLATE 1X1X1 4 20070701
303 6 14523100061M METAL , BRAKE LOW LH 160X15 1 20070701
303 7 14523270011 CAM 80*34*55 1 20070701
303 8 14523100011M METAL , BRAKE UPR LH 235*220*37 1 20070701
303 9 V7421253505 SEAL .OIL G253505 2
303 10 V2173610025 BOLT , HEX/S M10X25 8 20120315
303 11 14543270090 CAM , BRAKE 1X1X1 1 20081201
303 12 V4011600160 WASHER , SPRING M16 0 20090323
303 13 V3343600160 NUT , HEX FINE/2 M16 12 20080601
303 15 V7051401000 C-RING , HOLE 100 2
303 16 14523100160 PIN , TORQUE D=25 2
303 18 14322420010 PIN D=8 2 20110321
303 19 V4111600080 WASHER , PLAIN M8 4 20081201
303 20 V5001925020 PIN D2.5x20 2.5X20 0 20081201
303 23 14523292501 ROD COMP , HOOK 2 20100611
303 26 14523100071M METAL , BRAKE LOW RH 160X15 1 20070701
303 28 14523100021M METAL , BRAKE UPR RH 235*220*37 1 20070701
303 30 14543102000 BRAKE ASSY , LH SUB 1X1X1 1 20081201
303 31 14543102700 BRAKE ASSY , RH SUB 1X1X1 1 20081201

- 147 -



FIG 304
T503ST

BRAKE PEDAL & LINKAGE
년/월

Year/Month

2020.07

NOTE

0

1

3

4
5

6

8

8

8

8

8
910

25

25

25

42

42

42-01

42-01

42-02

42-02

42-03

42-03

42-04

42-04

42-05

42-05

52

52

53

5354

54

61

61

62

62

62

62

63

63

64

65

66

66

67

68

68

69

69

- 148 -



FIG 304
T503ST

BRAKE PEDAL & LINKAGE
년/월

Year/Month

2020.07

NOTE

KEY NO PART NO DESCRIPTION SPEC QTY REPAIR EFFECTIVE
DATE REMARKS

304 1 14523292100GB ARM COMP,BRAKE 1X1X1 1
304 3 14523292201GB PEDAL COMP,LH/BRAKE 1X1X1 1
304 4 V5901010150 WIRE , STEEL 1.0X150 1
304 5 V5801408036 PIN , SPRING 8X36 1
304 6 14523292300GB PEDAL COMP , RH BRAKE 1X1X1 2
304 8 35017030080 BUSH , DU20X23X20 2 20110321
304 9 V4111600200 WASHER , PLAIN M20 1
304 10 V7041400200 C-RING , SHAFT 20 1
304 25 13153280050 PAD 1X1X1 3
304 42 14521333501 ROD SUB,BRAKE 1X1X1 2
304 42-01 14521333600 ROD COMP.L 1X1X1 2
304 42-02 16601220020 TURNBUCKLE , M8 L60 1 20081001
304 42-03 14521333702 ROD COMP.R 400*25*15 1 20070912
304 42-04 15601320073 NUT , HEX LH "2종,M8" 1 20081201
304 42-05 V2183608020 BOLT , HEX/SP M8X20 4 20081201
304 52 14322420010 PIN D=8 2 20110321
304 53 V5001925020 PIN D2.5x20 2.5X20 0 20081201
304 54 V4111600080 WASHER , PLAIN M8 4 20081201
304 61 14523102100 PIN COMP , BRAKE 2 20081201
304 62 V7041400250 C-RING , SHAFT 25 2 20080325
304 63 V7631500000 NIPPLE , GREASE/B-PT B-PT 1/8 2
304 64 14523102401GB ARM COMP , BRAKE RH 140*120*56 1 20070721
304 65 14523102301GB ARM COMP , BRAKE LH 140*120*56 1 20070721
304 66 V2173608020 BOLT , HEX/S M8X20 1 20120501
304 67 14322420010 PIN D=8 2 20110321
304 68 V4111600080 WASHER , PLAIN M8 4 20081201
304 69 V5001925020 PIN D2.5x20 2.5X20 0 20081201

- 149 -



FIG 305B
T503ST

FRONT WHEEL
년/월

Year/Month

2020.07

NOTE

1 1A
2 2A

3 3A 4 4A 5 5A6
78

8

9

10

- 150 -



FIG 305B
T503ST

FRONT WHEEL
년/월

Year/Month

2020.07

NOTE

KEY NO PART NO DESCRIPTION SPEC QTY REPAIR EFFECTIVE
DATE REMARKS

305B 1 15904372800 TIRE ASSY , LH 1X1X1 -
305B 1A 14614172000 TIRE ASSY , LH 8-16 1X1X1 1
305B 2 15904372900 TIRE ASSY , RH 1X1X1 -
305B 2A 14614172300 TIRE ASSY , RH 8-16 1X1X1 1
305B 3 16004372600MS RIM , W8-16 1X1X1 -
305B 3A 14614172200MS RIM , W6-16 W6-16 2
305B 4 15904192110 TIRE , 9.5-16 9.5-16,6PR,R1 -
305B 4A 15004172100 TIRE , 8-16 8-16,6PR,R1 2
305B 5 15904370010 TUBE , 9.5-16 9.5-16 -
305B 5A 15004170010 TUBE , 8-16 8-16 2
305B 6 V9993000010 .CAP , VALVE/TIRE 2
305B 7 V2014616030 BOLT , HEX M16X30 8
305B 8 V4011600160 WASHER , SPRING M16 0 20090323
305B 9 15603200010 BOLT , STUD M16X30 D=16 4
305B 10 V3043600160 NUT , HEX/2 M16 6 20120418

- 151 -



FIG 305C
T503ST

FRONT WHEEL-R4(OPTION)
년/월

Year/Month

2020.07

NOTE

1

2
2

3

4

5 6

7

8

9

- 152 -



FIG 305C
T503ST

FRONT WHEEL-R4(OPTION)
년/월

Year/Month

2020.07

NOTE

KEY NO PART NO DESCRIPTION SPEC QTY REPAIR EFFECTIVE
DATE REMARKS

305C 1 V2014616030 BOLT , HEX M16X30 8
305C 2 V4011600160 WASHER , SPRING M16 0 20090323
305C 3 V3043600160 NUT , HEX/2 M16 6 20120418
305C 4 15603200010 BOLT , STUD M16X30 D=16 4
305C 5 15174402100 TIRE ASSY , LH 12.-16.5 1X1X1 1
305C 6 15174402200 TIRE ASSY , RH 12-16.5 1X1X1 1
305C 7 15173172200MS RIM , 16.5-9.75 16.5X9.75 2
305C 8 13153402100 TIRE , 12-16.5 12-16.5,6PR,R4 2 20110628
305C 9 13153409000 VALVE SUB(415) , TIRE 415 2

- 153 -



FIG 306A
T503ST

REAR WHEEL
년/월

Year/Month

2020.07

NOTE

1 1A
2 2A

3

3-1
3-2

3-3

3-4

3-5

3A

3A-1
3A-2

3A-3

3A-4

3A-5

4 4A

5 5A
6

7

8

910

10

- 154 -



FIG 306A
T503ST

REAR WHEEL
년/월

Year/Month

2020.07

NOTE

KEY NO PART NO DESCRIPTION SPEC QTY REPAIR EFFECTIVE
DATE REMARKS

306A 1 14523202100 TIRE ASSY , LH 13.6-28-6 1X1X1 -
306A 1A 15153612100 TIRE ASSY , LH 1X1X1 1
306A 2 14523202200 TIRE ASSY , RH 13.6-28-6 1X1X1 -
306A 2A 15153612300 TIRE ASSY , RH 1X1X1 1
306A 3 14523202000 RIM , W11-28 1X1X1 -
306A 3-1 14523202010MS RIM , W11-28 1X1X1 -
306A 3-2 14523202020MS DISK WHEEL , 11-28 1X1X1 -
306A 3-3 15263202031 BOLT 6 20030801
306A 3-4 15263202041 NUT 6 20030801
306A 3-5 15263202050 WASHER 2.6T 6 20030801
306A 3A 15153172000 WHEEL ASSY , W11-24 W11-24 1 20100811
306A 3A-1 15153172200 RIM 4T 2
306A 3A-2 15263182111 DISK 8T 2
306A 3A-3 15263202031 BOLT 6 20030801
306A 3A-4 15263202041 NUT 6 20030801
306A 3A-5 15263202050 WASHER 2.6T 6 20030801
306A 4 15063172110 TIRE , 13.6-28 13.6-28,6PR,R1 -
306A 4A 15003612110 TIRE , 13.6-24 13.6-24,6PR,R1 2
306A 5 15063172120 TUBE , 13.6-28 13.6-28 -
306A 5A 15003610010 TUBE , 13.6-24 13.6-24 2
306A 6 V9993000010 .CAP , VALVE/TIRE 2
306A 7 15603200010 BOLT , STUD M16X30 D=16 2
306A 8 V2014616030 BOLT , HEX M16X30 2
306A 9 V3043600160 NUT , HEX/2 M16 6 20120418
306A 10 V4011600160 WASHER , SPRING M16 0 20090323

- 155 -



FIG 306C
T503ST

REAR WHEEL-R4(OPTION)
년/월

Year/Month

2020.07

NOTE

1 2

3

4

5

67

8

9

- 156 -



FIG 306C
T503ST

REAR WHEEL-R4(OPTION)
년/월

Year/Month

2020.07

NOTE

KEY NO PART NO DESCRIPTION SPEC QTY REPAIR EFFECTIVE
DATE REMARKS

306C 1 15174403100 TIRE ASSY , LH 17.5L-24 1X1X1 1
306C 2 15174403200 TIRE ASSY , RH 17.5L-24 1X1X1 1
306C 3 15174172200MS RIM , W15LX24 24X15 2
306C 4 12206172110 TIRE, 17.5L-24 R4 17.5L-

24,8PR,R4 2
306C 5 13153409000 VALVE SUB(415) , TIRE 415 2
306C 6 V3343600160 NUT , HEX FINE/2 M16 12 20080601
306C 7 V4011600160 WASHER , SPRING M16 0 20090323
306C 8 V2014616030 BOLT , HEX M16X30 8
306C 9 15603200010 BOLT , STUD M16X30 D=16 4

- 157 -



FIG 307
T503ST

POWER STEERING WHEEL
년/월

Year/Month

2020.07

NOTE

1

1-01

1-02

1-03

2

2
2

2
46

47

48

49

50

50-01

50-02

51

51-01

51-02
53

54

- 158 -



FIG 307
T503ST

POWER STEERING WHEEL
년/월

Year/Month

2020.07

NOTE

KEY NO PART NO DESCRIPTION SPEC QTY REPAIR EFFECTIVE
DATE REMARKS

307 1 15537078510 COVER, RR/DASH T=3 1 20090624
307 1-01 19027312131 ROCKER SWITCH CAP 1x1x1 2 20090624
307 1-02 15537078570 CAP SWITCH 2 20090624
307 1-03 15537078560 CAP , SWITCH 1X1X1 2 20100611
307 2 V2193606020 BOLT , HEX/SPL M6X20 4
307 46 14527078521 COVER, FR/DASH T=3 1
307 47 V2163608020 BOLT , HEX/P M8X20 4 20120829
307 48 19844011990 BOOT , STEERING T=2 1 20081201
307 49 14724010052 BOOT , TILT T=1.5 1
307 50 14724012002 WHEEL ASSY , STEERING 1X1X1 1 20081201
307 50-01 14724012010 .WHEEL STEERING 1
307 50-02 19027322130 LABEL 1X1X1 1 20080104
307 51 14724012002 WHEEL ASSY , STEERING 1X1X1 1 20081201
307 51-01 14674012100 WHEEL , STEERING 1X1X1 -
307 51-02 19027322130 LABEL 1X1X1 1 20080104
307 53 V4011600160 WASHER , SPRING M16 0 20090323
307 54 V3343600160 NUT , HEX FINE/2 M16 12 20080601

- 159 -



FIG 308
T503ST

POWER STEERING VALVE
년/월

Year/Month

2020.07

NOTE

1

2 3

4

5

6

7 8

10
11

12

13

14

15

15

16

17

17

18
19

- 160 -



FIG 308
T503ST

POWER STEERING VALVE
년/월

Year/Month

2020.07

NOTE

KEY NO PART NO DESCRIPTION SPEC QTY REPAIR EFFECTIVE
DATE REMARKS

308 1 14524043302GB BRACKET COMP,STEERING 1X1X1 1
308 2 12414072500 HOSE ASSY, HYD1100/LH 1
308 3 12414072600 HOSE ASSY, HYD1050/RH 1
308 4 12414073500 HOSE ASSY, HYD1450/T 1
308 5 12414072400 HOSE ASSY, HYD820/P 1
308 6 14524054001 STEERING VALVE UNIT 1X1X1 1 20120105
308 7 14724040201 PLATE , GUIDE 19X3 1
308 8 V2113606010 BOLT , HEX /S M6X10 1 20071001
308 10 14544072801 HOSE ASSY , HYD 880 1 20101117
308 11 14544052800 HOSE ASSY, HYD 750 1X1X1 1 20101117
308 12 16754070010 LABEL , PORT LH T=0.05 1
308 13 16754070020 LABEL , R PORT T=0.05 1
308 14 16754070030 LABEL , T PORT T=0.05 1
308 15 16754042100GB PIN COMP , LH 16X21 1X1X1 2
308 16 V2183608020 BOLT , HEX/SP M8X20 4 20081201
308 17 V2183608020 BOLT , HEX/SP M8X20 4 20081201
308 18 14524041110 PAD , HOSE 1 1
308 19 13424020060 CABLE TIE , 250 1X1X1 2 20111227

- 161 -



FIG 309
T503ST

POWER STEERING CYLINDER
년/월

Year/Month

2020.07

NOTE

00

1

1

2

2

2-01

2-02

2-03

2-04
2-05

2-06
2-07

3

3

3-01

3-02

3-03

3-043-05
3-06

3-07

21

21

22

22 23

23

- 162 -



FIG 309
T503ST

POWER STEERING CYLINDER
년/월

Year/Month

2020.07

NOTE

KEY NO PART NO DESCRIPTION SPEC QTY REPAIR EFFECTIVE
DATE REMARKS

309 00 14524075000B CYLINDER SUB ASSY 1 C
309 1 14524070080 CYLINDER COMP 1X1X1 1
309 2 16734074102 JOINT SET , LH BALL 1
309 2-01 16704363201 JOINT ASSY , LH BALL 1 20060601
309 2-02 16604362230 COVER . DUST 1
309 2-03 17682600140 NUT , NYLON M14 0 20080128
309 2-04 V3343600160 NUT , HEX FINE/2 M16 12 20080601
309 2-05 16734074000 JOINT ASSY , BALL 1X1X1 1
309 2-06 15264074341 COVER , DUST 1X1X1 1
309 2-07 15264074311 STUD , BALL A 1X1X1 1
309 3 14544074200 JOINT SET , RH BALL 1X1X1 1 20081201
309 3-01 14544364200 JOINT ASSY , RH BALL 1 20081201
309 3-02 16604362230 COVER . DUST 1
309 3-03 17682600140 NUT , NYLON M14 0 20080128
309 3-04 V3343600160 NUT , HEX FINE/2 M16 12 20080601
309 3-05 16734074000 JOINT ASSY , BALL 1X1X1 1
309 3-06 15264074341 COVER , DUST 1X1X1 1
309 3-07 15264074311 STUD , BALL A 1X1X1 1
309 21 V5201010020 PIN , PARALLEL/A 10X20 2
309 22 V2024612085 BOLT , HEX FINE M12X85 4 20080403
309 23 V4011600120 WASHER , SPRING M12 0 20090429

- 163 -



FIG 310
T503ST

HAND BRAKE
년/월

Year/Month

2020.07

NOTE

1

2

3

4

4-01

4-02

5

6

6

7

7

8

8

8-01

8-01

8-02

8-02

8-03

8-03

8-04

8-04

8-05

8-05

9

9
10

10

11

12 12

12

12

13

13

13

13

14

14

15
1516

1617

18

19

- 164 -



FIG 310
T503ST

HAND BRAKE
년/월

Year/Month

2020.07

NOTE

KEY NO PART NO DESCRIPTION SPEC QTY REPAIR EFFECTIVE
DATE REMARKS

310 1 14523402100GB BRACKET COMP , HAND
BRAKE 1 1

310 2 13613202100 BRAKE , HAND 1X1X1 1
310 3 V2183608025 BOLT , HEX/SP M8X25 8 20071001
310 4 14523402200 SHAFT ASSY ,HAND BRAKE 1 1
310 4-01 14523402210 SHAFT 1
310 4-02 14523402300 ARM COMP 1
310 5 13613400050 PLATE,HANDBRAKE 1X1X1 1
310 6 14523270070 ARM COMP , BRAKE 2
310 7 14523400060 PLATE , HANDBRAKE 1
310 8 14523402001 ROD ASSY, HANDBRAKE 1X1X1 2 20080129
310 8-01 14523400030 ROD 1X1X1 2
310 8-02 V2183608020 BOLT , HEX/SP M8X20 4 20081201
310 8-03 16601220020 TURNBUCKLE , M8 L60 1 20081001
310 8-04 15601320073 NUT , HEX LH "2종,M8" 1 20081201
310 8-05 14523402601 ROD COMP , UPER

HANDBRAKE 1X1X1 1 20080129
310 9 14043120060 PIN , YOKE D=8 2 20100712
310 10 V4111600100 WASHER , PLAIN M10 0 20081201
310 11 14322420010 PIN D=8 2 20110321
310 12 V4111600080 WASHER , PLAIN M8 4 20081201
310 13 V5001920015 PIN , SPLIT 2X15 1 20081001
310 14 V5001930020 PIN , SPLIT 3X20 1 20040101
310 15 V7201024016 O-RING , P P16 1
310 16 V7041400200 C-RING , SHAFT 20 2
310 17 V5111008050 PIN , TAPER SPLIT 8X50 1
310 18 V2173610020 BOLT , HEX/S M10X20 1
310 19 V2173610040 BOLT , HEX/S M10X40 1 20071201

- 165 -



4. TRANSMISSION & REAR AXLE  PART NO. T503ST-E-C4
FIG 401 TRANSMISSION FRONT CASE 167
FIG 402 FORWARD & BACKWARD GEARS 169
FIG 403 IDLE & COUNTER GEARS 171
FIG 404 MAIN SHIFT GEARS 173
FIG 405 P.T.O DRIVE SHAFT 175
FIG 406 MAIN CHANGE LEVER 177
FIG 407 REVERSE CHANGE LEVER 179
FIG 408 TRANSMISSION MID CASE 181
FIG 409 TRANSMISSION REAR CASE 183
FIG 410 SUB CHANGE GEARS 185
FIG 411 SUB CHANGE SHIFTER 187
FIG 413 DRIVE GEARS 189
FIG 414 4WD CHANGE LEVER 191
FIG 415A P.T.O CHANGE GEARS 193
FIG 415B P.T.O CHANGE GEARS 195
FIG 416 P.T.O CHANGE SHIFTER 197
FIG 417 REAR DIFFERENTIAL GEARS 199
FIG 418 REAR AXLE & HOUSINGS 202

- 166 -



FIG 401
T503ST

TRANSMISSION FRONT CASE
년/월

Year/Month

2020.07

NOTE

0

1

2

2

3

3

4
5

6

7

8

8

9
9 10

10

11
1112 12

14

14

1516

17

17

18

19

20

- 167 -



FIG 401
T503ST

TRANSMISSION FRONT CASE
년/월

Year/Month

2020.07

NOTE

KEY NO PART NO DESCRIPTION SPEC QTY REPAIR EFFECTIVE
DATE REMARKS

401 1 14522010015M CASE , FRONT 1X1X1 1 20071101
401 2 V5201010022 PIN , PARALLEL/A 10X22 2
401 3 V2513412045 BOLT , STUD/2 M12X45 2 20071101
401 4 V4011600120 WASHER , SPRING M12 0 20090429
401 5 V2173612040 BOLT , HEX/S M12X40 2 20090429
401 6 12507060020 PLUG , DRAIN 육각B=12 1 20080527
401 7 V2173612045 BOLT , HEX/S M12X45 6 20080414
401 8 V5201010022 PIN , PARALLEL/A 10X22 2
401 9 V4011600120 WASHER , SPRING M12 0 20090429
401 10 V3343600120 NUT , HEX FINE/2 M12 2
401 11 V4011600120 WASHER , SPRING M12 0 20090429
401 12 V3043600120 NUT , HEX/2 M12 1 20040901
401 14 16733412040 BOLT , STUD 1X1X1 2
401 15 V2013612025 BOLT , HEX M12X25 4
401 16 V4011600120 WASHER , SPRING M12 0 20090429
401 17 V4011600100 WASHER , SPRING M10 1 20081001
401 18 V2023610050 BOLT , HEX FINE M10X50 6
401 19 V2023610035 BOLT , HEX FINE M10X35 2
401 20 V2173612020 BOLT , HEX/S M12X20 2

- 168 -



FIG 402
T503ST

FORWARD & BACKWARD GEARS
년/월

Year/Month

2020.07

NOTE

1

1

2

3
4

4

5
6

7

7

7-01

7-01
7-02

7-02
7-03

7-038

9
10

10

10

11

12

13

14
15 16

17

18
19

20

2122

23

24

- 169 -



FIG 402
T503ST

FORWARD & BACKWARD GEARS
년/월

Year/Month

2020.07

NOTE

KEY NO PART NO DESCRIPTION SPEC QTY REPAIR EFFECTIVE
DATE REMARKS

402 1 16502070020 SEAL , OIL D 2
402 2 V6001106207 BEARING , BALL 6207 2
402 3 14522180010 SPACE 35.7X42.7X19.6 0 20081009
402 4 15642730082 WASHER , 35X55X3 D=55 1 20081009
402 5 14522160021 GEAR , SPUR 20T 90.9X90.6X28 1
402 6 V6544384317 BEARING , NEEDLE CAGED KT384317 1
402 7 14522092100 DOUBLE SYCRO ASSY 1X1X1 2
402 7-01 14522092110 SYCRO RING , INNER RING 2
402 7-02 14522092120 SYCRO RING , DOUBLE CONE 2
402 7-03 14522092130 SINCRO RING , OUTER RING 2
402 8 14522092141 COUPLING , SYCRO/S 1X1X1 1
402 9 14522092152 HUB , SYCRO SHUTTLE 1X1X1 1
402 10 14522092160 KEY , SYNCHRO 21X4.3X6 3
402 11 14522092170 SPRING , SYCHRO D=1.5 2
402 12 14522160031 GEAR , HELICAL 29T 1X1X1 1
402 13 14522170013 SHAFT , INPUT DRIVE 1X1X1 1
402 14 14521304510 OIL SEAL 1X1X1 1
402 15 14521304520 SPACER , NEEDLE BERAING 25X31X3 1
402 16 V6544253117 BEARING , NEEDLE CAGED-

K253117 K253117 1
402 17 14522070112 SHAFT , INPUT PTO 1X1X1 1 20080129
402 18 V7201057052 O-RING , P P52 1
402 19 V7051400620 C-RING , HOLE 62 1
402 20 14521305100 PLATE , SEAL 1X1X1 1
402 21 14443150040 STOPPER T=3.2 1
402 22 V2173608016 BOLT , HEX/S M8X16 1 20120501
402 23 V6041106207 BEARING , BALL/HL1 6207HL1 1
402 24 14522070120 BUSH 25X20.6X25 1 20080129

- 170 -



FIG 403
T503ST

IDLE & COUNTER GEARS
년/월

Year/Month

2020.07

NOTE

1

2

3

4

5

5
6

7

8

9

10

12
13

14
15

- 171 -



FIG 403
T503ST

IDLE & COUNTER GEARS
년/월

Year/Month

2020.07

NOTE

KEY NO PART NO DESCRIPTION SPEC QTY REPAIR EFFECTIVE
DATE REMARKS

403 1 14522130011 SHAFT , COUNTER MAIN D=40 1
403 2 V6041106306 BEARING , BALL/HL1 6306HL1 1
403 3 14662130020 GEAR , SPUR 25T 1X1X1 1 20081101
403 4 14522130030 GEAR , HELICAL 33T 1
403 5 V7041400350 C-RING , SHAFT 35 0 20071024
403 6 14522130040 GEAR , HELICAL 20T 1
403 7 14522130050 GEAR , HELICAL 24T 1
403 8 V6041106206 BEARING , BALL/HL1 6206HL1 1
403 9 V6041106205 BEARING , BALL/HL1 6205HL1 1
403 10 14662210020 GEAR , SPUR 25T IDLE

REVERSE 1X1X1 1 20081101
403 12 15602160083 WASHER , 25X46X3 D=46 0 20110701
403 13 14522080080 SNAP RING , C TYPE AR32 1 20100609
403 14 14523020010 BEARING , NEEDLE CAGED-

K243013.8 PK24*30*13.8 2 20100609
403 15 V7051400620 C-RING , HOLE 62 1

- 172 -



FIG 404
T503ST

MAIN SHIFT GEARS
년/월

Year/Month

2020.07

NOTE

1
2

3
4

5

5-01

5-01

5-02

5-03

5-04

5-05

6

7

8

8

9

10

11

12

13

14
15

16

17

18

19

- 173 -



FIG 404
T503ST

MAIN SHIFT GEARS
년/월

Year/Month

2020.07

NOTE

KEY NO PART NO DESCRIPTION SPEC QTY REPAIR EFFECTIVE
DATE REMARKS

404 1 V6001106305 BEARING , BALL 6305 1
404 2 15602160083 WASHER , 25X46X3 D=46 0 20110701
404 3 14522090330 BUSH , 30X35X47.4 30X35X46.5 1
404 4 14662090040 GEAR , SPUR 30T 1X1X1 1 20081101
404 5 14522092000 SYCRO MAIN SUB ASSY 1X1X1 1
404 5-01 14522092020 SYCRO RING , SINGLE RING 2
404 5-02 14522092012 HUB , SYNCHRO MAIN 1
404 5-03 14522092141 COUPLING , SYCRO/S 1X1X1 1
404 5-04 14522092162 KEY , SYNCHRO 21X4.3X6 3
404 5-05 14522092170 SPRING , SYCHRO D=1.5 2
404 6 14522090031 GEAR , HELICAL 29T 1
404 7 14522090350 BUSH , 30X35X25.4 30X35X25.4 1
404 8 15602160083 WASHER , 25X46X3 D=46 0 20110701
404 9 15162090010 GEAR , HELICAL 42T 1 20110701
404 10 15162090340 BUSH , 30X35X26.3 30X35X28 1 20110701
404 11 15602080224 COUPLING , 51X72X18 0 20110701
404 12 12412090020 HUB , 30X51X21 30X51X21 1 20120118
404 13 15162080060 GEAR , HELICAL 38T 1 20110701
404 14 V7041400350 C-RING , SHAFT 35 0 20071024
404 15 14443140041 COLLAR , 35X50X2 T=2 0 20071024
404 16 V6001606307 BEARING , BALL 6307N 1
404 17 15162080010 GEAR , HELICAL 14T 62X62X271 1 20110701
404 18 14523020010 BEARING , NEEDLE CAGED-

K243013.8 PK24*30*13.8 2 20100609
404 19 14522080080 SNAP RING , C TYPE AR32 1 20100609

- 174 -



FIG 405
T503ST

P.T.O DRIVE SHAFT
년/월

Year/Month

2020.07

NOTE

1

1
2

3

4

5

6

7

8

9
10

11
12

13

14

15

16
17

18
19

20

21
22

23
24

- 175 -



FIG 405
T503ST

P.T.O DRIVE SHAFT
년/월

Year/Month

2020.07

NOTE

KEY NO PART NO DESCRIPTION SPEC QTY REPAIR EFFECTIVE
DATE REMARKS

405 1 V7051400470 C-RING , HOLE 47 2
405 2 V6001106005 BEARING , BALL 6005 1
405 3 14522200050 COUPLING , 36X62 1
405 4 V7041400250 C-RING , SHAFT 25 2 20080325
405 5 14522210052 SHAFT , INTERMEDIATE D=25 1
405 6 14522212000 CLUTCH ASSY , PTO 1X1X1 1
405 7 14522212010 CASE 1
405 8 14462162180 SEAL , B 2
405 9 14722212020 PISTON 1X1X1 1
405 10 15642212090 SEAL , C 1
405 11 15642212070 DISK , BRAKE 1X1X1 1
405 12 15642212060 PLATE , RETURN 1
405 13 14722212090 RING , PISTON 1X1X1 1
405 14 15642212050 CLUTCH , DISK 7
405 15 16342212050 CLUTCH , PLATE 6
405 16 16702212030 PLATE ASSY 1X1X1 1
405 17 V7051400950 C-RING , HOLE 95 1
405 18 15642212040 SPRING 1
405 19 17972210071 HUB , OUT 1X1X1 1
405 20 V6001106204 BEARING , BALL 6204 1
405 21 V6544101410 BEARING , NEEDLE CAGED KT101410 1
405 22 14526024550 PIN 1
405 23 V4111600080 WASHER , PLAIN M8 4 20081201
405 24 V5001925020 PIN D2.5x20 2.5X20 0 20081201

- 176 -



FIG 406
T503ST

MAIN CHANGE LEVER
년/월

Year/Month

2020.07

NOTE

1

2
3

3
4

4

5 5
6 6

7

89
10

11

12 13

14

15

19 20

21

22

2324

25

26
27

28

29

31

34

35

36

37

38
39

4041

- 177 -



FIG 406
T503ST

MAIN CHANGE LEVER
년/월

Year/Month

2020.07

NOTE

KEY NO PART NO DESCRIPTION SPEC QTY REPAIR EFFECTIVE
DATE REMARKS

406 1 14522230062 STAY , SHIFTER 1-2 1
406 2 14522230053 STAY , SHIFTER 3-4 1
406 3 V5801406025 PIN , SPRING 6X25 2
406 4 V5901010150 WIRE , STEEL 1.0X150 2
406 5 13022250030 SPRING , SHIFTER D=1.4 1 20071024
406 6 V6802000010 BALL , STEEL 5/16 1 20071024
406 7 15642230043M LINK 1
406 8 15642230033M LINK 1
406 9 15602231600 BOLT , SET SEAL LOCK M8X16 1 20071024
406 10 15602230124 PIN , 10X28 D=13 1
406 11 V7081400070 E-RING 7 1
406 12 15602230074 GUIDE T=3.5 1
406 13 V2173608016 BOLT , HEX/S M8X16 1 20120501
406 14 15612230027M METAL , MAIN 1 20080122
406 15 V2173608050 BOLT . HEX/S M8X50 3
406 19 14522230022M FORK , SHIFTER 3-4 1
406 20 15162230010M FORK , SHIFTER 1-2 1
406 21 16007060020 BOLT . DRAIN M8X12XP1.25 1
406 22 V7051400320 C-RING , HOLE 32 1
406 23 15602230085 SEAL WF-8-15-1.WF-

8-15-1.6 4 20060425
406 24 V5201006016 PIN , PARALLEL/A 6X16 1
406 25 15602900063 SPRING , C020 D=2.6 1
406 26 14442180090 BOOT , CHANGE LEVER 1
406 27 V5901010180 WIRE , STEEL 1.0X180 1
406 28 V5901010070 WIRE , STEEL 1.0X70 1
406 29 14522810071 GRIP , MAIN M10 1
406 31 14522912001 LEVER COMP , SHIFT MAIN 1
406 34 14522913101GB LEVER COMP , BAR 16 1
406 35 V2013608035 BOLT , HEX M8X35 1 20030601
406 36 V5201010022 PIN , PARALLEL/A 10X22 2
406 37 V2183608020 BOLT , HEX/SP M8X20 4 20081201
406 38 V3342600100 NUT , HEX FINE/2 M10 0 20081201
406 39 V4111600100 WASHER , PLAIN M10 0 20081201
406 40 V7201019008 O-RING , P P8 2
406 41 14522081550 BOLT M10XP1.5 2

- 178 -



FIG 407
T503ST

REVERSE CHANGE LEVER
년/월

Year/Month

2020.07

NOTE

1

2

3

4

5

6 7

9

10
11

12
12-01

12-02

14

15

16
1718

19
20

21
22 23

- 179 -



FIG 407
T503ST

REVERSE CHANGE LEVER
년/월

Year/Month

2020.07

NOTE

KEY NO PART NO DESCRIPTION SPEC QTY REPAIR EFFECTIVE
DATE REMARKS

407 1 14522252300 HOOK COMP ,REVERSE 1
407 2 14522252500 ARM COMP 1
407 3 V5111006036 PIN , TAPER SPLIT 6X36 1
407 4 16702230371 PLATE T=3 1
407 5 V2173608016 BOLT , HEX/S M8X16 1 20120501
407 6 14522250022 STAY , SHIFTER/REVERSE D=14 1 20080623
407 7 V7201024012 O-RING , P P12 1
407 9 14522250093M HOOK , SHIFT REVERSE 1X1X1 1 20090224
407 10 13022250030 SPRING , SHIFTER D=1.4 1 20071024
407 11 V6802000010 BALL , STEEL 5/16 1 20071024
407 12 14522842000 CABLE SUB,REVERSE 1X1X1 1
407 12-01 14522842010 CABLE ASSY,REVERSE 1X1X1 1
407 12-02 14522842020 BOOT,REVERSE 1X1X1 1
407 14 36461020111 BUSH , 14X16X20 1
407 15 14522832002GB LEVER COMP,SHUTTLE 1X1X1 1
407 16 14521170040 GRIP,REVERSE 1X1X1 1
407 17 V4111600140 WASHER , PLAIN M14 2 20071001
407 18 V7041400140 C-RING , SHAFT 14 2 20080623
407 19 V4111600080 WASHER , PLAIN M8 4 20081201
407 20 V5001920020 PIN , SPLIT 2X20 1 20040501
407 21 14322420010 PIN D=8 2 20110321
407 22 V4111600080 WASHER , PLAIN M8 4 20081201
407 23 V5001925020 PIN D2.5x20 2.5X20 0 20081201

- 180 -



FIG 408
T503ST

TRANSMISSION MID CASE
년/월

Year/Month

2020.07

NOTE

1

2

2

2

3

3

4

4

5

5

5

7

7

7

7

7

12

13

14

1516

- 181 -



FIG 408
T503ST

TRANSMISSION MID CASE
년/월

Year/Month

2020.07

NOTE

KEY NO PART NO DESCRIPTION SPEC QTY REPAIR EFFECTIVE
DATE REMARKS

408 1 15162300011M CASE , SPACE 1X1X1 1
408 2 V2513414040 BOLT , STUD/2 M14X40 4
408 3 V2513414080 BOLT , STUD/2 M14X80 2
408 4 V2013614045 BOLT , HEX M14X45 12 20080714
408 5 V3043600140 NUT , HEX/2 M14 2 20080701
408 7 V4011600140 WASHER , SPRING M14 17 20080714
408 12 16701015001 PLUG ASSY , DRAIN (MAGNET) 1X1X1 0 20120423
408 13 V2513414035 BOLT , STUD/2 M14X35 1
408 14 V2514412040 BOLT , STUD/2 M12X40 1
408 15 V3043600120 NUT , HEX/2 M12 1 20040901
408 16 V4011600120 WASHER , SPRING M12 0 20090429

- 182 -



FIG 409
T503ST

TRANSMISSION REAR CASE
년/월

Year/Month

2020.07

NOTE

1 1A

4

4

4

4

4

4

5

6

6

6

6

7
8

13
13

14
14

15
15

16

17

- 183 -



FIG 409
T503ST

TRANSMISSION REAR CASE
년/월

Year/Month

2020.07

NOTE

KEY NO PART NO DESCRIPTION SPEC QTY REPAIR EFFECTIVE
DATE REMARKS

409 1 14522400013M CASE , REAR 1 20100121
409 1A 15182400010M CASE , REAR 1
409 4 V5201010022 PIN , PARALLEL/A 10X22 8
409 5 14254330180 CAP , 72 1
409 6 V2513410050 BOLT , STUD/2 M10X50 4
409 7 14443140091 CAP , PTO SHAFT 1
409 8 V2183608016 BOLT , HEX/SP M8X16 2 20091225
409 13 V4011600140 WASHER , SPRING M14 17 20080714
409 14 V3043600140 NUT , HEX/2 M14 2 20080701
409 15 V7801000002 PLUG , HEX-SOCKET R1/8 2
409 16 15152730060 SEAL , OIL B TC6Y417211 0 20071024
409 17 15152730050 SEAL , OIL A TC6Y417211 0 20071024

- 184 -



FIG 410
T503ST

SUB CHANGE GEARS
년/월

Year/Month

2020.07

NOTE

1

1

2
3

4

5

6
7 8 9

10
11

12

13
14

15
16

17
18

19

19

20

21
22

23

- 185 -



FIG 410
T503ST

SUB CHANGE GEARS
년/월

Year/Month

2020.07

NOTE

KEY NO PART NO DESCRIPTION SPEC QTY REPAIR EFFECTIVE
DATE REMARKS

410 1 V6041106305 BEARING , BALL/HL1 6305HL1 2
410 2 14522240180 SPACKER,25X36X06 25X36X6 1
410 3 V7051400520 C-RING , HOLE 52 1
410 4 V6001106205 BEARING , BALL 6205 1
410 5 14662240130 GEAR , SPUR-HELICAL 15-38 D126X90 1 20081101
410 6 V7041400250 C-RING , SHAFT 25 2 20080325
410 7 14523020010 BEARING , NEEDLE CAGED-

K243013.8 PK24*30*13.8 2 20100609
410 8 14522080080 SNAP RING , C TYPE AR32 1 20100609
410 9 V7041400300 C-RING , SHAFT 30 1
410 10 15642430110 HUB , 30X62X19 1
410 11 15242360050 COUPLING , SLIDE 1 20071024
410 12 14662430060 GEAR , SPUR 25T 1X1X1 1 20081101
410 13 14522240120 GEAR , SPUR 39T 1
410 14 V6544303517 BEARING , NEEDLE CAGED KT303517 1
410 15 15602160083 WASHER , 25X46X3 D=46 0 20110701
410 16 15242360050 COUPLING , SLIDE 1 20071024
410 17 15642430110 HUB , 30X62X19 1
410 18 V7041400300 C-RING , SHAFT 30 1
410 19 V6544303517 BEARING , NEEDLE CAGED KT303517 2
410 20 14662430040 GEAR , SPUR 16-40 1X1X1 1 20081101
410 21 14522430020 SPACER , 34X1.8 1
410 22 15602160083 WASHER , 25X46X3 D=46 0 20110701
410 23 14662430010 GEAR , S-S 35-27 1X1X1 1 20081101

- 186 -



FIG 411
T503ST

SUB CHANGE SHIFTER
년/월

Year/Month

2020.07

NOTE

0

1
2

3

4
4
5

5
6 7

8 10

12

13

17

18

19

20

21

22

23
24

25

27
28

29

30

32
33

- 187 -



FIG 411
T503ST

SUB CHANGE SHIFTER
년/월

Year/Month

2020.07

NOTE

KEY NO PART NO DESCRIPTION SPEC QTY REPAIR EFFECTIVE
DATE REMARKS

411 1 14522590021 STAY , SHIFTER RANGE 1
411 2 14522590052M FORK , SHIFTER M-LL 1
411 3 14522590032M FORK , SHIFTER H-L 1
411 4 V6802000010 BALL , STEEL 5/16 1 20071024
411 5 13022250030 SPRING , SHIFTER D=1.4 1 20071024
411 6 14522590120 GUIDE 1
411 7 V2173610020 BOLT , HEX/S M10X20 2
411 8 14522590011M METAL SUB 1X1X1 1
411 10 V2183608025 BOLT , HEX/SP M8X25 8 20071001
411 12 V2013608030 BOLT , HEX M8X30 2 20081201
411 13 15602230085 SEAL WF-8-15-1.WF-

8-15-1.6 4 20060425
411 17 14522812001 LEVER COMP , SHIFT SUB 1
411 18 16007060020 BOLT . DRAIN M8X12XP1.25 1
411 19 V7051400320 C-RING , HOLE 32 1
411 20 15602230085 SEAL WF-8-15-1.WF-

8-15-1.6 4 20060425
411 21 15602900063 SPRING , C020 D=2.6 1
411 22 V5201006016 PIN , PARALLEL/A 6X16 1
411 23 15602800044 BOOT 1
411 24 V5901010070 WIRE , STEEL 1.0X70 1
411 25 14522810100 GRIP , RANGE M10 1
411 27 V5901010180 WIRE , STEEL 1.0X180 1
411 28 14522913101GB LEVER COMP , BAR 16 1
411 29 V2013608035 BOLT , HEX M8X35 1 20030601
411 30 V2183608020 BOLT , HEX/SP M8X20 4 20081201
411 32 V3342600100 NUT , HEX FINE/2 M10 0 20081201
411 33 V4111600100 WASHER , PLAIN M10 0 20081201

- 188 -



FIG 413
T503ST

DRIVE GEARS
년/월

Year/Month

2020.07

NOTE

1

2

2
3

4

5
6

7
8

- 189 -



FIG 413
T503ST

DRIVE GEARS
년/월

Year/Month

2020.07

NOTE

KEY NO PART NO DESCRIPTION SPEC QTY REPAIR EFFECTIVE
DATE REMARKS

413 1 14522600040 SHAFT, 4WD D=25 1
413 2 V7041400250 C-RING , SHAFT 25 2 20080325
413 3 15152620010 GEAR , SPUR 26T , 4WD T=3 1
413 4 V6031106204 BEARING , BALL/HL 6204HL 1
413 5 V7441254708 SEAL , OIL/D D25478 1
413 6 V7051400470 C-RING , HOLE 47 1
413 7 V6001106005 BEARING , BALL 6005 1
413 8 V7041400250 C-RING , SHAFT 25 2 20080325

- 190 -



FIG 414
T503ST

4WD CHANGE LEVER
년/월

Year/Month

2020.07

NOTE

1
2 3

4

56

7
8

9
10

11

14

15
16

17

18
19

20

20-01

20-02

20-03

20-04

20-05

- 191 -



FIG 414
T503ST

4WD CHANGE LEVER
년/월

Year/Month

2020.07

NOTE

KEY NO PART NO DESCRIPTION SPEC QTY REPAIR EFFECTIVE
DATE REMARKS

414 1 15602650021M METAL , SHIFTER 1X1X1 1
414 2 13022250030 SPRING , SHIFTER D=1.4 1 20071024
414 3 V6802000010 BALL , STEEL 5/16 1 20071024
414 4 V2173608020 BOLT , HEX/S M8X20 1 20120501
414 5 V2183608020 BOLT , HEX/SP M8X20 4 20081201
414 6 V4011600080 WASHER , SPRING M8 2 20081201
414 7 14522652200 ARM COMP , 4WD 1X1X1 1
414 8 V7201024014 O-RING , P P14 1
414 9 14522652000 ARM COMP 1
414 10 V5801406025 PIN , SPRING 6X25 1
414 11 V2513408020 BOLT , STUD/2 M8X20 2 20080417
414 14 16702190060 GRIP , 4WD M10 1
414 15 V4111600100 WASHER , PLAIN M10 0 20081201
414 16 V3342600100 NUT , HEX FINE/2 M10 0 20081201
414 17 14322420010 PIN D=8 2 20110321
414 18 V4111600080 WASHER , PLAIN M8 4 20081201
414 19 V5001925020 PIN D2.5x20 2.5X20 0 20081201
414 20 14522882102GB ROD ASSY , 4WD 1X1X1 1
414 20-01 14522882300 ROD LOWER COMP 1X1X1 1
414 20-02 14522882140 ROD , UPPER 1X1X1 1
414 20-03 14522882200 SPRING 1X1X1 1
414 20-04 V5801405020 PIN .SPRING 5X20 1
414 20-05 V5901010070 WIRE , STEEL 1.0X70 1

- 192 -



FIG 415A
T503ST

P.T.O CHANGE GEARS
년/월

Year/Month

2020.07

NOTE

1

3

4

5

6
78

9
10

11
12

13
14

19
20 21

22
23

24

25

- 193 -



FIG 415A
T503ST

P.T.O CHANGE GEARS
년/월

Year/Month

2020.07

NOTE

KEY NO PART NO DESCRIPTION SPEC QTY REPAIR EFFECTIVE
DATE REMARKS

415A 1 15182700020 GEAR , HELICAL 12-20 1 20071024
415A 3 V6041106305 BEARING , BALL/HL1 6305HL1 1
415A 4 V6041106306 BEARING , BALL/HL1 6306HL1 1
415A 5 14522730010 SHAFT , OUTPUT PTO D=40 1 20071024
415A 6 15642730082 WASHER , 35X55X3 D=55 1 20081009
415A 7 V6544354026 BEARING , NEEDLE CAGED KT354026 1 20071024
415A 8 14522730032 GEAR , HELICAL 58T 1 20100121
415A 9 V7041400350 C-RING , SHAFT 35 0 20071024
415A 10 14443140041 COLLAR , 35X50X2 T=2 0 20071024
415A 11 15153140060 DOG CLUTCH 1X1X1 0 20071024
415A 12 14442180030 SPRING . COMPRESSION 34 1X1X1 0 20071024
415A 13 15602160083 WASHER , 25X46X3 D=46 0 20110701
415A 14 V6041606305 BEARING , BALL/HL1 6305HL1N 1
415A 19 36531080070 BEARING , BALL BL207 1
415A 20 79642010080 SHIM , B 1
415A 21 16322730030 SHIM , 0.5 T=0.5 1
415A 22 16322732010 SEAL , OIL TC6Y417211 1
415A 23 14522200041 SLEEVE , PTO SHAFT 42.7X4.5T 1
415A 24 16322730040 COVER T=1.6 1
415A 25 V7051400720 C-RING , HOLE 72 1

- 194 -



FIG 415B
T503ST

P.T.O CHANGE GEARS
년/월

Year/Month

2020.07

NOTE

1

3

4

6

9

11 13

14

15
16

17

17

18

19
20 21

22
23

24

25

26

27

- 195 -



FIG 415B
T503ST

P.T.O CHANGE GEARS
년/월

Year/Month

2020.07

NOTE

KEY NO PART NO DESCRIPTION SPEC QTY REPAIR EFFECTIVE
DATE REMARKS

415B 1 15182700020 GEAR , HELICAL 12-20 1 20071024
415B 3 V6041106305 BEARING , BALL/HL1 6305HL1 1
415B 4 V6041106306 BEARING , BALL/HL1 6306HL1 1
415B 6 V6041606305 BEARING , BALL/HL1 6305HL1N 1
415B 9 15242360050 COUPLING , SLIDE 1 20071024
415B 11 V6544404527 BEARING , NEEDLE CAGED KT404527 1 20071024
415B 13 14522730032 GEAR , HELICAL 58T 1 20100121
415B 14 15642730072 BUSH , 35X40X37 1 20071024
415B 15 V6544354026 BEARING , NEEDLE CAGED KT354026 1 20071024
415B 16 15182730020 GEAR , HELICAL 50T 1 20071024
415B 17 15642730082 WASHER , 35X55X3 D=55 1 20081009
415B 18 14522730010 SHAFT , OUTPUT PTO D=40 1 20071024
415B 19 36531080070 BEARING , BALL BL207 1
415B 20 79642010080 SHIM , B 1
415B 21 16322730030 SHIM , 0.5 T=0.5 1
415B 22 16322732010 SEAL , OIL TC6Y417211 1
415B 23 14522200041 SLEEVE , PTO SHAFT 42.7X4.5T 1
415B 24 16322730040 COVER T=1.6 1
415B 25 V7051400720 C-RING , HOLE 72 1
415B 26 15642730052 HUB , 35X62X20 1 20071024
415B 27 15182730080 SPACER 1 20071024

- 196 -



FIG 416
T503ST

P.T.O CHANGE SHIFTER
년/월

Year/Month

2020.07

NOTE

2 3
4

5

910

10

22 25

26

2829

30

31

32

34

35
36

37

38

41

- 197 -



FIG 416
T503ST

P.T.O CHANGE SHIFTER
년/월

Year/Month

2020.07

NOTE

KEY NO PART NO DESCRIPTION SPEC QTY REPAIR EFFECTIVE
DATE REMARKS

416 2 14522852100GB LEVER COMP , BAR 12 1
416 3 15602231600 BOLT , SET SEAL LOCK M8X16 1 20071024
416 4 V2183608020 BOLT , HEX/SP M8X20 4 20081201
416 5 16992190101 GRIP , PTO 1
416 9 16602750050 PLATE , 19X396 19X4.5 1 20071024
416 10 V5001925020 PIN D2.5x20 2.5X20 0 20081201
416 22 V7201024021 O-RING , P P21 1 20071024
416 25 V7041400250 C-RING , SHAFT 25 2 20080325
416 26 15182752000 ARM COMP 1X1X1 0 20071123
416 28 V4111600100 WASHER , PLAIN M10 0 20081201
416 29 V3342600100 NUT , HEX FINE/2 M10 0 20081201
416 30 14522750011 STAY , SHIFTER PTO D=14 1 20071024
416 31 V7201024010 O-RING , P P10 1 20071024
416 32 15602231600 BOLT , SET SEAL LOCK M8X16 1 20071024
416 34 14522750032M FORK , SHIFTER 1 1 20071024
416 35 V6802000010 BALL , STEEL 5/16 1 20071024
416 36 13022250030 SPRING , SHIFTER D=1.4 1 20071024
416 37 15182750200 ARM SET , PTO 1 20071123
416 38 15602231600 BOLT , SET SEAL LOCK M8X16 1 20071024
416 41 15642750070 WASHER , 27X40X2 T=2.3 1 20071024

- 198 -



FIG 417
T503ST

REAR DIFFERENTIAL GEARS
년/월

Year/Month

2020.07

NOTE

00

1

1

2

34

5 6

6

7

7

7 9

9

10

10
11

12

12

13

15

16

17
17

18

19

19

19-01

19-02

20
21

22

23

23

24

26

26

28

29

30

30
32

32

34

34

35

37

39

404142

43

44
45

46

4748
49

50 5152

5556

- 199 -



FIG 417
T503ST

REAR DIFFERENTIAL GEARS
년/월

Year/Month

2020.07

NOTE

KEY NO PART NO DESCRIPTION SPEC QTY REPAIR EFFECTIVE
DATE REMARKS

417 00 14523031001 DIFF ASSY, RR 47PS 1
417 1 14523030010M CASE , DIFF 1
417 2 V5801408040 PIN , SPRING 8X50 1
417 3 V4011600100 WASHER , SPRING M10 1 20081001
417 4 V2024610025 BOLT , HEX FINE M10X25 10
417 5 V5801405036 PIN , SPRING 5X36 1
417 6 14523180041 PINION , DIFF 1X1X1 2
417 7 14523030080 COLLAR , PINION T=1.0 2
417 9 14523180061 PINION , BEVEL 16T LH 1X1X1 1
417 10 14523030100 WASHER , THRUST D=52.5 2
417 11 14523030110 SHAFT , DIFF PINION D=23 1
417 12 14523180031 PINION , BEVEL 16T RH 1X1X1 1
417 13 14523030131M METAL , DIFF CASE LH 1
417 15 14523010090 SHIM , B T=0.2 4 20070920
417 16 V2173610025 BOLT , HEX/S M10X25 4 20120315
417 17 V6001106212 BEARING , BALL 6212 1
417 18 14523010080 SHIM , A T=0.1 2
417 19 14523022100 GEAR SET , 10-41T 1
417 19-01 14523022111 PINION , BEVEL 1
417 19-02 14523022120 GEAR , SPIRAL BEVEL 1
417 20 14523010050 SHIM , 0.1 T=0.1 1 20080822
417 21 14523010060 SHIM , 1.0 T=1.0 0 20080822
417 22 15533030020 NUT , M40 P1,5 육각B=55 1 20120118
417 23 15643010031 BEARING, TAPER ROLLER 32208CR 2
417 24 14523010100 SHIM , 0.2 T=0.2 2 20080822
417 26 15133060030 COLLAR , THRUST 45X68X4 2
417 28 14523060010 PINION , LH HERICAL11T 1
417 29 14523060020 PINION , RH HERICAL11T 1
417 30 V6001106309 BEARING , BALL 6309 2
417 32 V7041400450 C-RING , SHAFT 45 4
417 34 14523033400 SLEEVE COMP 1
417 35 V6001106211 BEARING , BALL 6211 1
417 37 V7051401100 C-RING , HOLE 110 1
417 39 15533193010 SHAFT , DIFF LOCK D=20 1 20111222
417 40 V4111600200 WASHER , PLAIN M20 1
417 41 V7201024016 O-RING , P P16 1
417 42 17973030420 SPRING (D=3.6)

X22.5X74.5 1
417 43 14523190011M FORK , DIFF LOCK 1
417 44 V5801406032 PIN , SPRING 6X32 0 20081107
417 45 V5801408036 PIN , SPRING 8X36 1
417 46 14543162100 PEDAL COMP , DIFF LOCK 1
417 47 V5801405036 PIN , SPRING 5X36 1
417 48 14521220120 PEDAL COMP,ACCEL 1X1X1 1
417 49 V3342600100 NUT , HEX FINE/2 M10 0 20081201
417 50 15533190020 SPRING , DIFF PEDAL D=5.5 1 20111222

- 200 -



FIG 417
T503ST

REAR DIFFERENTIAL GEARS
년/월

Year/Month

2020.07

NOTE

KEY NO PART NO DESCRIPTION SPEC QTY REPAIR EFFECTIVE
DATE REMARKS

417 51 16703180191 PLATE , STOP 25X4.5T 1
417 52 V2173608016 BOLT , HEX/S M8X16 1 20120501
417 55 14523020040 METAL , PINION 1
417 56 V2173610020 BOLT , HEX/S M10X20 4

- 201 -



FIG 418
T503ST

REAR AXLE & HOUSINGS
년/월

Year/Month

2020.07

NOTE

1

2

3

6

7

7 8

8

10

13

13

15

17 18
20

20

22

23

- 202 -



FIG 418
T503ST

REAR AXLE & HOUSINGS
년/월

Year/Month

2020.07

NOTE

KEY NO PART NO DESCRIPTION SPEC QTY REPAIR EFFECTIVE
DATE REMARKS

418 1 14523040011M HOUSING , AXLE L 1
418 2 14523040021M HOUSING , AXLE R 1X1X1 1
418 3 V2173610055 BOLT , HEX/S M10X55 12
418 6 V2173610075 BOLT , HEX /S M10X75 12
418 7 V4011600100 WASHER , SPRING M10 1 20081001
418 8 V3043600100 NUT , HEX/2 M10 2 20080526
418 10 14523040030 GAUGE , OIL 1 20060929
418 13 14523070010 SHAFT , REAR WHEEL 2
418 15 14523070020 GEAR , HELICAL 54T 2
418 17 14153070020 COLLAR , 55X70X4 D=70 2
418 18 15643072001 SEAL ASSY , OIL 60X100X26 2
418 20 V6321132011 BEARING , TAPER-ROLLER

(32012XQ) 32011DJ 4
418 22 16603070010 NUT , M50 P1.5 1X1X1 2
418 23 V7201124020 O-RING , P P20 1 20081107

- 203 -



5. FRONT AXLE, SUPPORTER & DRIVE SHAFT  PART NO.
T503ST-E-C5
FIG 501 FRONT AXLE SUPPORT 205
FIG 502 FRONT DRIVE SHAFT 207
FIG 503 FRONT AXLE HOUSING 209
FIG 504 FRONT DIFFRENTIAL GEARS 211
FIG 505 FRONT GEAR CASE(1) 213
FIG 506 FRONT GEAR CASE(2) 215
FIG 507 FRONT GEAR CASE(3) 217

- 204 -



FIG 501
T503ST

FRONT AXLE SUPPORT
년/월

Year/Month

2020.07

NOTE

17

24

25
26

26

28

29

29

30

- 205 -



FIG 501
T503ST

FRONT AXLE SUPPORT
년/월

Year/Month

2020.07

NOTE

KEY NO PART NO DESCRIPTION SPEC QTY REPAIR EFFECTIVE
DATE REMARKS

501 1 14524102205GB BRACKET COMP , AXLE 1X1X1 1 20080326
501 7 V5502040093 RIVET , BLIND 4X9.3 4
501 24 V2024614055 BOLT , HEX FINE M14X55 3 20071203
501 25 V2024614040 BOLT , HEX FINE M14X40 13 20071203
501 26 V4011600140 WASHER , SPRING M14 17 20080714
501 28 36502010060 PROTECTOR , EDGE 2 20110210
501 29 14273170040 CAP , M14 4 20100816
501 30 14524102370 SHIELD , LWR 247X75X60 1 20100816

- 206 -



FIG 502
T503ST

FRONT DRIVE SHAFT
년/월

Year/Month

2020.07

NOTE

1

2

2
3

3

7

8

9

9-01

9-01

9-02

9-02
9-03

9-03

9-04

9-04

9-05

9-05
9-06

9-06

- 207 -



FIG 502
T503ST

FRONT DRIVE SHAFT
년/월

Year/Month

2020.07

NOTE

KEY NO PART NO DESCRIPTION SPEC QTY REPAIR EFFECTIVE
DATE REMARKS

502 1 18994310010 SHAFT D=25 1
502 2 V7041400250 C-RING , SHAFT 25 2 20080325
502 3 14251320150 COUPLING D=32 1 20080801
502 7 V7201035041 O-RING , P P41 1 20080527
502 8 V2113606010 BOLT , HEX /S M6X10 1 20071001
502 9 14524313000GB PIPE ASSY 1X1X1 1
502 9-01 14524312000GB .파이프(A)COMP 1
502 9-02 14524313120 COVER , 4WD(R) 1X1X1 1
502 9-03 V7201035038 O-RING , P P38 1
502 9-04 14524101000GB CLAMP COMP 19X3 1 20080109
502 9-05 V2173608040 BOLT , HEX/S M8X40 1
502 9-06 V2183608020 BOLT , HEX/SP M8X20 4 20081201

- 208 -



FIG 503
T503ST

FRONT AXLE HOUSING
년/월

Year/Month

2020.07

NOTE

1

3

4

5
6

8

8-01

8-02

8-03

10

11

12
1314

23
24

31 31-01

31-02
31-03

34
35
37

50 54

64

65
67

68

69

- 209 -



FIG 503
T503ST

FRONT AXLE HOUSING
년/월

Year/Month

2020.07

NOTE

KEY NO PART NO DESCRIPTION SPEC QTY REPAIR EFFECTIVE
DATE REMARKS

503 1 14524322000M HOUSING , FRONT AXLE 1 20060901
503 3 V7811600008 PLUG , SQUARE 1
503 4 17994360221 CONNECTOR 1
503 5 17991024201 HOSE 820 1 20111214
503 6 14171020060 BAND , HOSE(14) D=14 1
503 8 16704332101 METAL ASSY , PIVOT 1X1X1 1 20031115
503 8-01 16704332111M METAL , PIVOT FR 1X1X1 1
503 8-02 16704332220 BUSH , 50X55X20 1
503 8-03 V7631500000 NIPPLE , GREASE/B-PT B-PT 1/8 1
503 10 16704020020 SPACER (F) 49X4.6 1
503 11 V7211031055 O-RING, G 1A, G55 1 B
503 12 V2014616050 BOLT , HEX M16X50 1
503 13 V3052600160 NUT , HEX/3 M16 1
503 14 14444120090 WASHER , SEAL WD16263.5 1
503 23 V2013612035 BOLT , HEX M12X35 4
503 24 V4011600120 WASHER , SPRING M12 0 20090429
503 31 14544362201 METAL ASSY , PIVOT 1X1X1 1
503 31-01 14544362211M METAL , PIVOT RR 1X1X1 1
503 31-02 16704362221 BUSH , 75X80X30 1
503 31-03 V7631500000 .NIPPLE , GREASE/B-PT B-PT 1/8 1
503 34 V2004616060 BOLT , HEX M16X60 2 20120418
503 35 V4011600160 WASHER , SPRING M16 0 20090323
503 37 V3043600160 NUT , HEX/2 M16 2 20120418
503 50 15184072401 CAP ASSY , OIL 1X1X1 1
503 54 V7201035040 O-RING , P P40 1
503 64 V7211031080 O-RING  G G80 1 B
503 65 16704310040 SPACER , R 1
503 67 V7211031075 O-RING, G G75 1
503 68 16744100050 SHIM SET , A 1X1X1 0 20120516
503 69 16744100060 SHIM SET , B 0 20120516

- 210 -



FIG 504
T503ST

FRONT DIFFRENTIAL GEARS
년/월

Year/Month

2020.07

NOTE

18

20

21

21

22

22

23

23 25

25

25
26

26

26 27

27

27

28

28

28 29

29 31

31 32

32

33

33

34

34

43

4546

47

47
48

51

65 66

66

- 211 -



FIG 504
T503ST

FRONT DIFFRENTIAL GEARS
년/월

Year/Month

2020.07

NOTE

KEY NO PART NO DESCRIPTION SPEC QTY REPAIR EFFECTIVE
DATE REMARKS

504 18 V7441256210 SEAL , OIL/D D256210 1 B
504 20 16704112000 DIFF ASSY , FF 1X1X1 1
504 21 16704112010 PINION , BEVEL 8T 1
504 22 16704112110 GEAR , BEVEL 23T 1
504 23 16704310030 CASE , FR DIFF 1
504 25 16704320020 PINION , DIFF(12) 2
504 26 14273010050 COLLAR , THRUST T=1.0 2
504 27 16704310160 GEAR , DIFF SIDE(20) 2
504 28 16704320050 WASHER , THRUST 2
504 29 V5801405025 PIN , SPRING 5X25 1
504 31 16704110060 SHAFT , DIFF PINION 1
504 32 V5801403025 PIN , SPRING 3X25 1
504 33 V6001106212 BEARING , BALL 6212 1
504 34 17994420060 SNAP RING , C TYPE D=50 1
504 43 V7051400620 C-RING , HOLE 62 1
504 45 14254310080 SHIM , A T=0.2 1
504 46 14152050160 SHIM , B T=0.1 1
504 47 15024320020 BEARING , TAPER ROLLER 32206J 2
504 48 16704112120 COLLAR 1
504 51 14884110090 NUT , M30 육각B=41 1
504 65 V6001106211 BEARING , BALL 6211 1
504 66 16704110121 SHIM 2

- 212 -



FIG 505
T503ST

FRONT GEAR CASE(1)
년/월

Year/Month

2020.07

NOTE

1

1

2

2

3

3

4

4

5

5

6

6

7

7

8

8

25

26

30

30

31

31

36

36

- 213 -



FIG 505
T503ST

FRONT GEAR CASE(1)
년/월

Year/Month

2020.07

NOTE

KEY NO PART NO DESCRIPTION SPEC QTY REPAIR EFFECTIVE
DATE REMARKS

505 1 16734340010M CASE , FINAL DRIVE(A) 1X1X1 2
505 2 16704340020 GEAR , BEVEL 9 2
505 3 V6041106208 BEARING , BALL/HL1 6208HL1 2
505 4 V5201012020 PIN , PARALLEL/A 12X20 1
505 5 V2024614040 BOLT , HEX FINE M14X40 13 20071203
505 6 V4011600140 WASHER , SPRING M14 17 20080714
505 7 16704340030 GEAR , BEVEL 16 2
505 8 V6001106207 BEARING , BALL 6207 2
505 25 16734350010 SHAFT , 528 1
505 26 16734350020 SHAFT , 344 1
505 30 V7051400800 C-RING , HOLE 80 2
505 31 16704320030 COLLAR , 68X80X2 2
505 36 V7231020110 O-RING , S S110 2 B

- 214 -



FIG 506
T503ST

FRONT GEAR CASE(2)
년/월

Year/Month

2020.07

NOTE

11 13

14

15

16

17

18

19

20

23

40

41

42

43

45

46

4849

- 215 -



FIG 506
T503ST

FRONT GEAR CASE(2)
년/월

Year/Month

2020.07

NOTE

KEY NO PART NO DESCRIPTION SPEC QTY REPAIR EFFECTIVE
DATE REMARKS

506 11 14524342001M CASE , FINAL DRIVE B/L 1X1X1 1 20060901
506 13 14544342100M CASE , FINAL DRIVE B/R 1X1X1 1
506 14 16704130080 HOUSING , SEAL 1X1X1 2
506 15 16704340040 SEAL ASSY 1X1X1 2
506 16 V6001106014 BEARING , BALL 6014 2
506 17 16734340050 SHAFT 1X1X1 2
506 18 16734130080 GEAR , BEVEL 11T 2
506 19 V6001106308 BEARING , BALL 6308 2
506 20 V7231020115 O-RING S115 2 B
506 23 16704330180 CAP , 90 1X1X1 2
506 40 V7051400950 C-RING , HOLE 95 2
506 41 V6001106012 BEARING , BALL 6012 2
506 42 V7041400600 C-RING , SHAFT 60 2
506 43 V7811600006 PLUG, SQAURE TAPER PT3/8 4
506 45 16704130060 SHIM , 75X90X2 2
506 46 V7051400900 C-RING , HOLE 90 2
506 48 V2014612030 BOLT , HEX M12X30 2
506 49 V3042600120 NUT , HEX/2 M12 2 20060425

- 216 -



FIG 507
T503ST

FRONT GEAR CASE(3)
년/월

Year/Month

2020.07

NOTE

14

14

15

15

17

17

18

18

19

19

20

20

30

30
31

31

34

34

35

35

- 217 -



FIG 507
T503ST

FRONT GEAR CASE(3)
년/월

Year/Month

2020.07

NOTE

KEY NO PART NO DESCRIPTION SPEC QTY REPAIR EFFECTIVE
DATE REMARKS

507 14 16734340080 GEAR , BEVEL 38T 2
507 15 V7041400500 C-RING , SHAFT 50 2
507 17 16004340040 SEAL 1X1X1 2
507 18 V6041106208 BEARING , BALL/HL1 6208HL1 2
507 19 V6001106210 BEARING , BALL 6210 2
507 20 16704340130M COVER , WHEEL SHAFT 2
507 30 16704340150 O RING 2
507 31 V2173608025 BOLT , HEX/S M8X25 6 20080417
507 34 16704340070 SHAFT , WHEEL 2
507 35 16709510080 WASHER , 50X60X2 2

- 218 -



6. HYDRAULICS & 3P-LINK  PART NO. T503ST-E-C6
FIG 601 CYLINDER CASE 220
FIG 602 LIFT ARM 222
FIG 603 CYLINDER 224
FIG 604 POSITION LINK 226
FIG 605 CONTROL VALVE 228
FIG 606 DRAFT LINK 230
FIG 607 POSITION & DRAFT LEVER 232
FIG 608 EXTERIOR HYD. VALVE 234
FIG 609 HYDRAULIC PIPE 236
FIG 610 JOYSTICK 238
FIG 611 HYDRAULIC HOSE 240
FIG 612 HITCH & 3-POINT LINK 242
FIG 613 LOWER LINK & LIFT ROD 245

- 219 -



FIG 601
T503ST

CYLINDER CASE
년/월

Year/Month

2020.07

NOTE

1

2 2

3
4

5

8

9

9

10

10

11

11

12
13
15

16

18

18

18

18

22

23

24
25

25
25

- 220 -



FIG 601
T503ST

CYLINDER CASE
년/월

Year/Month

2020.07

NOTE

KEY NO PART NO DESCRIPTION SPEC QTY REPAIR EFFECTIVE
DATE REMARKS

601 1 14525010011M CASE , CYLINDER 1
601 2 V2123606020 BOLT , HEX /SP M6X20 4 20120901
601 3 V4011600100 WASHER , SPRING M10 1 20081001
601 4 V2013610070 BOLT , HEX M10X70 4
601 5 V2173610035 BOLT , HEX/S M10X35 7 20081201
601 8 14525010081 COVER , MAIN CONTROL

VALVE 1
601 9 17995050090 BUSH , 50X55X40 50X55X40 2
601 10 V7212031050 O-RING , G G50 2 B
601 11 17995010110 RING 50X55X5 2
601 12 17994360221 CONNECTOR 1
601 13 14171020060 BAND , HOSE(14) D=14 1
601 15 17995010150 HOSE . 500 13X500 1 20111229
601 16 15184322500 CAP ASSY , OIL 1
601 18 V7801000004 PLUG , HEX-SOCKET R1/4 4
601 22 17995010220 PLUG , PT1/2 1
601 23 V2173610065 BOLT , HEX/S M10X65 1
601 24 V2113606045 BOLT , HEX/S M6X45 1
601 25 V2113606050 BOLT , HEX/S M6X50 3

- 221 -



FIG 602
T503ST

LIFT ARM
년/월

Year/Month

2020.07

NOTE

1
2

34

5

6

9

9

- 222 -



FIG 602
T503ST

LIFT ARM
년/월

Year/Month

2020.07

NOTE

KEY NO PART NO DESCRIPTION SPEC QTY REPAIR EFFECTIVE
DATE REMARKS

602 1 17995020010M BAR 1X1X1 1
602 2 19965020020M LIFT , CRANK T=0.08 1 20060801
602 3 17995020030 PLATE T=3.2 1
602 4 V2173608016 BOLT , HEX/S M8X16 1 20120501
602 5 17995020200M ARM ASSY , LIFT 7.8X12.1X32.4 1
602 6 17995020200M ARM ASSY , LIFT 7.8X12.1X32.4 1
602 9 V7041400480 C-RING , SHAFT 48 2

- 223 -



FIG 603
T503ST

CYLINDER
년/월

Year/Month

2020.07

NOTE

1
2

3
34

4 5

6 7

8

8

9

9

14 15

17

19 20

21

22
23

24

25

- 224 -



FIG 603
T503ST

CYLINDER
년/월

Year/Month

2020.07

NOTE

KEY NO PART NO DESCRIPTION SPEC QTY REPAIR EFFECTIVE
DATE REMARKS

603 1 17995030010M CYLINDER COMP 1
603 2 V7201124014 O-RING , P P14 1
603 3 17995030030 O-RING 1X1X1 2
603 4 17995030040 RING 80X90X2 2
603 5 17995030050M PISTON , HYD 80X50 1
603 6 19965030060M ROD , PISTON D=30 1 20060801
603 7 17995030070 BUSH 1X1X1 1
603 8 V2024612050 BOLT , HEX FINE M12X50 3
603 9 V4011600120 WASHER , SPRING M12 0 20090429
603 14 V2173608016 BOLT , HEX/S M8X16 1 20120501
603 15 17995031500 PIN COMP , HYD 0 20060801
603 17 15640040001 VALVE , SUB FLOW CONTROL FVM2-002-010 1
603 19 V7201124022 O-RING , P P22 1
603 20 V7201124016 O-RING , P P16 1
603 21 V3042600100 NUT , HEX/2 M10 1 20081001
603 22 V1112606040 SCREW , C/R PAN M6X40 1
603 23 V4011600060 WASHER , SPRING M6 4 20040901
603 24 15605070070 KNOB , SLOW RETURN 1
603 25 14525070130 SHAFT . SLOW RETURN 육각 B=14 1

- 225 -



FIG 604
T503ST

POSITION LINK
년/월

Year/Month

2020.07

NOTE

5

6
7

7

10

10

10

10

11

12

13
13

14

15
16

17

18

- 226 -



FIG 604
T503ST

POSITION LINK
년/월

Year/Month

2020.07

NOTE

KEY NO PART NO DESCRIPTION SPEC QTY REPAIR EFFECTIVE
DATE REMARKS

604 5 17995040011 CLEVIS COMP 1
604 6 V2013608050 BOLT , HEX M8X50 1
604 7 V3043600080 NUT , HEX/2 M8 1 20081001
604 10 V7081400060 E-RING 6 5
604 11 17995041100 LINK COMP , VALVE 1
604 12 17995040121 SPRING D=1.2 1
604 13 17995040130 ROLLER 2
604 14 17995041400 ARM , COMP , LINK 1X1X1 1
604 15 17995040150 LINK , CRANK LIFT T=9 1
604 16 17995040160 PIN , LINK H=12 1
604 17 17995040170 WASHER , LOCK 14X28X15 1
604 18 17995040131 ROLLER 8X11.7X13 1 20080826

- 227 -



FIG 605
T503ST

CONTROL VALVE
년/월

Year/Month

2020.07

NOTE

1

2

3

4
4

5

5

6

7

8

9
10

- 228 -



FIG 605
T503ST

CONTROL VALVE
년/월

Year/Month

2020.07

NOTE

KEY NO PART NO DESCRIPTION SPEC QTY REPAIR EFFECTIVE
DATE REMARKS

605 1 17995050100 VALVE ASSY , MAIN CONTROL 115X125X36 1
605 2 17680070000 VALVE ASSY . RELIEF 1X1X1 1
605 3 17995050030 GUIDE OIL 1
605 4 V2173608045 BOLT , HEX/S M8X45 3
605 5 16995304100 ELBOW , 90 2
605 6 16735050601 PIPE , CYLINDER 1X1X1 1
605 7 V7811600006 PLUG, SQAURE TAPER PT3/8 1
605 8 V2173608012 BOLT , HEX/S M8X12 1 20040401
605 9 76500800100 PLUG , HEX 1X1X1 1
605 10 V7201024011 O-RING , P P11 1

- 229 -



FIG 606
T503ST

DRAFT LINK
년/월

Year/Month

2020.07

NOTE

1

2

2

3

4

5

5

7

7

7

7
7

7

7

9

10

11

11

1213

1415

16

18 1919

20

- 230 -



FIG 606
T503ST

DRAFT LINK
년/월

Year/Month

2020.07

NOTE

KEY NO PART NO DESCRIPTION SPEC QTY REPAIR EFFECTIVE
DATE REMARKS

606 1 17995041500 SHAFT COMP , POSITION 1 20110321
606 2 V7201019009 O-RING , P P9 1
606 3 17995041200 SHAFT COMP , DRAFT 1 20110321
606 4 V7201024016 O-RING , P P16 1
606 5 17995060050 LINK COMP , B 1X1X1 2
606 7 V7081400060 E-RING 6 6
606 9 17995061300 ARM , COMP , IN , LINK 1 20110321
606 10 V7081400090 E-RING 9 1 20040501
606 11 17995060060 LINK 2
606 12 17995060120 ARM , OUT , LINK 1 20110321
606 13 V5801404018 PIN , SPRING 4X18 1
606 14 17995061400 ROD , A 1X1X1 1
606 15 17995060150 SPRING 1X1X1 1 20110321
606 16 17995060160 LINK , A 25X6T 1 20110321
606 18 17995061800 LINK COMP , B 1X1X1 1 20110321
606 19 V3043600080 NUT , HEX/2 M8 1 20081001
606 20 V7081400080 E-RING 8 2

- 231 -



FIG 607
T503ST

POSITION & DRAFT LEVER
년/월

Year/Month

2020.07

NOTE

1

1

1

1

1

1-01
1-02
1-03
1-04

1-04

1-05 1-05
1-06

1-06

2

3 4

5
6

7

8

8 9

9

11

11

12

12

13
13

14

15

16

1617

1819

20

20
21

21
21

22

23
24 25

2527

2728

28
29

29

34

39

39

40

40

- 232 -



FIG 607
T503ST

POSITION & DRAFT LEVER
년/월

Year/Month

2020.07

NOTE

KEY NO PART NO DESCRIPTION SPEC QTY REPAIR EFFECTIVE
DATE REMARKS

607 1 14527092101 REVER SUB, POSITION/DRAFT 1X1X1 1
607 1-01 14527092110 SHAFT D=16 1
607 1-02 V7081400150 E-RING 15 2
607 1-03 14527092201GB LEVER COMP,P/D 1X1X1 1
607 1-04 14527092120 BUSH, NYLON/16X18X27 1X1X1 0
607 1-05 14527092251 COLLER , SPACE D=30 0 20110420
607 1-06 14527092300GB LEVER COMP,P/D 1X1X1 1
607 2 V2183608020 BOLT , HEX/SP M8X20 4 20081201
607 3 16606742301 SWITCH ASSY . LIMIT 0 20060425
607 4 V1222604025 SCREW , C/R PAN/SP M4X25 2
607 5 V7081400080 E-RING 8 2
607 6 14527090020 CAM  , SENSER 1X1X1 0
607 7 19997090010 ROD,SWITCH 6*150*28 0 20090626
607 8 V4111600060 WASHER , PLAIN M6 3 20090626
607 9 V5001920020 PIN , SPLIT 2X20 1 20040501
607 11 14525070121 PLATE , POSITION 19X6T 1
607 12 14525070141 PLATE , DRAFTER 19X6T 1
607 13 V3043600100 NUT , HEX/2 M10 2 20080526
607 14 17995070140 PLATE , C 3.2T 1 20110321
607 15 17995070150 BOLT , SUPPORT H14X108.9 1 20110321
607 16 V4011600100 WASHER , SPRING M10 1 20081001
607 17 17995070170 PLATE , D 3.2TX90X50 1
607 18 17995070180 SPRING 33X23 1
607 19 V7081400120 E-RING 12 1
607 20 17995070200 PLATE , A 3.2TX40X62 2
607 21 17995070211 PLATE , FRICTION 13X40X2T 3
607 22 14525070221 ARM COMP , POSITION 1X1X1 1 20110321
607 23 14525070230 ARM COMP , DRAFT LEVER 1
607 24 17995070241 PLATE , FRICTION 21*40*2T 1 20110321
607 25 V4111600060 WASHER , PLAIN M6 3 20090626
607 27 21306010180 PIN , SNAP/6 D=1.2 1 20040501
607 28 V7081400080 E-RING 8 2
607 29 V4111600100 WASHER , PLAIN M10 0 20081201
607 34 17995070340 BOLT , SUPPORT 1 20110321
607 39 15605110054 GRIP , 3X17X97 9.5X9.7X5.3 2
607 40 V1122605012 SCREW , C/R FLAT M5X12 2

- 233 -



FIG 608
T503ST

EXTERIOR HYD. VALVE
년/월

Year/Month

2020.07

NOTE

1

1-01

1-01
1-02

1-02

1-02

1-03

1-03

1-04

1-04

1-04
1-05

1-05

1-06

1-06

7
9

9

10

10

16
17

17

19

19
20

24
24

26
26

69

70

71
89

89

93
94

95

96

97

- 234 -



FIG 608
T503ST

EXTERIOR HYD. VALVE
년/월

Year/Month

2020.07

NOTE

KEY NO PART NO DESCRIPTION SPEC QTY REPAIR EFFECTIVE
DATE REMARKS

608 1 15157093100 LEVER SUB, AUX 1X1X1 1 20110420
608 1-01 14527092110 SHAFT D=16 1
608 1-02 V7081400150 E-RING 15 2
608 1-03 14527093201GB LEVER COMP,AUX/A 1X1X1 1
608 1-04 14527092120 BUSH, NYLON/16X18X27 1X1X1 0
608 1-05 14527093301GB LEVER COMP,AUX/B 1X1X1 1
608 1-06 14527092251 COLLER , SPACE D=30 0 20110420
608 7 V2183608020 BOLT , HEX/SP M8X20 4 20081201
608 9 17995080091 SPRING , LOCK 2 20110420
608 10 14322420040 GRIP , B 1.7X3.8X7.1 1 20100611
608 16 17975163000 FILTER ASSY , LINE 1X1X1 1 20100506
608 17 16745080170 JOINT , LINK H=12 1 20100506
608 19 16995152360 COUPLING , 1/2 0
608 20 17995080201 UNION , 1/2 1X1X1 2 20101014
608 24 V4011600100 WASHER , SPRING M10 1 20081001
608 26 V3043600100 NUT , HEX/2 M10 2 20080526
608 69 15157095201 ROD COMP , AUX/B 1X1X1 1 20101014
608 70 14527095100 ROD COMP,AUX/A 1X1X1 0 20100506
608 71 17995080091 SPRING , LOCK 2 20110420
608 89 17995080891 BOLT , STUD 175 1X1X1 0 20070201
608 93 17995080931 UNION , 1/2 L60 1X1X1 2 20110420
608 94 15175080151 VALVE SUB , AUX EXTERIOR

2P 1X1X1 1 20101014
608 95 19965080962 VALVE , AUX EXTERIOR

SPRING 178X80X42 1 20110420
608 96 12285080940 VALVE , AUX EXTERIOR

FLOATING/D 1X1X1 1
608 97 17995080970M COVER , EXTERIOR HYD 1 20050901

- 235 -



FIG 609
T503ST

HYDRAULIC PIPE
년/월

Year/Month

2020.07

NOTE

1

2

3

3

34

4

5

6

7

9

10

10

10

11

11

11

12

13

14

14
15

15

15

15

19

20

27

28

31

32

33

34

35

36

37
38

3940 40

42

47

48

48-01

48-02

- 236 -



FIG 609
T503ST

HYDRAULIC PIPE
년/월

Year/Month

2020.07

NOTE

KEY NO PART NO DESCRIPTION SPEC QTY REPAIR EFFECTIVE
DATE REMARKS

609 1 15155100001 PUMP ASSY , GEAR 16CC/REV 1 20071116
609 2 V2513410100 BOLT , STUD/2 M10X100 1 20080526
609 3 V4011600100 WASHER , SPRING M10 1 20081001
609 4 V3043600100 NUT , HEX/2 M10 2 20080526
609 5 V7211131070 O-RING , G G70 1 B
609 6 15155200000 PUMP ASSY , GEAR 7CC/REV 1
609 7 V2013610120 BOLT , HEX M10X120 1
609 9 V7211031060 O-RING , G G60 1 B
609 10 V7211031030 O-RING, G 1A, G30 3
609 11 V2173608016 BOLT , HEX/S M8X16 1 20120501
609 12 14525153401 PIPE , SUCTION/M 1 20121123
609 13 36313530021 ADAPTER , HIGH-PRESSURE 25XC112X39 1 20060425
609 14 15605150031 HOSE , 100 2
609 15 14801020070 CLAMP , 40 4
609 19 V2183610025 BOLT , HEX/SP M10X25 2
609 20 V2183608020 BOLT , HEX/SP M8X20 4 20081201
609 27 16735100070 HOSE ASSY . HYD 840 1X1X1 1 20110303
609 28 16582630620 CONNECTOR , PF1/2 C3236-0808 1 20110113
609 31 12507060020 PLUG , DRAIN 육각B=12 1 20080527
609 32 V7211031030 O-RING, G 1A, G30 1
609 33 15155153301GB PIPE COMP , FR SUCTION 1X1X1 1 20080423
609 34 14525162402 PIPE COMP , RR SUCTION 1 20121123
609 35 V2173608055 BOLT , HEX/S M8X55 2
609 36 15155152901GB PIPE COMP , FR SUCTION 1 20130529
609 37 V7201024018 O-RING , P P18 1
609 38 V2123606020 BOLT , HEX /SP M6X20 4 20120901
609 39 19955100010 HOSE , 26X34X60 1
609 40 14445100080 CLAMP , HOSE 2
609 42 14525152102 PIPE COMP , SUCTION IN 469.5*100*36 1 20071126
609 47 14525150000 BRACKET , OIL FILTER 25X6T 1 20071217
609 48 17975152001 FILTER ASSY , SUCTION 43 1X1X1 1 20100811
609 48-01 17975152010 HEAD , FILTER 1
609 48-02 17975152100 ELEMENT , 43 1X1X1 1

- 237 -



FIG 610
T503ST

JOYSTICK
년/월

Year/Month

2020.07

NOTE

2
2-1

2-2

2-3

3

3

4
5
6

7
8

9

10

11

11

12

13

15

16

19

20

28

29

30

- 238 -



FIG 610
T503ST

JOYSTICK
년/월

Year/Month

2020.07

NOTE

KEY NO PART NO DESCRIPTION SPEC QTY REPAIR EFFECTIVE
DATE REMARKS

610 2 15155162502 VALVE SET , JOYSTICK 1X1X1 1
610 2-1 14527103600 BODY ASSY , JOYSTICK T=12 1 20100406
610 2-2 14527103700 CABLE ASSY , JOYSTICK (620) T=12 2 20081001
610 2-3 15157103802 로더밸브 ASSY(득인) 1
610 3 17407362300 ELBOW , PF3/8 PF1/2 "PF3/8,PF1/2" 3 20060425
610 4 14526300530 INSULATOR . JOYSTICK 1X1X1 2
610 5 17685161810GB PLATE , SEAL 1X1X1 2
610 6 V2193606016 BOLT , HEX/SPL M6X16 7 20040401
610 7 V2173608085 BOLT , HEX/S M8X85 2
610 8 V4111600080 WASHER , PLAIN M8 4 20081201
610 9 14527103100GB BRACKET , JOYSTICK T=3.2 1
610 10 14527100010 COVER , JOYSTICK T483 T=2.5 1
610 11 15276040020 CLIP , TRIM 1X1X1 4 20100108
610 12 V2183608020 BOLT , HEX/SP M8X20 4 20081201
610 13 4IMP500707 GRIP , JOYSTICK 1X1X1 0 20100827
610 15 15157103901GB 레바(죠이스틱)COMP 1
610 16 V3302600140 NUT , HEX FINE/1 M14 1
610 19 17995161130 UNION , PF3/8 PF1/2 1 20111101
610 20 14525152331 HOSE ASSY , HYD 1560 1X1X1 1 20101014
610 28 14524070010 HOSE ASSY , HYD 390 1
610 29 17685162201 HOSE ASSY , HYD 550 1
610 30 V2173608060 BOLT , HEX/S M8X60 3

- 239 -



FIG 611
T503ST

HYDRAULIC HOSE
년/월

Year/Month

2020.07

NOTE

0

18

18-0118-02
18-03

19

1921
22

23

31

32

33

36

40

- 240 -



FIG 611
T503ST

HYDRAULIC HOSE
년/월

Year/Month

2020.07

NOTE

KEY NO PART NO DESCRIPTION SPEC QTY REPAIR EFFECTIVE
DATE REMARKS

611 18 17975182000 VALVE ASSY , PTO 1X1X1 1
611 18-01 14725182100 VALVE , PTO 1X1X1 1
611 18-02 16490110001 VALVE ASSY , RELIEF PVRI-005-030 1
611 18-03 14725182210? .SOLENOID COIL 1
611 19 V4011600080 WASHER , SPRING M8 2 20081201
611 21 V2513408090 BOLT , STUD/2 M8X90 1
611 22 V2183608020 BOLT , HEX/SP M8X20 4 20081201
611 23 V2013608090 BOLT , HEX M8X90 2
611 31 19841850140 ADAPTER , STRAIGHT PF1/4 1X1X1 1 20100225
611 32 16994080072 UNION , SHORT 육각 22 (40X25) 1 20111020
611 33 37681850141 ADAPTER , STRAIGHT 1
611 36 14525180361 HOSE ASSY . HYD 690 1X1X1 1
611 40 15165161130 ELBOW T (PF1/2,PF3/8) 1 20121201

- 241 -



FIG 612
T503ST

HITCH & 3-POINT LINK
년/월

Year/Month

2020.07

NOTE

1

1

23

3

1011 11

12

12

12

13

13

14

15

17

18

19

19

22

23

24

24

27

27

28

29

30

30

31

38

38-01

38-02

38-03

38-04

44
45

47

47

57

57

58

58

5965
66

6869

69

80

81

81

8282

85

8586

86

88

8889

89

90

9091

91
95

96
97

9899

100

101

102
103

104

105
106

107

108

109

109

- 242 -



FIG 612
T503ST

HITCH & 3-POINT LINK
년/월

Year/Month

2020.07

NOTE

KEY NO PART NO DESCRIPTION SPEC QTY REPAIR EFFECTIVE
DATE REMARKS

612 1 14525202000GB BRACKET COMP 1X1X1 1
612 2 V2013616035 BOLT , HEX M16X35 1 20081226
612 3 V4011600160 WASHER , SPRING M16 0 20090323
612 10 V2013616035 BOLT , HEX M16X35 1 20081226
612 11 V4011600160 WASHER , SPRING M16 0 20090323
612 12 V2513416035 BOLT , STUD/2 M16X35 4
612 13 V3043600160 NUT , HEX/2 M16 6 20120418
612 14 16735222102GB LINK COMP 1X1X1 1
612 15 12755222000GB BRACKET COMP 1X1X1 1
612 17 14525254100GB BRACKET COMP , RR 1
612 18 14525254100GB BRACKET COMP , RR 1
612 19 V2173612030 BOLT , HEX/S M12X30 8
612 22 15685252204 PIN COMP , LH 1
612 23 15685252801 PIN COMP , RH 1
612 24 V2013614040 BOLT , HEX M14X40 6 20080701
612 27 V4011600140 WASHER , SPRING M14 17 20080714
612 28 15642520011 PIN , 19X122 1 20100616
612 29 15645220020 PIN , 19X95 D=19 1 20110321
612 30 14445140051 PIN , 19 D=4.5 3 20110321
612 31 15642520011 PIN , 19X122 1 20100616
612 38 16505245500GB LINK ASSY , TOP LINK 1X1X1 1
612 38-01 16505245510 LINK COMP , RH TOP LINK 1X1X1 1
612 38-02 16505245520 LINK COMP , LH TOP LINK 1X1X1 1
612 38-03 14885142300 TURNBUCKLE COMP 1X1X1 1
612 38-04 16505245530 NUT , HEX 1X1X1 1
612 44 15645220011 PIN , 19X86 D=19 0 20101126
612 45 14445140051 PIN , 19 D=4.5 3 20110321
612 47 14215020020 PIN , LINK 0 20060401
612 57 15062470042 PIN . TRAILER D=28 1 20030401
612 58 15252470010 RUBBER , CUSHION 1 20030401
612 59 14215020020 PIN , LINK 0 20060401
612 65 V4011600140 WASHER , SPRING M14 17 20080714
612 66 V2013614035 BOLT , HEX M14X35 4 20030401
612 68 13605200012GB COVER , SHIELD 1X1X1 1 20080924
612 69 V2183608016 BOLT , HEX/SP M8X16 2 20091225
612 80 15155253000GB LINK ASSY , ADJUSTER 570*60*50 2
612 81 15155253100 ROD SUB , FR 44*320*60 2
612 82 17705254200 PIN 1X1X1 1 20120712
612 85 15155253300 ROD SUB , REAR 340*50*50 2
612 86 15155253400 PIN , ø20X59 ø20X59 2
612 88 V5001940035 PIN , SPLIT 4X35 2
612 89 15155253500 EYEBOLT 66*60*40 2
612 90 V4111602200 .WASHER , PLAIN M22 2
612 91 V3343600220 NUT , HEX FINE/2 M22 16 20080601
612 95 15645220020 PIN , 19X95 D=19 1 20110321

- 243 -



FIG 612
T503ST

HITCH & 3-POINT LINK
년/월

Year/Month

2020.07

NOTE

KEY NO PART NO DESCRIPTION SPEC QTY REPAIR EFFECTIVE
DATE REMARKS

612 96 V5001950035 PIN , SPLIT 5X35 0 20051201
612 97 V4111600200 WASHER , PLAIN M20 2
612 98 17995220990 RUBBER , GUIDE 1X1X1 0 20100128
612 99 15685100020GB SPRING , HC 067 1X1X1 1
612 100 13602470020GB LINK , HITCH 1X1X1 1
612 101 13252470010GB LINK , DRAW BAR 640X65X30 1
612 102 15189240160 NUT , NYLON , M16 1X1X1 2 20090323
612 103 V4011600160 WASHER , SPRING M16 0 20090323
612 104 V2003616070 BOLT , HEX M16X70 2
612 105 13252471000 PIN COMP, DRAWBAR 38X62X80 1
612 106 V2183608016 BOLT , HEX/SP M8X16 2 20091225
612 107 17995200021 PIN , 19X76 D=19 0 20051201
612 108 14445140051 PIN , 19 D=4.5 3 20110321
612 109 19955201600 COLLAR , 19X36X17 D=36 2 20060101

- 244 -



FIG 613
T503ST

LOWER LINK & LIFT ROD
년/월

Year/Month

2020.07

NOTE

1

1

1-01

1-02

1-04

1-05

1-061-07

2

2

2-01

2-02

2-04

2-05

2-062-07

3

70

70-01

70-02

70-03

70-04

70-05

71

71

72

72

73

73

74

74

75

75

- 245 -



FIG 613
T503ST

LOWER LINK & LIFT ROD
년/월

Year/Month

2020.07

NOTE

KEY NO PART NO DESCRIPTION SPEC QTY REPAIR EFFECTIVE
DATE REMARKS

613 1 15175262200GB LINK ASSY , RH LOWER 1X1X1 1
613 1-01 15175262210 LINK SUB, LOWER RH/FR 810*75*56 1
613 1-02 15175262220 LINK SUB , LOWER RH/RR 220*80*42 1
613 1-04 15155262330 SPRING , EXTENSION T=3.0 1
613 1-05 15155262340 PIN , 22X56 22X56 1
613 1-06 V4111600220 WASHER , PLAIN M22 1
613 1-07 V5001940035 PIN , SPLIT 4X35 1
613 2 15175262300GB LINK ASSY , LOWER LH 1X1X1 1
613 2-01 15175262310 LINK SUB, LOWER LH/FR 810*75*56 1
613 2-02 15175262320 LINK SUB , LOWER LH/RR 220*80*42 1
613 2-04 15155262330 SPRING , EXTENSION T=3.0 1
613 2-05 15155262340 PIN , 22X56 22X56 1
613 2-06 V4111600220 WASHER , PLAIN M22 1
613 2-07 V5001940035 PIN , SPLIT 4X35 1
613 3 15175243000GB ROD ASSY , LIFT 1X1X1 1
613 70 15175244000GB LINK ASSY , LIFT RH 1X1X1 1
613 70-01 15175244100 .LIFT SUB , UPR 1
613 70-02 15155244200 SLEEVE ø35*225 1
613 70-03 15155244300 HANDLE 120*40*106 1
613 70-04 15155244400 LIFT SUB , LOW 38*44*238 1
613 70-05 V7601500000 NIPPLE , GREASE/A-M6F A-M6F, P=1.0 2 20071112
613 71 15175250010 PIN , 22X63 D=22 2
613 72 S2169908420 PIN , SNAP/28 1X1X1 2 20030601
613 73 V4111600220 WASHER , PLAIN M22 2
613 74 16735240060 Spring D48 1 20030401
613 75 16735243500 PIN 1X1X1 2

- 246 -



7. SHEET, METAL & CABIN  PART NO. T503ST-E-C7
FIG 701 HOOD(1) 248
FIG 702 HOOD(2) 250
FIG 704A LEVER COVER & STEP 252
FIG 704B LEVER COVER & STEP-Non CAB 254
FIG 705 FRONT & REAR MOUNTING 256
FIG 706 SEAT & MAT 258
FIG 709 DOOR 260
FIG 710A FRONT GLASS 263
FIG 711 SIDE GLASS 265
FIG 712 REAR GLASS 267
FIG 713A SUB FENDER & COVER 269
FIG 713B SUB FENDER & COVER-Non CAB 271
FIG 714A MIRROR 273
FIG 715A HEATER & AIR-CON 275
FIG 715B HEATER & AIR-CON 277
FIG 716 FENDER COVER 279
FIG 717 ROOF 281
FIG 718 CABIN INTERIOR 283

- 247 -



FIG 701
T503ST

HOOD(1)
년/월

Year/Month

2020.07

NOTE

1

1

2

2

3
4

4

5
56

7

8

8
9

10

10

11

11

11
13

14

15

16
17

18

19

22

25

25

26

26

28

28

29
29

30

31
3233

34

3536
37

58

58A

59

59

59

59

59

59

59

59

60

60

60

60

60

61

61

62

63

63
63

64

65

67

- 248 -



FIG 701
T503ST

HOOD(1)
년/월

Year/Month

2020.07

NOTE

KEY NO PART NO DESCRIPTION SPEC QTY REPAIR EFFECTIVE
DATE REMARKS

701 1 17686013502 SPRING T=1.0 2
701 2 V2183608020 BOLT , HEX/SP M8X20 4 20081201
701 3 14526052003GB FRAME COMP .

HOOD/SUPPORT 1X1X1 1 20100126
701 4 16996024552 PIN D=8 2
701 5 V4111600080 WASHER , PLAIN M8 4 20081201
701 6 V5001920020 PIN , SPLIT 2X20 1 20040501
701 7 19956054600GB HOOD OPEN BRACKET COMP 1X1X1 1
701 8 V2183608016 BOLT , HEX/SP M8X16 2 20091225
701 9 14526022100 HOOD LOCK COMP 104.7*80*100 1 20080728
701 10 19957022201 DAMPER ASSY,HOOD 1X1X1 2 20060101
701 11 V3802600080 NUT , HEX FLANGE M8 1 20120501
701 13 17686020600 LOCK COMP . HOOD 1X1X1 1
701 14 14526020650 CABLE ASSY , HOOD 1X1X1 1 20081222
701 15 15601160083 PIN , 06X16 D=6 1 20110113
701 16 V4111600060 WASHER , PLAIN M6 3 20090626
701 17 V5001920020 PIN , SPLIT 2X20 1 20040501
701 18 V2053606035 BOLT , HEX C/R M6X35 2
701 19 14526011002GB FRAME COMP . HOOD/FRONT 1X1X1 1 20090620
701 22 17136110060 INSULATOR , F 500X208*5 1 20111130
701 25 17686013502 SPRING T=1.0 2
701 26 V2183608020 BOLT , HEX/SP M8X20 4 20081201
701 28 V2183608020 BOLT , HEX/SP M8X20 4 20081201
701 29 V2183610020 BOLT , HEX/SP M10X20 0 20070831
701 30 14523282200 ROD COMP 1X1X1 1
701 31 14322420010 PIN D=8 2 20110321
701 32 V4111600080 WASHER , PLAIN M8 4 20081201
701 33 V5601600008 PIN , SNAP 8 1
701 34 V3802600080 NUT , HEX FLANGE M8 1 20120501
701 35 19956052100GB BRACKET COMP 1X1X1 1
701 36 V2183608020 BOLT , HEX/SP M8X20 4 20081201
701 37 V2183608016 BOLT , HEX/SP M8X16 2 20091225
701 58 14527071131 COVER,EXTENTION T=7 1
701 58A 14537071130 COVER,EXTENTION T=7 -
701 59 17131012300 COLLAR 1 20101027
701 60 V2193606020 BOLT , HEX/SPL M6X20 6
701 61 14527071330 BRACKET , EXTENSION

COVER LOWER T=7 2
701 62 14527071340 BRACKET , EXTENSION

COVER UPPER T=7 2
701 63 V2123606020 BOLT , HEX /SP M6X20 4 20120901
701 64 14526012102 PLATE COMP , FIX 19X4.5T 1 20090909
701 65 V2123606020 BOLT , HEX /SP M6X20 4 20120901
701 67 V2123606025 BOLT , HEX /SP M6X25 2 20090909

- 249 -



FIG 702
T503ST

HOOD(2)
년/월

Year/Month

2020.07

NOTE

1

2

3

3

3
4

5

5

6

7
8

8

8

8

9

10

11

11

12

13

14 15

15

16

16

17

17

17

17
18

1819

19

19

19

20

20

20

20

21

21

21

21

22

23

24

252627

28

29

30

30

31

31

- 250 -



FIG 702
T503ST

HOOD(2)
년/월

Year/Month

2020.07

NOTE

KEY NO PART NO DESCRIPTION SPEC QTY REPAIR EFFECTIVE
DATE REMARKS

702 1 19956200012SR FRAME COMP , HOOD 1X1X1 1
702 2 19956200051PB GRILLE , FR/PB 1X1X1 1
702 3 V1222606010 SCREW , C/R PAN/SP M6X10 10
702 4 19956205102DG FRONT GRILLE , LOW COMP 1X1X1 1
702 5 19956300022 INSULATOR , FRONT GRILLE L=190 2 20060101
702 6 19956200070 INSULATOR , (UNDER, FR) T=5.0 1 20060101
702 7 14526300031 INSULATOR, SIDECOVER(LOW) 1500 1 20070827
702 8 16996015511 RUBBER , GUARD 4
702 9 19956202013DG COVER COMP , LH/SIDE 1X1X1 1
702 10 19956202021PB COVER , LH  SIDE 1X1X1 1
702 11 V1222606010 SCREW , C/R PAN/SP M6X10 8
702 12 19956024721 INSULATOR, SIDECOVER

(PROTECT HEAT) T=5.0 1
702 13 19956203013DG COVER COMP , RH/SIDE 1X1X1 1
702 14 19956203021PB COVER , RH  SIDE 1X1X1 1
702 15 V1222606010 SCREW , C/R PAN/SP M6X10 10
702 16 19956300010 INSULATOR, SIDECOVER L=1186 2
702 17 V4111600080 WASHER , PLAIN M8 4 20081201
702 18 14526013600 PIN 육각대변12 1
702 19 V4011600080 WASHER , SPRING M8 2 20081201
702 20 19956043601 FIX PIN , COMP 1X1X1 4
702 21 V2123606012 BOLT , HEX /SP M6X12 2 20040401
702 22 19956524301GB PLATE COMP , HEAD LAMP 1X1X1 1
702 23 V2193606016 BOLT , HEX/SPL M6X16 7 20040401
702 24 19959010010 EMBLEM 1X1X1 1
702 25 V3002600060 NUT , HEX/1 M6 2 20090626
702 26 V4011600060 WASHER , SPRING M6 4 20040901
702 27 V4111600060 WASHER , PLAIN M6 3 20090626
702 28 14521040400GB METAL , MUFFLER LH 1X1X1 1
702 29 14521040500GB SHIELD , SIDE 170X235X1.6 1
702 30 14526013600 PIN 육각대변12 2
702 31 V1122606012 SCREW , C/R PAN M6X12 2

- 251 -



FIG 704A
T503ST

LEVER COVER & STEP
년/월

Year/Month

2020.07

NOTE

0

1

1-01

1-021-03
1-04

1-05

1-06

3

4

5

5

6

7

7

8

8
9

9

9
10

12

13

13

- 252 -



FIG 704A
T503ST

LEVER COVER & STEP
년/월

Year/Month

2020.07

NOTE

KEY NO PART NO DESCRIPTION SPEC QTY REPAIR EFFECTIVE
DATE REMARKS

704A 1 14527095400 COVER SUB,LEVER 1X1X1 1
704A 1-01 14527095411 COVER,LEVER T=3 1
704A 1-02 14527095501 PLATE COMP 1X1X1 1
704A 1-03 14526092010 PLATE T=1.6 1
704A 1-04 15186070020 BOLT , KNOB M8X31 3.4X3.4X4.4 2 20060214
704A 1-05 V5001920020 PIN , SPLIT 2X20 1 20040501
704A 1-06 14527095422 LABEL,POSITION T=0.05 1
704A 3 14526040030 RIVET SET SV209 0 20110303
704A 4 14526062601GB STEP COMP ,LH 1
704A 5 V2183610060 BOLT , HEX/SP M10X60 1 20081226
704A 6 V2103606020 BOLT , HEX /P M6X20 2 20070913
704A 7 14527071640 BOOT , SHIFTER 1X1X1 2
704A 8 14527071650 COVER , BOOT T=2.5 0 20100929
704A 9 14526040030 RIVET SET SV209 0 20110303
704A 10 16991160011 BOOT , ACCELERATOR PEDAL 1 20060922
704A 12 14526062700GB STEP COMP , RH 1
704A 13 15157071630 PLATE,COVER PTO 1X1X1 0 20110303

- 253 -



FIG 704B
T503ST

LEVER COVER & STEP-Non CAB
년/월

Year/Month

2020.07

NOTE

1

1-01

1-021-03
1-04

1-05

1-06

3

4

5

5

6

7
7

8

8

9

9

9
10

12

13

13

14

- 254 -



FIG 704B
T503ST

LEVER COVER & STEP-Non CAB
년/월

Year/Month

2020.07

NOTE

KEY NO PART NO DESCRIPTION SPEC QTY REPAIR EFFECTIVE
DATE REMARKS

704B 1 14527095400 COVER SUB,LEVER 1X1X1 -
704B 1-01 14527095411 COVER,LEVER T=3 -
704B 1-02 14527095501 PLATE COMP 1X1X1 -
704B 1-03 14526092010 PLATE T=1.6 -
704B 1-04 15186070020 BOLT , KNOB M8X31 3.4X3.4X4.4 2 20060214
704B 1-05 V5001920020 PIN , SPLIT 2X20 1 20040501
704B 1-06 14527095422 LABEL,POSITION T=0.05 -
704B 3 14526040030 RIVET SET SV209 0 20110303
704B 4 14526062601GB STEP COMP ,LH -
704B 5 V2183610060 BOLT , HEX/SP M10X60 1 20081226
704B 6 V2103606020 BOLT , HEX /P M6X20 - 20070913
704B 7 14527071640 BOOT , SHIFTER 1X1X1 -
704B 8 14527071650 COVER , BOOT T=2.5 0 20100929
704B 9 14526040030 RIVET SET SV209 0 20110303
704B 10 16991160011 BOOT , ACCELERATOR PEDAL - 20060922
704B 12 14526062700GB STEP COMP , RH -
704B 13 15157071630 PLATE,COVER PTO 1X1X1 0 20110303
704B 14 16997011770 TAPE 38 1

- 255 -



FIG 705
T503ST

FRONT & REAR MOUNTING
년/월

Year/Month

2020.07

NOTE

1

2

3

3 4 4

4

4

5

5
6

67

7

8

8

9

9

10

10

11

11

12

13

14

14
15

15

16

16

17

17

18

18

19

19

20

20

- 256 -



FIG 705
T503ST

FRONT & REAR MOUNTING
년/월

Year/Month

2020.07

NOTE

KEY NO PART NO DESCRIPTION SPEC QTY REPAIR EFFECTIVE
DATE REMARKS

705 1 14526252201GB BRACKET COMP , RR RH
MOUNTING 1 20081201

705 2 14526252300GB BRACKET COMP , FR RH
MOUNTING 1 20081201

705 3 V2013616035 BOLT , HEX M16X35 1 20081226
705 4 V4011600160 WASHER , SPRING M16 0 20090323
705 5 14526250011 INSULATOR COMP .

MOUNTING 1X1X1 2
705 6 V2183610020 BOLT , HEX/SP M10X20 0 20070831
705 7 V2034616070 BOLT , HEX FINE M16X70 2
705 8 V4011600160 WASHER , SPRING M16 0 20090323
705 9 17136250030GB PLATE , 80X6T D80*6 1 20100121
705 10 17686250032GB PLATE 85X6 2
705 11 V3043600160 NUT , HEX/2 M16 6 20120418
705 12 14546265400GB BRACKET COMP , MOUNTING

RR/LH 1 20081201
705 13 14546265500GB BRACKET COMP , MOUNTING

RR/RH 1 20081201
705 14 15966250010 INSULATOR 1X1X1 2
705 15 V2183612020 BOLT , HEX/SP M12X20 4
705 16 V4011600120 WASHER , SPRING M12 0 20090429
705 17 V2014612075 BOLT , HEX M12X75 2
705 18 V3043600120 NUT , HEX/2 M12 1 20040901
705 19 V2173612030 BOLT , HEX/S M12X30 8
705 20 V2513416035 BOLT , STUD/2 M16X35 4

- 257 -



FIG 706
T503ST

SEAT & MAT
년/월

Year/Month

2020.07

NOTE

3

4

5
6

7

8

8

9

9

1010A10B10C

11 11A

12

1314

14

15

15

16 16A 17

- 258 -



FIG 706
T503ST

SEAT & MAT
년/월

Year/Month

2020.07

NOTE

KEY NO PART NO DESCRIPTION SPEC QTY REPAIR EFFECTIVE
DATE REMARKS

706 3 16736300010 BOOT , SLOW RETURN 1
706 4 16606070031 CAP , 9 2
706 5 19997071610GB PLATE,COVER T=2.3 1 20081224
706 6 V2183608016 BOLT , HEX/SP M8X16 2 20091225
706 7 14527073600GB BRACKET COMP,

CABLE/REVERSE 1X1X1 0 20081201
706 8 V2183608016 BOLT , HEX/SP M8X16 2 20091225
706 9 13016400010 SEAL , BATTERY BRACKET T=0.25 1 20111130
706 10 15176122000 SEAT ASSY 1X1X1 1 20071207
706 10A 15156112000 SEAT ASSY 1X1X1 1 20071130
706 10B 17696122000 SEAT ASSY 1X1X1 1 20080418
706 10C 13246112000 SEAT ASSY - 20071207
706 11 V2183608020 BOLT , HEX/SP M8X20 4 20081201
706 11A V2183608020 BOLT , HEX/SP M8X20 4 20081201
706 12 19029010070 LABEL , SEAL T=0.05 6 20111130
706 13 14527071582 COVER RH, RUBBER 3T 1 20101014
706 14 14527014910GB PLATE, RR / COVER 1X1X1 2
706 15 V2123606016 BOLT , HEX /SP M6X16 1 20090519
706 16 19997071110 MAT 1 20081224
706 16A 14537071111 MAT 4 20080125
706 17 V4011600080 WASHER , SPRING M8 2 20081201

- 259 -



FIG 709
T503ST

DOOR
년/월

Year/Month

2020.07

NOTE

2

3

4

4

4

4

57

8
9

10 12

13

14

1516

17

17-01
17-0217-03 18

19

20

21

2223
24

25

26

26

27

2829

32

33
34

34

34

34

353738
39

40
42

43
44

45 46

47

47-01
47-02

47-03

48

49

5051

5253
54

55

55

56

56

57

5859

- 260 -



FIG 709
T503ST

DOOR
년/월

Year/Month

2020.07

NOTE

KEY NO PART NO DESCRIPTION SPEC QTY REPAIR EFFECTIVE
DATE REMARKS

709 2 14527052300 HINGE COMP , UPR/LH 1X1X1 1
709 3 14527052400 HINGE COMP , UPR/RH 1X1X1 1
709 4 14527052110 GASKET , DOOR HINGE 1X1X1 4
709 5 14527052120GB PLATE , DOOR HINGE 1X1X1 1
709 7 V2183608020 BOLT , HEX/SP M8X20 4 20081201
709 8 14527052131 GLASS , LH/ DOOR 6T 1 20060911
709 9 14527052140 INSULATOR/DOOR 1X1X1 1 20100311
709 10 14527052500GB GUIDE COMP ,LH/ DOOR 1X1X1 1
709 12 14527052150 GASKET,DOOR GRIP 1X1X1 1
709 13 14527052600 GRIP ASSY, LOCK/HANDLE 1X1X1 1
709 14 V2183608020 BOLT , HEX/SP M8X20 4 20081201
709 15 V4011600060 WASHER , SPRING M6 4 20040901
709 16 V3402700060 NUT , HEX CAP M6 2
709 17 14527052700 LOCK SET , LH/DOOR 1X1X1 1
709 17-01 14527052710 LOCK ASSY, LH/DOOR 1X1X1 1
709 17-02 14527052720 STRIKER 1X1X1 1
709 17-03 14527052730 GUARD 1X1X1 1
709 18 15817401130 GROMMET , 13X17X02 8 20100611
709 19 14527042500 NUT COMP , GLASS 1X1X1 4 20100611
709 20 V2193606012 BOLT , HEX/SPL M6X12 5 20040401
709 21 V1122608040 SCREW , C/R FLAT M8X40 2
709 22 V4011600080 WASHER , SPRING M8 2 20081201
709 23 V3412700080 NUT , SMALL CAP M8 2
709 24 V4111600080 WASHER , PLAIN M8 4 20081201
709 25 14527041110 PIN, HINGE DOOR D=8 2
709 26 V7081400070 E-RING 7 4
709 27 14527301080 DAMPER ASSY , DOOR 1X1X1 1
709 28 V4011600100 WASHER , SPRING M10 1 20081001
709 29 14527062500GB BRACKET COMP , DOOR LOCK 1X1X1 1
709 32 14527052300 HINGE COMP , UPR/LH 1X1X1 1
709 33 14527052400 HINGE COMP , UPR/RH 1X1X1 1
709 34 14527052110 GASKET , DOOR HINGE 1X1X1 4
709 35 14527052120GB PLATE , DOOR HINGE 1X1X1 1
709 37 V2183608020 BOLT , HEX/SP M8X20 4 20081201
709 38 14527053131 GLASS , RH/ DOOR 6T 1
709 39 14527052140 INSULATOR/DOOR 1X1X1 1 20100311
709 40 14527053500GB GUIDE COMP ,RH/DOOR 1X1X1 1
709 42 14527052150 GASKET,DOOR GRIP 1X1X1 1
709 43 14527052600 GRIP ASSY, LOCK/HANDLE 1X1X1 1
709 44 V2183608020 BOLT , HEX/SP M8X20 4 20081201
709 45 V4011600060 WASHER , SPRING M6 4 20040901
709 46 V3402700060 NUT , HEX CAP M6 2
709 47 14527053700 LOCK SET , RH/DOOR 1X1X1 1
709 47-01 14527053710 LOCK ASSY, RH/DOOR 1X1X1 1
709 47-02 14527052720 STRIKER 1X1X1 1

- 261 -



FIG 709
T503ST

DOOR
년/월

Year/Month

2020.07

NOTE

KEY NO PART NO DESCRIPTION SPEC QTY REPAIR EFFECTIVE
DATE REMARKS

709 47-03 14527052730 GUARD 1X1X1 1
709 48 15817401130 GROMMET , 13X17X02 8 20100611
709 49 14527042500 NUT COMP , GLASS 1X1X1 4 20100611
709 50 V2193606012 BOLT , HEX/SPL M6X12 5 20040401
709 51 V1122608040 SCREW , C/R FLAT M8X40 2
709 52 V4011600080 WASHER , SPRING M8 2 20081201
709 53 V3412700080 NUT , SMALL CAP M8 2
709 54 V4111600080 WASHER , PLAIN M8 4 20081201
709 55 14527041110 PIN, HINGE DOOR D=8 2
709 56 V7082400070 E-RING 7 4
709 57 14527301080 DAMPER ASSY , DOOR 1X1X1 1
709 58 V4011600100 WASHER , SPRING M10 1 20081001
709 59 14527062500GB BRACKET COMP , DOOR LOCK 1X1X1 1

- 262 -



FIG 710A
T503ST

FRONT GLASS
년/월

Year/Month

2020.07

NOTE

1

71 72

73

73

74

74

78

80

81

82
83

87

89 90
9192

96

- 263 -



FIG 710A
T503ST

FRONT GLASS
년/월

Year/Month

2020.07

NOTE

KEY NO PART NO DESCRIPTION SPEC QTY REPAIR EFFECTIVE
DATE REMARKS

710A 1 14527012106GB FRAME COMP,CABIN/T483 1X1X1 1 20081201
710A 71 14527022110 GLASS , FR/UPR 5T 1
710A 72 14527022120 INSULATOR, GLASS/UPR 1X1X1 1
710A 73 15817401130 GROMMET , 13X17X02 8 20100611
710A 74 14527042500 NUT COMP , GLASS 1X1X1 4 20100611
710A 78 V2193606012 BOLT , HEX/SPL M6X12 5 20040401
710A 80 14527022310 GLASS ,FR/LOW/LH 5T 1
710A 81 14527022320 INSULATOR , FR/LOW 1X1X1 1 20100311
710A 82 15817401130 GROMMET , 13X17X02 8 20100611
710A 83 14527042500 NUT COMP , GLASS 1X1X1 4 20100611
710A 87 V2193606012 BOLT , HEX/SPL M6X12 5 20040401
710A 89 14527022410 GLASS ,FR/LOW/RH 5T 1
710A 90 14527022320 INSULATOR , FR/LOW 1X1X1 1 20100311
710A 91 15817401130 GROMMET , 13X17X02 8 20100611
710A 92 14527042500 NUT COMP , GLASS 1X1X1 4 20100611
710A 96 V2193606012 BOLT , HEX/SPL M6X12 5 20040401

- 264 -



FIG 711
T503ST

SIDE GLASS
년/월

Year/Month

2020.07

NOTE

1

1

2

2

3

3

3

4

5

56

7

8

9

10

11

13

13

14

14

15

15

15

16

17
17 18

19

20

21

22

23

- 265 -



FIG 711
T503ST

SIDE GLASS
년/월

Year/Month

2020.07

NOTE

KEY NO PART NO DESCRIPTION SPEC QTY REPAIR EFFECTIVE
DATE REMARKS

711 1 14527032110 PLATE, SIDE HINGE / UPR T=1.0 1
711 2 14527032120 PLATE, SIDE HINGE /LOW T=1.0 1
711 3 15817401130 GROMMET , 13X17X02 8 20100611
711 4 14527042500 NUT COMP , GLASS 1X1X1 4 20100611
711 5 14527032130 GLASS, SIDE/LH 5T 1
711 6 14527032140 INSULATOR , GLASS/SIDE 1X1X1 1
711 7 V2193606012 BOLT , HEX/SPL M6X12 5 20040401
711 8 14527032402 LOCK UNIT , WINDOW/SIDE 1X1X1 1 20081218
711 9 14527032200 BOLT COMP,GLASS 1X1X1 1 20061101
711 10 V2123606016 BOLT , HEX /SP M6X16 1 20090519
711 11 V5801404015 SPRING , PIN 4X15 1
711 13 14527032110 PLATE, SIDE HINGE / UPR T=1.0 1
711 14 14527032120 PLATE, SIDE HINGE /LOW T=1.0 1
711 15 15817401130 GROMMET , 13X17X02 8 20100611
711 16 14527042500 NUT COMP , GLASS 1X1X1 4 20100611
711 17 14527032510 GLASS, SIDE/RH 5T 1
711 18 14527032140 INSULATOR , GLASS/SIDE 1X1X1 1
711 19 V2193606012 BOLT , HEX/SPL M6X12 5 20040401
711 20 14527032200 BOLT COMP,GLASS 1X1X1 1 20061101
711 21 14527032402 LOCK UNIT , WINDOW/SIDE 1X1X1 1 20081218
711 22 V2123606016 BOLT , HEX /SP M6X16 1 20090519
711 23 V5801404015 SPRING , PIN 4X15 1

- 266 -



FIG 712
T503ST

REAR GLASS
년/월

Year/Month

2020.07

NOTE

2

2

3

3

4

4
5

5

5

5

5

5

5

5
5

6

6

67
8

9

9

9

9

9

9

10
11

12

1314

15

16

19

20

20-01
20-02

22

2223

23

23

23

24

25 2626A
2727A

- 267 -



FIG 712
T503ST

REAR GLASS
년/월

Year/Month

2020.07

NOTE

KEY NO PART NO DESCRIPTION SPEC QTY REPAIR EFFECTIVE
DATE REMARKS

712 2 14527042301 HINGE , REAR GLASS/M6 1X1X1 2
712 3 14527042400GB BRACKET COMP, RR/DAMPER 1X1X1 2
712 4 15817401140GB WASHER , 7X36X3 T=3.2 2
712 5 15817401130 GROMMET , 13X17X02 8 20100611
712 6 14527042500 NUT COMP , GLASS 1X1X1 4 20100611
712 7 14527042110 GLASS , REAR 1X1X1 1
712 8 14527042120 INSULATOR , RR / GLASS 1X1X1 2 20100311
712 9 V2193606012 BOLT , HEX/SPL M6X12 5 20040401
712 10 14527042140 SPACE , HANDLE/REAR N6 1
712 11 14527042150 HANDLE , GLASS/REAR N6 1
712 12 14527042600 BOLT COMP, GLASS /M8L 1X1X1 1
712 13 21447350060 WASHER , 08X22X02 T=2.3 1
712 14 V3412700080 NUT , SMALL CAP M8 1
712 15 14527022200 DAMPER  ASSY, RR 15KG 2
712 16 17687030031 LABEL , COVER T=0.08 1 20120521
712 19 16997027700 NOZZLE SET 1
712 20 16997033400 WIPER & BLADE ASSY , RR 1X1X1 1
712 20-01 16997034100 ARM , 258 1
712 20-02 16997035100 BLADE , 300 1X1X1 1
712 22 14527040060 PIN , RR / HINGE D=8 2
712 23 V7081400070 E-RING 7 4
712 24 14527040050 STOPPER , RR/LOCK N6 1
712 25 V1112606040 SCREW , C/R PAN M6X40 2
712 26 14527071370 GLASS , REAR LOWER T=5 1
712 26A 14677071371 GLASS , REAR LOWER T=5 -
712 27 17687011250 INSULATOR , RR LOW L=1514 1 20060929
712 27A 14677071381 INSULATOR , REAR LOWER L=1150 -

- 268 -



FIG 713A
T503ST

SUB FENDER & COVER
년/월

Year/Month

2020.07

NOTE

0

0

2

2

4

4-01

5

6

6

8

8

8

910

12
12

12

14

15
16

16

18
18

18

1920

21

21

21

21

22

22

22

22
23

23

23

24

24

24

25

26

26 27

27

28

28 29

29
30

30

- 269 -



FIG 713A
T503ST

SUB FENDER & COVER
년/월

Year/Month

2020.07

NOTE

KEY NO PART NO DESCRIPTION SPEC QTY REPAIR EFFECTIVE
DATE REMARKS

713A 2 14527063100SR FENDER COMP , LH/SUB 1X1X1 1
713A 4 14527023300 LAMP ASSY , RR

COMBINATION 1X1X1 1
713A 4-01 15646542130 BULB , 12V 21W S25.BA15S 1
713A 5 17687023401 LAMP ASSY . STOP 1X1X1 1
713A 6 14527061120 PLATE , LAMP 1.6T 2
713A 8 V1212606012 SCREW , C/R PAN/S M6X12 4
713A 9 14527061770 COVER,LH / LAMP T=2 1
713A 10 V2193606012 BOLT , HEX/SPL M6X12 5 20040401
713A 12 14527063201SR FENDER COMP,RH/SUB 1X1X1 1
713A 14 14527023300 LAMP ASSY , RR

COMBINATION 1X1X1 1
713A 15 17687023401 LAMP ASSY . STOP 1X1X1 1
713A 16 14527061120 PLATE , LAMP 1.6T 2
713A 18 V1202606012 SCREW , C/R PAN /P M6X12 4
713A 19 14527061781 COVER,RH / LAMP T=2 1
713A 20 V2193606012 BOLT , HEX/SPL M6X12 5 20040401
713A 21 V2193606020 BOLT , HEX/SPL M6X20 8
713A 22 16997013020 WASHER , EVAPORATOR

COVER T =1.6 6
713A 23 V4011600060 WASHER , SPRING M6 4 20040901
713A 24 V3013600060 NUT .HEX NORMAL /2 M6 0 20080403
713A 25 14527063311 CAP,SWITCH 1 20121331
713A 26 14527061170 PLATE , REFLECT 30X16 2
713A 27 V3002600050 NUT , HEX/1 M5 0 20081024
713A 28 V4011600050 WASHER , SPRING M5 0 20081024
713A 29 13606571000 REAR REFLECTOR 1X1X1 2
713A 30 V2113606012 BOLT , HEX /S M6X12 2 20081201

- 270 -



FIG 713B
T503ST

SUB FENDER & COVER-Non CAB
년/월

Year/Month

2020.07

NOTE

0

2

2

2A

4

4-01

5
6

68

8

8

910

12
12

12 12A

14

15

16

16
18

18

18

1920

21

21

21

21

22

22

22

2223

23

23

23

24

24

24

24

25

26

26
27

27
28

28 29

29

30

30

- 271 -



FIG 713B
T503ST

SUB FENDER & COVER-Non CAB
년/월

Year/Month

2020.07

NOTE

KEY NO PART NO DESCRIPTION SPEC QTY REPAIR EFFECTIVE
DATE REMARKS

713B 2 14527063100SR FENDER COMP , LH/SUB 1X1X1 -
713B 2A 14677063100SR FENDER COMP , LH/SUB 1X1X1 -
713B 4 14527023300 LAMP ASSY , RR

COMBINATION 1X1X1 -
713B 4-01 15646542130 BULB , 12V 21W S25.BA15S -
713B 5 17687023401 LAMP ASSY . STOP 1X1X1 -
713B 6 14527061120 PLATE , LAMP 1.6T -
713B 8 V1212606012 SCREW , C/R PAN/S M6X12 -
713B 9 14527061770 COVER,LH / LAMP T=2 -
713B 10 V2193606012 BOLT , HEX/SPL M6X12 5 20040401
713B 12 14527063201SR FENDER COMP,RH/SUB 1X1X1 -
713B 12A 14677063200SR FENDER COMP,RH/SUB 1X1X1 -
713B 14 14527023300 LAMP ASSY , RR

COMBINATION 1X1X1 -
713B 15 17687023401 LAMP ASSY . STOP 1X1X1 -
713B 16 14527061120 PLATE , LAMP 1.6T -
713B 18 V1202606012 SCREW , C/R PAN /P M6X12 -
713B 19 14527061781 COVER,RH / LAMP T=2 -
713B 20 V2193606012 BOLT , HEX/SPL M6X12 5 20040401
713B 21 V2193606020 BOLT , HEX/SPL M6X20 -
713B 22 16997013020 WASHER , EVAPORATOR

COVER T =1.6 -
713B 23 V4011600060 WASHER , SPRING M6 4 20040901
713B 24 V3013600060 NUT .HEX NORMAL /2 M6 0 20080403
713B 25 14527063311 CAP,SWITCH 1 20121331
713B 26 14527061170 PLATE , REFLECT 30X16 2
713B 27 V3002600050 NUT , HEX/1 M5 0 20081024
713B 28 V4011600050 WASHER , SPRING M5 0 20081024
713B 29 13606571000 REAR REFLECTOR 1X1X1 2
713B 30 V2113606012 BOLT , HEX /S M6X12 2 20081201

- 272 -



FIG 714A
T503ST

MIRROR
년/월

Year/Month

2020.07

NOTE

2

4

6
8

9
9

9

9

10

10
11

11

12

12

12

14

14

20

20-1
20-2

23
23

23

23

- 273 -



FIG 714A
T503ST

MIRROR
년/월

Year/Month

2020.07

NOTE

KEY NO PART NO DESCRIPTION SPEC QTY REPAIR EFFECTIVE
DATE REMARKS

714A 2 14527062110GB STAY , LH MIRROR 1X1X1 1
714A 4 15186313000 MIRROR ASSY 1X1X1 1 20120510
714A 6 14527062310GB STAY , RH MIRROR 1X1X1 1
714A 8 15186313000 MIRROR ASSY 1X1X1 1 20120510
714A 9 V4111600100 WASHER , PLAIN M10 0 20081201
714A 10 V3013600100 NUT .HEX NORMAL /2 M10 1 20071201
714A 11 V3402700100 NUT , HEX CAP M12 2
714A 12 13016400010 SEAL , BATTERY BRACKET T=0.25 1 20111130
714A 14 V4011600100 WASHER , SPRING M10 1 20081001
714A 20 14527023200 WIPER ARM&BLADE ASSY 1X1X1 1
714A 20-1 14527023210 ARM , WIPER 1X1X1 1
714A 20-2 14527023220 .BRADE ASSY 1 B
714A 23 V4111600140 WASHER , PLAIN M14 2 20071001

- 274 -



FIG 715A
T503ST

HEATER & AIR-CON
년/월

Year/Month

2020.07

NOTE

2

3

4
4

4

5
6

6

8
9 10

11
12

13

14

14

15

16

16

17

18

18

18
18

19

19

19

20

21

29
30

31

32

32
33

33

3435

36

36
36

37

38

39

39

42

59
59

68

- 275 -



FIG 715A
T503ST

HEATER & AIR-CON
년/월

Year/Month

2020.07

NOTE

KEY NO PART NO DESCRIPTION SPEC QTY REPAIR EFFECTIVE
DATE REMARKS

715A 2 14527082410 HVAC ASSY 1X1X1 1
715A 3 14527082420 INSULATOR,DUCT 1X1X1 1
715A 4 V2183608025 BOLT , HEX/SP M8X25 8 20071001
715A 5 14527080051 PLATE, DRAIN 1 1
715A 6 V2183608020 BOLT , HEX/SP M8X20 4 20081201
715A 8 14527082311 BRACKET, WATER VALVE 1.6T 1
715A 9 17688202100 VALVE ASSY , WATER 1X1X1 1 20050101
715A 10 V1902604008 SCREW , TAPPING C/R PAN M4X8 4 20050101
715A 11 V2123606016 BOLT , HEX /SP M6X16 1 20090519
715A 12 17687025300 CLIP , CABLE 1X1X1 0 20101102
715A 13 14527081110 HOSE, OUT / WATER VALVE 1X1X1 1
715A 14 14527081120 HOSE, IN / WATER VALVE 1X1X1 1
715A 15 14527081130 HOSE, OUT / HEAT CORE 1X1X1 1
715A 16 14527081140 HOSE, DRAIN /B 1X1X1 1 20100312
715A 17 14527081151 HOSE(60), DRAIN 1X1X1 1 20100416
715A 18 14527081160 CLAMP,HOSE/19.3 T=1.2 4 20080601
715A 19 37481850030 BAND , HOSE 18.5 1/2  3/4 1 20120105
715A 20 14527070070 RELAY BOX ASSY , CABIN 1X1X1 1
715A 21 V2123606016 BOLT , HEX /SP M6X16 1 20090519
715A 29 14527081220 HOSE ASSY, SUC/NO3 1X1X1 1
715A 30 14527081210 HOSE ASSY, LIQ.NO4 1X1X1 1
715A 31 17688200050 ELBOW , 90 2
715A 32 14527081750 CLAMP,HOSE/AIRCON 1X1X1 1 20100312
715A 33 V2183608020 BOLT , HEX/SP M8X20 4 20081201
715A 34 10017081180 HOSE, ENGINE/IN 1X1X1 1 20111228
715A 35 12427081251 HOSE , OUT L=1150 1
715A 36 14527081160 CLAMP,HOSE/19.3 T=1.2 4 20080601
715A 37 12427081230 HOSE ASSY, LIQ.3 1X1X1 1
715A 38 12427081240 HOSE ASSY, SUC.2 1X1X1 1
715A 39 14527081260 SEAL,PIPE 1X1X1 2
715A 42 16998201771 INSULATOR , SUCTION 1X1X1 1
715A 59 37681850160 BAND , CLAMP(22) 0 20101027
715A 68 14216210380 CABLE TIE , 170 1

- 276 -



FIG 715B
T503ST

HEATER & AIR-CON
년/월

Year/Month

2020.07

NOTE

37
38

40

40
41

41

43

44

4546
474849

50
51

52

53

53

54
55

55

56

57

58

60

61

63

65

66

67

69

70

70

- 277 -



FIG 715B
T503ST

HEATER & AIR-CON
년/월

Year/Month

2020.07

NOTE

KEY NO PART NO DESCRIPTION SPEC QTY REPAIR EFFECTIVE
DATE REMARKS

715B 37 12427081230 HOSE ASSY, LIQ.3 1X1X1 1
715B 38 12427081240 HOSE ASSY, SUC.2 1X1X1 1
715B 40 14441010161 CLAMP , RADIATOR HOSE 1X1X1 1 20111221
715B 41 V2183608016 BOLT , HEX/SP M8X16 2 20091225
715B 43 15276040020 CLIP , TRIM 1X1X1 4 20100108
715B 44 14528303701 CONDSER ASSY 1X1X1 1 20100415
715B 45 35652030040 COLLAR , PACKER SHAFT T=1.0 0 20100402
715B 46 13012060070 RUBBER ,8.5X30X5 1X1X1 2 20120105
715B 47 15991040050 COLLAR , 08X12X08 12X1.8 0 20100402
715B 48 35602010150 WASHER , BIND SHAFT T=2.3 0 20100402
715B 49 V2183608025 BOLT , HEX/SP M8X25 8 20071001
715B 50 16608304202GB NET COMP , CONDENSER 1X1X1 1
715B 51 V2712606012 BOLT , WING M6X12 2
715B 52 14628303200 COMPRESSOR ASSY 12.1X18.6X16.5 1
715B 53 19955807201GB COMPRESSOR BRACKET

COMP 1X1X1 1
715B 54 19958079400 V-BELT , REC A-54 54A 1
715B 55 V2173608025 BOLT , HEX/S M8X25 6 20080417
715B 56 V2173608025 BOLT , HEX/S M8X25 6 20080417
715B 57 238-9621 PULLEY 1
715B 58 14528302901 HOSE ASSY , DISCHARGE 1X1X1 1
715B 60 35602010150 WASHER , BIND SHAFT T=2.3 0 20100402
715B 61 14528302300 PIPE(HOSE) ASSY 1X1X1 1
715B 63 14528303400 DRYER ASSY 1X1X1 1 20080601
715B 65 14528302400 LIQ.HOSE ASSY NO2 1X1X1 1 20110113
715B 66 14528302800 HOSE ASSY , SUCTION 1X1X1 1 20081224
715B 67 V2183608055 BOLT , HEX/SP M8X55 2
715B 69 34522610100 CLAMP COMP 1
715B 70 V2183608020 BOLT , HEX/SP M8X20 4 20081201

- 278 -



FIG 716
T503ST

FENDER COVER
년/월

Year/Month

2020.07

NOTE

1

2 2

2

2
22

3

4

4

4

4
4

5

7

8

9

12

13

14

15

16

16

16

16

16-01

16-01

16-01

16-01

17

17

17

17
18

18

18

18

- 279 -



FIG 716
T503ST

FENDER COVER
년/월

Year/Month

2020.07

NOTE

KEY NO PART NO DESCRIPTION SPEC QTY REPAIR EFFECTIVE
DATE REMARKS

716 1 14527071551 COVER, LH , FENDER 1X1X1 1
716 2 17686040030 RIVET SET , ivory SV625 3 20100108
716 3 14527071561 COVER, RH , FENDER 1X1X1 1
716 4 14526040030 RIVET SET SV209 0 20110303
716 5 17407026800 ASHTRAY ASSY 1X1X1 1
716 7 14527073110 HEAD_LINING T=3 1
716 8 14527073200 COVER, ASSY, GRILLE/AIR

CON 1X1X1 4
716 9 13016400010 SEAL , BATTERY BRACKET T=0.25 1 20111130
716 12 14527070031 COVER, CASSETTE 1X1X1 1
716 13 14527070041 COVER, CONTROLLER/AIR

CON 1X1X1 1
716 14 17686040030 RIVET SET , ivory SV625 3 20100108
716 15 19027662020 HOLDER , CUP 1X1X1 1
716 16 16997025900 LAMP ASSY , WORKING 4
716 16-01 16996549160 BULB , 12V 35W RP35.BA15S 4
716 17 V2183608020 BOLT , HEX/SP M8X20 4 20081201
716 18 13016400010 SEAL , BATTERY BRACKET T=0.25 1 20111130

- 280 -



FIG 717
T503ST

ROOF
년/월

Year/Month

2020.07

NOTE

1

2

3

11
12

14

14

15

15
16

16

17

17
19

19

21
22

23

24
25
26
27

28

29

30

31

31

32

32

33

33

33

33

33

34
35

35

- 281 -



FIG 717
T503ST

ROOF
년/월

Year/Month

2020.07

NOTE

KEY NO PART NO DESCRIPTION SPEC QTY REPAIR EFFECTIVE
DATE REMARKS

717 1 14527072204SR ROOF COMP, MAIN 1X1X1 1
717 2 14527072110 INSULATOR,ROOF 1X1X1 1
717 3 14527072130 INSULATOR , ROOF/SUB 1X1X1 1 20100312
717 11 14527040050 STOPPER , RR/LOCK N6 1
717 12 V1112606040 SCREW , C/R PAN M6X40 2
717 14 14527072411 COVER, AIR FILTER 1X1X1 2
717 15 14527072420 FILTER , AIRCON / MESH 1X1X1 2
717 16 14527072500 FILTER , AIR /MAIN 1X1X1 2
717 17 14527072600GB BRACKRT COMP ,

SPRING/ROOF 1X1X1 2
717 19 V2123606016 BOLT , HEX /SP M6X16 1 20090519
717 21 19027212200 HINGE ASSY , SUNROOF 1X1X1 2
717 22 19027212300 NUT COMP , M6 1X1X1 2
717 23 14527074201SR SUN ROOF COMP 1X1X1 1 20060929
717 24 14527042140 SPACE , HANDLE/REAR N6 1
717 25 14527042150 HANDLE , GLASS/REAR N6 1
717 26 13731210010 WASHER , 9X22X2 T=2.3 0 20080601
717 27 V3412700080 NUT , SMALL CAP M8 1
717 28 V1122606025 SCREW , C/R FLAT M6X25 2
717 29 14527074111 COVER, SUNROOF/INNER T=4.0 1
717 30 17686040030 RIVET SET , ivory SV625 3 20100108
717 31 14527072700 DAMPER  ASSY,ROOF 8KG 2
717 32 21575070110 BOLT , GRIP(M6) 4
717 33 V2183608025 BOLT , HEX/SP M8X25 8 20071001
717 34 14527072150 COVER, REAR GLASS T=1 1
717 35 17686040020 RIVET SET , black SV625 0 20080129

- 282 -



FIG 718
T503ST

CABIN INTERIOR
년/월

Year/Month

2020.07

NOTE

0
2

3

4

5
5

7

89

10 11

12

12

15

16 17

55
5657

60

60

61

62
63

64

64

- 283 -



FIG 718
T503ST

CABIN INTERIOR
년/월

Year/Month

2020.07

NOTE

KEY NO PART NO DESCRIPTION SPEC QTY REPAIR EFFECTIVE
DATE REMARKS

718 2 14527075212 COVER , RH / PILLAR T=2.5 1
718 3 19157070050 SWITCH ASSY,WIPER/LAMP 1X1X1 1 20100611
718 4 17687018500 LIGHT ASSY , CIGAR 1X1X1 1
718 5 17686040030 RIVET SET , ivory SV625 3 20100108
718 7 14527075112 COVER , LH /PILLAR T=2.5 1
718 8 14527020630 HANGER 1
718 9 V1112604012 SCREW , C/R PAN M4X12 2
718 10 V4111600040 WASHER , PLAIN M4 2
718 11 V3012600040 NUT , HEX/2 M4 2
718 12 17686040030 RIVET SET , ivory SV625 3 20100108
718 15 14527071151 MAT,SEAT 1X1X1 1 20081201
718 16 15557033100 TANK ASSY , 1MOTOR 1X1X1 1 20100611
718 17 V2193606016 BOLT , HEX/SPL M6X16 7 20040401
718 55 14527071350 HOOK , TOPLINK D=5 1
718 56 V4111600050 WASHER , PLAIN M5 1
718 57 V5001920020 PIN , SPLIT 2X20 1 20040501
718 60 16606510210 CAP , RUBBER 30 1X1X1 2 20111005
718 61 16606070031 CAP , 9 4
718 62 37371720090 CLAMP , W/HARNESS 0 20100211
718 63 V2123606016 BOLT , HEX /SP M6X16 1 20090519
718 64 13012060070 RUBBER ,8.5X30X5 1X1X1 2 20120105

- 284 -



8. ELECTRICALS & HARNESS  PART NO. T503ST-E-C8
FIG 801 BATTRY & MOUNTING 286
FIG 802 LIGHT & BACK LAMP 288
FIG 803 INSTRUMENT PANEL 290
FIG 804 ELECTRIC SYSTEM(1) 292
FIG 805A ELECTRIC SYSTEM(2) 294

- 285 -



FIG 801
T503ST

BATTRY & MOUNTING
년/월

Year/Month

2020.07

NOTE

1

2

7

8

10

12 13

14

- 286 -



FIG 801
T503ST

BATTRY & MOUNTING
년/월

Year/Month

2020.07

NOTE

KEY NO PART NO DESCRIPTION SPEC QTY REPAIR EFFECTIVE
DATE REMARKS

801 1 14216000521 BATTERY ASSY , BX80R 1 20080418
801 2 18996502000 CABLE ASSY . BATTERY 1X1X1 1 20060425
801 7 16996503001 HARNESS 1 20040220
801 8 35546210060 PLATE , BATTERY FIX 1X1X1 1
801 10 V2183608016 BOLT , HEX/SP M8X16 2 20091225
801 12 V2183608020 BOLT , HEX/SP M8X20 4 20081201
801 13 V4011600080 WASHER , SPRING M8 2 20081201
801 14 V2183608020 BOLT , HEX/SP M8X20 4 20081201

- 287 -



FIG 802
T503ST

LIGHT & BACK LAMP
년/월

Year/Month

2020.07

NOTE

1

1

1-01
1-01

2

2

2-01
2-01

3

3

4

5
6

6
7

7

7

7

12

13

14

- 288 -



FIG 802
T503ST

LIGHT & BACK LAMP
년/월

Year/Month

2020.07

NOTE

KEY NO PART NO DESCRIPTION SPEC QTY REPAIR EFFECTIVE
DATE REMARKS

802 1 19956524001 HEAD LAMP ASSY , LH/R113 1X1X1 1
802 1-01 19956522110 H4 BULB 1X1X1 2
802 2 19956525001 HEAD LAMP ASSY , RH/R113 1X1X1 1
802 2-01 19956522110 H4 BULB 1X1X1 2
802 3 19956200060 SEAL , HEAD LAMP 1X1X1 2
802 4 19956524100 HEAD LAMP , FIX(LH)COMP 1X1X1 1
802 5 19956524200 HEAD LAMP , FIX(RH)COMP 1X1X1 1
802 6 V2123606016 BOLT , HEX /SP M6X16 2
802 7 V2183608016 BOLT , HEX/SP M8X16 6
802 12 19956684200 HARNESS , LIGHT 1X1X1 1
802 13 14256210040 CLAMP , 9 3
802 14 V1222606010 SCREW , C/R PAN/SP M6X10 3

- 289 -



FIG 803
T503ST

INSTRUMENT PANEL
년/월

Year/Month

2020.07

NOTE

10
11

11

12

13

13-01

16

17

18

19

20

21

- 290 -



FIG 803
T503ST

INSTRUMENT PANEL
년/월

Year/Month

2020.07

NOTE

KEY NO PART NO DESCRIPTION SPEC QTY REPAIR EFFECTIVE
DATE REMARKS

803 10 14526602100 PANEL ASSY, METER 284X156X43.9 1
803 11 V1222604012 SCREW , C/R PAN/SP M4X12 4
803 12 14537072500 hazard SWITCH 1X1X1 1 20100827
803 13 15616743300 SWITCH ASSY , ALTERNATOR 1
803 13-01 36502702140 LAMP COMP , 12V 3.4W 1
803 16 13156642201 SWITCH , COMBI 6.8X10.1X31 1 20060502
803 17 15616603100 SWITCH SET , ROTARY 3.2X3.9X25 0 20060425
803 18 14527078701 SWITCH SET,KEY 1X1X1 1
803 19 12417078530 LABEL , RH/KEY T=0.38 1
803 20 14527078541 LABEL,LH/COMB T=0.38 1
803 21 14527078550 LABEL,PTO T=0.38 1

- 291 -



FIG 804
T503ST

ELECTRIC SYSTEM(1)
년/월

Year/Month

2020.07

NOTE

12
3

4

5 5A

7
7
8

9

10

10

23

23-01

23-02

24

25

2627

2829

3031

32

33

34

3435

35

36

- 292 -



FIG 804
T503ST

ELECTRIC SYSTEM(1)
년/월

Year/Month

2020.07

NOTE

KEY NO PART NO DESCRIPTION SPEC QTY REPAIR EFFECTIVE
DATE REMARKS

804 1 17686641110 RELAY , PREHEAT 1X1X1 1 20110608
804 2 V2193606016 BOLT , HEX/SPL M6X16 7 20040401
804 3 13266212001 HORN 1X1X1 1 20120529
804 4 V2113606012 BOLT , HEX /S M6X12 2 20081201
804 5 14526682202 HARNESS ASSY , ENGINE 1
804 5A 14536682202 HARNESS ASSY , ENGINE 1X1X1 -
804 7 14326210061 NUT , LOCK M12 육각 B=19 2 20111103
804 8 15186213200 SWITCH ASSY , STOP LIGHT 1
804 9 15666642000 SWITCH , PUSH 1
804 10 19956682310 HARNESS ASSY , DT062S 1X1X1 1 20060101
804 23 14526642101 CASE ASSY,FUSE 1X1X1 1
804 23-01 15756230100 FUSE 1X1X1 4 20060101
804 23-02 15756230110 FUSE 1X1X1 3 20070801
804 24 V2123606016 BOLT , HEX /SP M6X16 1 20090519
804 25 15606642500 SWITCH SET , PUSH 1
804 26 15606642401 FLASHER UNIT 1X1X1 1 20060425
804 27 V2123606016 BOLT , HEX /SP M6X16 1 20090519
804 28 14946212901 RELAY 5P G2MT-1125T-

RC 1 20100616
804 29 V2123606016 BOLT , HEX /SP M6X16 1 20090519
804 30 14946300010 CONTROLLER ASSY MONITER 1X1X1 1 20060425
804 31 V2123606016 BOLT , HEX /SP M6X16 1 20090519
804 32 14526682001 HARNESS ,MAIN 1X1X1 1
804 33 16997030020 NIPPLE , WASHER HOSE 1X1X1 2
804 34 V3002600050 NUT , HEX/1 M5 0 20081024
804 35 V4011600050 WASHER , SPRING M5 0 20081024
804 36 V3802600060 NUT , HEX FLANGE M6 1

- 293 -



FIG 805A
T503ST

ELECTRIC SYSTEM(2)
년/월

Year/Month

2020.07

NOTE

2

3

5 6

19

19 19-01

19-01
19-02

19-02

20

2021

21

22

22

33
33-01
33-02

36

36
37

37

38

39

40 4142

43

43

4445

46 47

48

49

5051

54
55

- 294 -



FIG 805A
T503ST

ELECTRIC SYSTEM(2)
년/월

Year/Month

2020.07

NOTE

KEY NO PART NO DESCRIPTION SPEC QTY REPAIR EFFECTIVE
DATE REMARKS

805A 2 15176683100 HARNESS ,REAR 1X1X1 1 20090922
805A 3 19997024901 HARNESS ASSY , CABIN 1X1X1 1 20110101
805A 5 13424020060 CABLE TIE , 250 1X1X1 2 20111227
805A 6 13764020030 CABLE TIE , 140 5
805A 19 14526562000 LAMP ASSY , COMBINATION 1X1X1 2
805A 19-01 17686562010 BULB , 12V 10W 12V8W 2
805A 19-02 17686562020 BULB , 12V 21W 12V21W 2
805A 20 V4111600050 WASHER , PLAIN M5 4
805A 21 V4011600050 WASHER , SPRING M5 0 20081024
805A 22 V3402700050 NUT , CAP M5 4
805A 33 14527072300 ANTENNA ASSY 1X1X1 1
805A 33-01 14527052131 GLASS , LH/ DOOR 6T 1 20060911
805A 33-02 V1907004020 SCREW , TAPPING M4X20 2
805A 36 14527025500 SPEAKER ASSY 1X1X1 2
805A 37 14527073120 SPRING NUT, SCREW M4 8
805A 38 16997024500 LAMP ASSY , ROOM 12V 10W 1
805A 39 17687025300 CLIP , CABLE 1X1X1 0 20101102
805A 40 14527082230 CABLE ASSY, WATER VALVE 1X1X1 1
805A 41 14527082220 CONTROLLER ASSY, AIR CON 1X1X1 1
805A 42 V1112605012 SCREW , C/R PAN M5X12 4
805A 43 17817024802 CD PLAYER ASSY 1X1X1 1 20091012
805A 44 16997013020 WASHER , EVAPORATOR

COVER T =1.6 2
805A 45 V1222605016 SCREW , C/R PAN/SP M5X16 2
805A 46 16997028201 SOCKET ASSY , TRAILER 1 20111130
805A 47 V1112605030 SCREW , C/R PAN M5X30 3 20070809
805A 48 34522812400 BUZZER ASSY 1X1X1 1 20111130
805A 49 V2183608020 BOLT , HEX/SP M8X20 4 20081201
805A 50 14527062600 MOTOR ASSY, FR/ WIPER 1X1X1 1
805A 51 V2193606020 BOLT , HEX/SPL M6X20 1
805A 54 16997032000 MOTOR ASSY , WIPER 1
805A 55 V2193606020 BOLT , HEX/SPL M6X20 1

- 295 -



9. WEIGHT, LABEL & TOOLS  PART NO. T503ST-E-C9
FIG 901 TOOL & ACCESSORY 297
FIG 902 WEIGHT 299
FIG 903A LABEL 301
FIG 903B LABEL 303

- 296 -



FIG 901
T503ST

TOOL & ACCESSORY
년/월

Year/Month

2020.07

NOTE

1

2

3

4

5

6

7

8

9

10

11

12 13 14 15

17 18

- 297 -



FIG 901
T503ST

TOOL & ACCESSORY
년/월

Year/Month

2020.07

NOTE

KEY NO PART NO DESCRIPTION SPEC QTY REPAIR EFFECTIVE
DATE REMARKS

901 1 14509050001 TOOLS SET 1X1X1 1 20120105
901 2 14019060050 SPANNER , RING 1
901 3 V9361500150 PLIERS 150 1
901 4 V9201508010 SPANNER , OPEN 8X10 1
901 5 V9201512014 SPANNER , OPEN 12X14 1
901 6 V9201513017 SPANNER , OPEN 13X17 1
901 7 V9201519022 SPANNER , OPEN 19X22 1
901 8 V9201524027 SPANNER , OPEN 24X27 1
901 9 V9451506100 DRIVER , C/R 6X100 1
901 10 V9411506100 DRIVER , SLOT 6X100 1
901 11 37614120021 BAG , TOOLS 1X1X1 1
901 12 14219060031 PUMP , GREASE 350CC 0
901 13 15179500010 PARTS CATALOGUE ,

T433/T503NC/ST 1X1X1 1
901 14 14215020020 PIN , LINK 0 20060401
901 15 17975152101 ELEMENT , 43 1X1X1 1
901 17 15179300010 OPERATOR'S MANUAL , T553 1X1X1 1
901 18 14527078720 KEY ASSY 1X1X1 1

- 298 -



FIG 902
T503ST

WEIGHT
년/월

Year/Month

2020.07

NOTE

1

2
2

3
3

3
3

4

4
5

5

6

6

7

8910

11
12

13

14

- 299 -



FIG 902
T503ST

WEIGHT
년/월

Year/Month

2020.07

NOTE

KEY NO PART NO DESCRIPTION SPEC QTY REPAIR EFFECTIVE
DATE REMARKS

902 1 14529400011GB WEIGHT , BUFFER 1
902 2 V2523614030 BOLT , STUD/3 M14X30 2 20080701
902 3 V4011600140 WASHER , SPRING M14 17 20080714
902 4 V3043600140 NUT , HEX/2 M14 2 20080701
902 5 V2013614040 BOLT , HEX M14X40 6 20080701
902 6 14529294001GB WEIGHT , 28KG 6
902 7 15189609600 BOLT, WEIGHT/M14 D=14 1 20111227
902 8 V3043600140 NUT , HEX/2 M14 2 20080701
902 9 V4011600140 WASHER , SPRING M14 17 20080714
902 10 V4111600140 WASHER , PLAIN M14 2 20071001
902 11 V2013614040 BOLT , HEX M14X40 6 20080701
902 12 V4011600140 WASHER , SPRING M14 17 20080714
902 13 15184073200 TOWING HOOK COMP 1X1X1 1
902 14 13603063000 PIN ASSY 1

- 300 -



FIG 903A
T503ST

LABEL
년/월

Year/Month

2020.07

NOTE

0

4

5

6

17

18

2324

27

27

30

31

32 32A

33

76
77

- 301 -



FIG 903A
T503ST

LABEL
년/월

Year/Month

2020.07

NOTE

KEY NO PART NO DESCRIPTION SPEC QTY REPAIR EFFECTIVE
DATE REMARKS

903A 4 12009100010 LABEL , WARNING SUB
SHIFTER 1X1X1 1 20060425

903A 5 17979040130 LABEL , 4WD T=0.05 1
903A 6 12009100160 LABEL , DANGER RIDING 1X1X1 1 20060425
903A 17 12009100050 LABEL , WARNING  FIRE 1X1X1 1 20060425
903A 18 12209041221 LABEL , VENTILATION T=0.05 1 20060425
903A 23 12009100120 LABEL , CAUTION FAN 1X1X1 2 20060425
903A 24 12009100150 LABEL , WARNING RADIATOR 1X1X1 1 20060425
903A 27 19959100050 LABEL, CABIN ROOF 1X1X1 -
903A 30 17699100100 LABEL , WARNING JOYSTICK 1 20120814
903A 31 15159010040 MARK, ORNAMENT(T433) 1X1X1 2
903A 32 T0019010011 LABEL , MODEL 1X1X1 1
903A 32A 13609040222 LABEL , MODEL ENGLISH 1X1X1 1
903A 33 12009100240 LABEL , CAUTION MUFFLER 1X1X1 2 20060425
903A 76 15189030060 LABEL , PORT T=0.05 0 20100611
903A 77 15189030070 LABEL , PORT T=0.05 1 20060425

- 302 -



FIG 903B
T503ST

LABEL
년/월

Year/Month

2020.07

NOTE

0

2

3

7

9

10

11

12 13

14

1516

19

20

21

29

35

36

- 303 -



FIG 903B
T503ST

LABEL
년/월

Year/Month

2020.07

NOTE

KEY NO PART NO DESCRIPTION SPEC QTY REPAIR EFFECTIVE
DATE REMARKS

903B 2 15179200010 LABEL , SPEED 1X1X1 1
903B 3 12009100030 LABEL , WARNING EXHAUST 1X1X1 1 20060425
903B 7 17689100170 LABEL , CAUTION SAFETY 1 20060301
903B 9 12009100210 LABEL , WARNING THROTTLE 1X1X1 1 20060425
903B 10 17689200050 LABEL , DIFF 1 20030301
903B 11 12009100020 LABEL , WARNING PARKING 1X1X1 1 20060425
903B 12 12009100060 LABEL , WARNING DIFF 1X1X1 1 20060425
903B 13 12009100040 LABEL , WARNING STOP VALVE 1X1X1 1 20060425
903B 14 12009100111 LABEL , DANGER  AIR

CONDITIONE 1 20121217
903B 15 12009100070 LABEL , WARNING BRAKE 1X1X1 1 20120105
903B 16 12009100080 LABEL , WARNING TILTING 1X1X1 1 20120105
903B 19 12009100140 LABEL , WARNING DRAW 1X1X1 1 20120105
903B 20 12009100130 LABEL , DANGER PTO 1X1X1 1 20060425
903B 21 17699100090 LABEL , WARNING JOYSTICK 1X1X1 1 20060425
903B 29 12009100230 LABEL , CAUTION OPERATION T=0.05 1 20060425
903B 35 12609040620 LABEL , STARTING WARNING T=0.05 0 20120105
903B 36 15189040020 LABEL , PTO SHIFT 1

- 304 -


